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USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2001, 2002, and 2003 Carryall® 1, Carryall 2, Carryall 2 XRT, Carryall 2 Plus, and
Carryall 6 vehicles; and Turf 1, Turf 2, Turf 2 XRT, and Turf 6 (gasoline only) vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehicles,
sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric vehicles
only, and section 16 pertains to tools that are used on all Club Car products. Note that there are two or three
flags on the outside edge of each page. The first flag contains the section number of which that page is a
part. The other flag (or flags) contains either the letter G or E, signifying that the page pertains to either the
gaoline or electric vehicles only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

There are some wiring diagrams in this manual that cover two pages. For these diagrams the parts list page
will be on the next two-page spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Distributor Search’” link or by calling our toll-free Service Parts
and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without incurring the obligation of making changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car, Carryall, PowerDrive, and ArmorFlex
are registered trademarks of Club Car, Inc.
This manual effective October 2, 2000.
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The tables below highlight the differences between Turf and Carryall vehicles. Use these tables as a guide
when ordering parts for your vehicle.

For a complete list of vehicle specifications, refer to the vehicle’s owner's manual or maintenance and service
manual.

SPECIFICATIONS

Turf 1
Gasoline

Turf 1
Electric

Turf 2
Gasoline

Turf 2 XRT
Gasoline

Turf 2
Electric

Turf 6
Gasoline

Engine: FE290

Engine: FE350

Key switch: key-start

Key switch: pedal-start

Brakes: 2-wheel, self-adjusting

Brakes: 2-wheel, manually-adjusting

Brakes: 4-wheel, manually-adjusting

leaf springs

Suspension: Front mono-leaf and rear multi-

Headlights only

Standard light package

Differential guard

SPECIFICATIONS

Carryall 1
Gasoline

Carryall 1
Electric

Carryall 2
Gasoline

Carryall 2
XRT
Gasoline

Carryall 2
Electric

Carryall2
Plus
Gasoline

Carryall 6
Gasoline

Carryall 6
Electric

Engine: FE290

Engine: FE350

Key switch: key-start

Key switch: pedal-start

Brakes: 2-wheel, self-adjusting

Brakes: 2-wheel, manually-adjusting

Brakes: 4-wheel, manually-adjusting

Suspension: Front mono-leaf and rear
multi-leaf springs

Suspension: Front and rear multi-leaf
springs

Headlights only

Standard light package

Differential guard
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FRONT BODY AND TRIM -TURF/CA 1, 2,2 PLUS, AND 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 101734802 | Kit, Heavy Duty Bumper (includes items 2 - 5) (except Carryall 1) ............ 1 1
2 1010435 Bolt, Carriage, 5/16-18 X T ..ccoiiiiiieii e 2 2
3 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiiiiiiieiieee e 4 4
4 1010546 ST o= o= SRR 2 2
5 1015405 Bolt, Carriage, 5/16-18 X 2 ...cooiiiiiieee et 2 2
6 1017080 Kit, Front Bumper (includes items 7 - 10) ...coovevrereiiiiiieieeeee e 1 1
7 1016868 Bumper, FroNt ... 1 1
8 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 .......vviiiiiieeei e e 2 2
9 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiieiiiieiiee e 2 2
10 1016967 Rivet, Blind PUSHh TYPE ... 2 2
11 101670201 Nameplate, Club Car (SIVEr) .....occuueiiiiiiee e 1 1
12 101692510 Body, Front — Dark Green (TUrf 1) ..o 1 1
12 101692514 | Body, Front — Dark Gray (Carryall 1 and 2) ........cccceeiieiinieninie e 1 1
12 101692501 Body, Front —Beige ......oooiiiiiiiiii 1 1
12 101692502 | Body, Front —WHhIte .......coceiiiiiiiiie e 1 1
12 101692506 Body, Front — Red ... 1 1
12 101692509 Body, Front — Royal Blue (Pacific BIUE) ..........cccceeiiiiieiiiiiiie e, 1 1
12 101692511 Body, Front — BIACK ........ceiiiiiiiiiie e 1 1
12 101692512 | Body, Front — Classic BIue (NaVY) .....c.ooiiiiiiiiiiiiee e 1 1
12 101692513 Body, Front — Burgundy .........cccooiiiiiiiiie e 1 1
12 101692515 | Body, Front — Safety YEllOW .....cccuveiiiiiiiiii e 1 1
12 101693909 | Body, Front with Headlight Opening — Dark Green (Turf 2 and 6) .............. 1 1
12 101693913 Body, Front with Headlight Opening — Dark Gray (Carryall 6 only) ............ 1 1
12 101693901 Body, Front with Headlight Opening — BEIge .....cc.coovceeeeiiiiieeee e, 1 1
12 101693902 Body, Front with Headlight Opening — White...........ccccciiiiiiiniiniiieiees 1 1
12 101693906 | Body, Front with Headlight Opening — Red ..........ccccooiieiiiiiiiee e 1 1
12 101693908 | Body, Front with Headlight Opening — Royal Blue (Pacific Blue)................. 1 1
12 101693910 Body, Front with Headlight Opening — BlacK ...........ccocoiiiiiiiiieniiieeenees 1 1
12 101693911 Body, Front with Headlight Opening — Classic Blue (Navy) ..........ccccceeuueee. 1 1
12 101693912 Body, Front with Headlight Opening — Burgundy .........c.cocceveeeniiieneeeeen. 1 1
12 101693914 | Body, Front with Headlight Opening — Safety Yellow ..........cccccccoiiieiiiieene 1 1
13 1011014 TrimM, FrONt BOAY .....ceeeeiieeiieeee et 1 1
14 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 ....ccccvviiiiiiiiee e 2 2
15 1010435 Bolt, Carriage, 5/16-18 X 1 ...ooiiiiiiiie e 2 2
16 1241 WaSher, Flat, 5/16 .....ooveeeiieeeeee e e e e eea e e e e e 2 2
17 7473 | Nut, Nylon Lok, 5/16-18 ......coiiiiiiiei e 2 2
18 1011017 Screw, FIange LOCK ........ooiiiiiiiiii et nnae e e 6 6
19 1011394 Nut, Slab Base “T” (package of 4) ......oooueiiiiiiiiiie e 1 1
20 101870401 Extrusion, Fender (vehicles with four-wheel brakes) ........ccccccceveeeiiiiiicnnnns 2 2
21 1010434 | Barrel, Plastic (vehicles with four-wheel brakes) .........cccccoviiiiieninnnne. 12 12
22 1013983 | Trim, Bumper Guard Side (Turf/Carryall 1) ......cccoooviiieiiiie e, 2 2
22 1013985 | Trim, Bumper Guard Side (Turf/Carryall 2, Carryall 2 PIUS) .......cccceceeenneeen. 2 2
22 1016711 Trim, Bumper Guard Side (Turf/Carryall B) ..........cccoieeieiiiiiiiee e 2 2
23 1012047 Screw, Self-Tapping, #8-32 X 3/8 ......coiiiiiiiiiii e 8 8
2001 /2002 / 2003 Turf/Carryall Vehicle Illustrated Parts List Page 1-3




2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List

Page 1-4



DASH COMPONENTS -TURF/CA 1, 2,2 PLUS, AND 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 1014645 | Kit, Snap Washer (black) (includes items 2 - 5) .......ccccoceiiiieiinienenieeee 2 2
2 1011019 Nut, Speed, #10-32 ... 1 1
3 1011382 Washer, CUP, #10 ..o e 1 1
4 1620 Screw, Sheet Metal, #10 X 3/4 ....eeeiiiiiiiie e 1 1
5 1013494 Cover, SCrew Head .........cooiiiiiiiiiiiii e 1 1
6 7973 Rivet, Aluminum POp, /16 ....cooviiiiii e 5 5
7 1015032 = o o To A o o] o | AN 1 1
8 1013343 | Component, Dash, Passenger-Side (black) .........ccoccoceeiiniieiiiiniiiene e, 1 1
9 101660404 Panel, Center Dash (Dlack) .........ccooieiiiiiiiiiiiieee e 1 1
10 1013344 | Component, Dash, Driver-Side (black) .........cccocociiiiiiiiiiniiiiee e 1 1
11 1013422 Kit, Radio/Beverage Holder (includes items 12 - 13) (Turf vehicles only) ... | 2 2
12 1010545 Screw, Hex-Head, 1/4-20 X 3/4 ....ooooiieiiieeee e 2 2
13 1016952 NUL, “U”, 1742200 ettt 2 2
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FRONT BODY AND TRIM — TURF/CARRYALL 2 XRT

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 102160101 = o o To A o o] o | AU 1
2 102004301 (CTUE=T (o IO = T U 1= o [ 1
3 7473 Nut, NYlon LOCK, 5/16-18 ......ooiiiiiiiiiee et 8
4 L0 EoT o101 T B o = Vo =T PSR 2
5 1010934 Screw, Hex-Head, 5/16-18 X 1 .ooereeiiiiieeeeee e 4
6 8935 Screw, Hex-Head, 5/16-18 X 2-1/4 .....ccoooeieieeeeeeeeeeeeeee e 2
7 1011578 Washer, Flat, Type B, 5/16 ...cocooueeieie et 4
8 1241 WaSher, Flat, 5/16 .....ooueeeiieieeeee e e e e e e e e 6
9 102004401 Extrusion, Front FENAEr ... 2
10 1010434 Barrel, PIASHIC ....coooeeeiieiieeeeeee e 12
11 1017080 Kit, Front Bumper (includes items 12 - 14) .....ccccooiiiiiiii e, 1
12 1016868 BUMpEr, FroNt ... —————— 1
13 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 .....cocoiiiiiiiiiiiiee e 2
14 7473 Nut, NyIon LOCK, 5/16-18 ...ooveeeieieeeceiieiieeee e e e e e e e 2
15 101670201 Nameplate, Club Car (SIlVEI) .....cocciiie e 1
16 101693909 | Body, Front with Headlight Opening — Dark Green (Turf) .........ccccccceevieene 1
16 101693913 | Body, Front with Headlight Opening — Dark Gray (Carryall) ..........ccce.....ee. 1
17 1011014 Trim, Front BOAY .......ceeeiiiiiiiieeeee e 1
18 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 ......cooiiiiiiiiiiiieee e 2
19 1010435 Bolt, Carriage, 5/16-18 X 1 ...eeiiiiiiiie e 2
20 1011017 Screw, FIange LOCK ........ooiiiiiiiiii ittt 6
21 1011394 | Nut, Slab Base “T” (package 0Of 4) .......ccccviiiiiiiiiiiiiee e 1
22 1014645 Kit, Snap Washer, Black (includes items 23 - 26) ......ccccovcieeeiiriiieee e, 2
23 1011019 NUt, Speed, 10-32 ..o 1
24 1011382 Washer, Cup, NO. 10 . 1
25 1620 Screw, Sheet Metal, 10 X 3/4 ... 1
26 1013494 Cover, SCrew Head ........oouuiiiiiiiiee et e e 1
27 7973 Rivet, Aluminum POp, 3/16 ......ccocciiiieiicieee e 5
28 1013343 | Component, Dash, Passenger-Side (black) .........ccoccoceeiniiieiniiniiiee e, 1
29 101660404 Panel, Center Dash (Dlack) .........ccooiiiiiiiiiiiiiiee e 1
30 1013344 | Component, Dash, Driver-Side (black) .........cccocociiiiiiiiiiiiieeee e 1
31 1013422 | Kit, Radio/Beverage Holder (includes items 32 and 33) ......ccccocceeeernnnnen. 2
32 1010545 Screw, Hex-Head, 1/4-20 X 3/4 ......ooeeiiieeee e 2
33 1016952 NUL, “U”, 174520 oottt e e e e e e e e e e ennaeeeeeaans 2
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SEATS AND SUPPORT STRUCTURE -
TURF/CARRYALL 1, 2, XRT, AND 2 PLUS

ITEM | PARTNO. | DESCRIPTION GRS
1.2 3 4
1 101564502 | Assembly, Seat Bottom (white) (includes items 2 - 9) ......cccooceviiceiiiieeene 1 1
1 101564503 | Assembly, Seat Bottom (black) (includes items 2 - 9) .....ccccceeeeviiinneinnnen. 1 1
1 101564505 | Assembly, Seat Bottom (gray) (includes items 2-9) ......cccocveeviiieeeennnnen. 1 1
2 1013309 Strap, Seat BOtOM .......ooviiiiiiee e 1 1
3 101954301 Screw, Hex-Head Cap with Adhesive Patch, 1/4-20 x 3/4 ..................... 5 5
4 332 WaAShET, Flat, 1/4 ... e e e ee e eeaens 5 5
5 101894303 Stiffener, SEat .......oooiiiieieeeeee e ———— 1 1
6 1010543 [T o M4 o o o [ 5 5
7 1013311 Bumper, Seat, ShOIt ......ooeiiiiiiii e 4 4
8 101562702 Cover, Vinyl Seat Bottom (Whit€) .........c.coiiiiiiiiiiiiiiieee e 1 1
8 101562704 Cover, Vinyl Seat Bottom (black) .........cccooviieiiiiiiieeeee e, 1 1
8 101562710 Cover, Vinyl Seat Bottom (gray) ......ccccceeiniiereiiiiiee e 1 1
9 1013312 Bumper, Seat, LONG ...cooiiiiiiiiii ettt 1 1
10 101888501 Assembly, Armrest, PasSSENQEr ... 1 1
11 101888502 Assembly, Armrest, DIVEr .......oooiiie e 1 1
12 1010434 Barrel, PIASHC ... .cooiieeiiiee et eaaa 5 5
13 101963901 Trim, Seat Bottom, REAT .......oovveeeiieeeeeee e 1
14 101964001 Trim, Seat Bottom, Front .........eeiiiiiiiee e 1 1
15 101565202 | Assembly, Seat Back (white) (includes items 16 and 17) .........ccccceevieene 2 2
15 101565205 | Assembly, Seat Back (black) (includes items 16 and 17) .........ccccceeeennneen. 2 2
15 101565206 | Assembly, Seat Back (gray) (includes items 16 and 17) ......cccceecveeeernnnen. 2 2
16 101562602 Cover, Vinyl Seat Back (Whit€) ........ccoicueiiiiiiiiiiii e 1 1
16 101562604 Cover, Vinyl Seat Back (black) .........cccoooiiiieiiiiiee e 1 1
16 101562605 Cover, Vinyl Seat Back (Gray) -...coeeueeeeeeeiniieeeesiieeeesiieeeeeseveee e e 1 1
17 1013335 Cap, Seat Back (DIACK) .......eeiiiiieiiii ettt 1 1
18 101946201 Washer, External Tooth LOCK, 1/4 .......eeeiieiieeee e 8 8
19 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ........ovvieeeeeieeee e 8 8
20 101958601 Bolt, Carriage, 1/4-20 X 3/4 .....coo et 10 10
21 101835601 NUt, FIange, 1/4-20 ....ooooieeee e 10 10
22 1015239 Panel, Seat SUPPOIT ......uueiiiiiiiieee e 1 1
23 101963301 Bolt, Carriage, 5/16-18 X 3/4 ..ottt 4 4
24 101963401 Nut, Flange, 5/16-18 ... 4 4
25 1014321 Screw, Truss Torx Head, 1/4-14 X 3/4 ..oooueeiieee e, 4 4
26 1014387 (07 1o I 0o 11 o= SRR 2 2
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SEATS AND SUPPORT STRUCTURE - TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 101564502 | Assembly, Seat Bottom (white) (includes items 2 - 9) ......cccooceviiieiiiieenne 1 1
1 101564503 | Assembly, Seat Bottom (black) (includes items 2 - 9) ......cccceeeviiieneennnen. 1 1
1 101564505 | Assembly, Seat Bottom (gray) (includes items 2 - 9) ......cccocvevviiieeeennnnen. 1 1
2 1013309 Strap, Seat BOtOM .......ooviiiiiiee e 1 1
3 101954301 Screw, Hex-Head Cap with Adhesive Patch, 1/4-20 x 3/4 ..................... 5 5
4 332 WaASHET, Flat, 1/4 ... ee e eeaens 5 5
5 101894303 Stiffener, SEat .......oooiiiieeeeeee e ———— 1 1
6 1010543 [T o M4 o o o [ 5 5
7 1013311 Bumper, Seat, ShOIt .......oeiiiiiiii e 4 4
8 101562702 Cover, Vinyl Seat Bottom (Whit€) .........ccoiiiiiiiiiiiiiiieie e 1 1
8 101562704 Cover, Vinyl Seat Bottom (black) ..., 1 1
8 101562710 Cover, Vinyl Seat Bottom (gray) ......ccccceeieiieeeeiiiiee e 1 1
9 1013312 Bumper, Seat, LONG ...ocoiiiiiiiiei et 1 1
10 101888501 Assembly, Armrest, PaSSENQEr ........coocuiiiiiiiiiiii e 1 1
11 101888502 Assembly, Armrest, DIVEr .......ooooiiee e 1 1
12 1010434 Barrel, PIASHC ... .cooiiiiiieee et eaaa 5 5
13 101963901 Trim, Seat Bottom, REAT .......covveeeiieeeeeee e 1 1
14 101964001 Trim, Seat Bottom, Front .........eeiiiiiiee e 1 1
15 101677701 Assembly, Seat Back (white) (includes items 16 and 17) .......ccccceeeviernee. 1 1
15 101677702 | Assembly, Seat Back (black) (includes items 16 and 17) ........ccccccceeeennnen. 1 1
15 101677705 | Assembly, Seat Back (gray) (includes items 16 and 17) ......cccceecveeeeennnen. 1 1
16 101675502 Cover, Vinyl Seat Back (Whit€) ........ccoocuiiiiiiiiiiiiieiiee e 1 1
16 101675504 Cover, Vinyl Seat Back (black) .........cccoviiiieiiiniieee e, 1 1
16 101675506 Cover, Vinyl Seat Back (Gray) -...cceeoeeeeeeeineiieeeesiieeeesiieee e sveee e e 1 1
17 1016751 Cap, Seat Back (DIACK) .......eeiiiiieiiiiieiiie ettt 1 1
18 101946201 Washer, External Tooth LOCK, 1/4 .......eeeiieiieeeee e 4 4
19 8251 Screw, Phillips Truss-Head, 1/4-20 X 1 ... 4 4
20 101958601 Bolt, Carriage, 1/4-20 X 3/4 ...cccoocceeee ettt e 10 10
21 101835601 NUt, FIange, 1/4-20 ....ooo e 10 10
22 1016723 Panel, Seat SUPPOIT .....cuuiiiiiiiieee e 1 1
23 101963301 Bolt, Carriage, 5/16-18 X 3/4 ...ttt 4 4
24 101963401 Nut, Flange, 5/16-18 ... .o 4 4
25 1014321 Screw, Truss Torx Head, 1/4-14 X 3/4 ...ooeeeiieee e 4 4
26 1014387 (07 1o I 0o 1 o= SRR 2 2
27 1016673 Housing, Cord (electric vehicle only) ..., 1
28 8796 Screw, Phillips Head, #7-19 x 3/4 (electric vehicle only)..........ccccoecveeeernne 4
29 101801001 Plate, Receptacle Backing (electric vehicle only) .........c.ccoceeiieiiiieniniennns 1
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TILT BED, HINGE, AND LATCH - TURF/CARRYALL 1

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1015427 | Assembly, Tilt Bed And Latch, Turf/Carryall 1 (includes items 1 - 11)......... 1 1
1 1015391 Spring, Latch EXIENSION .......coviiiiiiieee e 2 2
2 1015252 Assembly, Latch Weld ... 1 1
3 1015400 Hand Grip, Tilt LatCh ....eoiiii e 1 1

4 1014471 Insulation, Bulk, (42 INCNES 10NQ) ..cooiiiiiiiiiiiiiee e AR | A/R
5 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 .......ccuvieieieieeee et 4 4
6 101835601 Nut, Flanged LOCK, 1/4-20 .....ccoociiiiiiieeiee e 4 4
7 1010435 Bolt, Carriage, 5/16-18 X T ....cviiiieiiee e 2 2
8 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiieiiiie e 6 6
9 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ......coccoiiiiiiiie e 4 4
10 N/A [ P T (=T T Yo 1 1
11 N/A Assembly, Frame Weldment, Tilt Bed ... 1 1
12 7532 | RIVEL 5/16 .ot 4 4
13 1017976 | Seal, BEA ...eeoieieieeee e 1 1
14 102065901 Nut, Dimpled Flange Lock, 3/8-16 .........ccccviiieiiiiiee e 4 4
15 705 | Screw, Hex-Head Cap, 3/8-16 X 1-1/4 .....ooiiiiiie e 4 4
16 102066001 Washer, Flat, Type B, 3/8 ....ooo e 4 4
17 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccciviiiiieeeee e 2 2
18 8754 | Nut, NYIon LOCK, 3/8-16 .......eeiiiiiiiiiiieiiie ettt 2 2

19 1015507 | Shim, Tilt Bed PiVOL........eiiiiiieiee e A/R | AR
20 1015583 Bushing, Urethane ... 4 4
21 1015356 | Assembly, Tilt Bed Hinge Weld ..........oocoiiiiiiiiiii e, 2 2
22 1012303 BUSHING, StEEI ....oiiiiiiiee e 2 2

For latch plate components, see page 1-15.
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LATCH PLATE -TURF/CARRYALL 1, 2, XRT AND 2 PLUS;
PROP ROD -TURF/CARRYALL 2, XRT, AND 2 PLUS

ITEM | PARTNO. | DESCRIPTION R

1.2 3 4
1 101958601 Bolt, Carriage, 1/4-20 X 1 e 4 4
2 1015277 Plate, Tilt Bed LAtCN ......ooiieeeeeeeeeeeeeee e e e 2 2
3 1016078 | Shim, LatCh Plate .......coooiiieeee e A/R | A/R
4 1016060 | Support, LatCh Plate ........oooeiiiiiiiiii e 2 2
5 101835601 Nut, FIange, 1/4-20 .....coooiiiiii e s 4 4
6 1010878 Bumper, RUDDET ... 2 2
7 1016201 WaASHEE, WAVE ...ttt e e reta e e e e e 2 2
8 332 LAY T a1 g = O 4 4
9 8233 Nut, NYION LOCK, 1/4-20 ...t 4 4
10 102301401 Rod, Prop (Turf/Carryall 2, XRT and 2 Plus vehicles beginning

Mid-model year 2003) ........coiciiiiiiieiiee i 1 1
11 1035 Pin, Cotter, 3/32 X 1 e et e e e e e e eeaean 2 2
12 334 | Washer, FlIat, 3/8 ...ttt 1 1
13 101921601 Track, Prop ROG ...t 1 1
14 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ..o 2 2

Earlier style prop rod (2001, 2002, and early 2003 models):

101922801 Kit,Prop Rod (Turf/Carryall 2, XRT and 2 Plus)

(iNClUdESs ITEMS 15 - 22) .o e e 1 1
15 N/A Track, Prop RO ......ooiiiiiieee et 1 1
16 1035 Pin, Cotter, /32 X 1 e e 2 2
17 334 Washer, Flat, 3/8 ... e e e e eaaa 1 1
18 N/A [ (0o R o (0T o TSR 1 1
19 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ....cocceeeee et 2 2
20 332 WaSher, Flat, 1/4 ... e e eeaaan 2 2
21 8233 Nut, NYIon LOCK, 1/4-20 ....ooiiiiiiiiiee et e e e 2 2
22 1017328 Washer, CONVEX, B/8 ....cccooieiiiiiieeeeeeeeeeeeeeere e e e e e e e e e e ee e eeeeenes 1 1
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TILT BED, HINGE AND LATCH -
TURF/CARRYALL 2, XRT AND 2 PLUS

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
101542901 Assembly, Tilt Bed, Manual Lift (includes items 1 - 13) .....coccoeveiiiniiiennnee. 1 1
1 1015391 Spring, Latch EXtENSION ........eoiiiiiiii e 2 2
2 1015252 Assembly, Latch Weld ... 1 1
3 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 .....cccuueeeieiiiie et 4 4
4 101835601 Nut, Flanged LOCK, 1/4-20 .......coouiiiiiiiiiieee e 4 4
5 1015400 Hand Grip, TIE LAtCh ......eveieieiee e 1 1
6 7473 Nut, NYIon LOCK, 5/16-18 .....cooiiiiiiiieiciiiee e 21 21
7 1010435 Bolt, Carriage, 5/16-18 X T ..ccoiiiiiieeieiiiee e 17 17
8 1014471 Insulation, Bulk (4 iNCES 10NQ) ..veeviiiiiiiiiei e AR | AR
9 1014471 Insulation, Bulk (8 iNChES I0NG) ...ccoiuviiiiiiiiiiie e AR | AR
10 1014471 Insulation, Bulk (43 iNChES 10NQ) ...eviiiiiiiiiiiiie e AR | A/R
11 1015399 Screw, Torx Truss-Head, 5/16-18 X 5/8 .....euvueiiiiiiiieee e 4 4
12 N/A Plate, FIOOTK ....coeeieieeeeee et e r e e 1 1
13 N/A Assembly, Frame Weldment, Tilt Bed ..........oooeiciiiiiiiiiee e 1 1
14 7532 RIVEL, 3/16 oo e e e e e e e e e 4 4
15 1017976 SAI BEA ... e aaa e 1 1
16 102065901 Nut, Dimpled Flange Lock, 3/8-16 ........cceeveiiiiiiiieiieee e 4 4
17 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ... 4 4
18 102066001 Washer, Flat, Type B, 3/8 .....oooiiiiei ettt 4 4
19 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .....cocueeiiiiiiiieeeiieee e 2 2
20 8754 Nut, NYION LOCK, 3/8-16 ......eeiiiiiiiiiiiee et e 2 2
21 1015507 Shim, Tilt Bed PiVOt ... AR | A/R
22 1015583 Bushing, Urethane ... 4 4
23 1015356 | Assembly, Tilt Bed Hinge Weld ... 2 2
24 1012303 BUSHING, STEEI ...eeiiiiiiiiiee e e 2 2

For latch plate and prop rod components, see page 1-15.
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CARGO BOX - TURF/CARRYALL 1, 2, XRT, AND 2 PLUS

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1015606 | Kit, Cargo Box (Turf/Carryall 1) (includes items 1 - 32) ......cccoeeiiieriiienenne. 1 1
1015607 | Kit, Cargo Box (Turf/Carryall 2, XRT, 2 Plus) (includes items 1 - 32) ......... 1 1

1 1015413 Front Panel Assembly (Turf/Carryall 1) (includes item 2) ........ccccceeennee 1 1
1 1015412 Front Panel Assembly (Turf/Carryall 2, XRT, 2 Plus) (includes item 2) .. | 1 1
2 101553901 Decal, Bed Load Warning ........coceeeiiiiiiieie et 1 1
3 1015367 Side, Panel Assembly, Driver-Side (Turf/Carryall 1)

(includes items 5 and 7-18)....ceeeeiieeeeiiiicceeeee e 1 1
3 1015368 Side Panel Assembly, Driver-Side (Turf/Carryall 2, XRT, and 2 Plus)

(includes items 5 and 7 - 18) ...cooouiiiiiiiie e 1 1
4 1015365 Side, Panel Assembly, Passenger-Side (Turf/Carryall 1)

(includes items 6 - 17 and 19) .....ccueeiiiiiiiiiie e 1 1
4 1015366 Side Panel Assembly, Passenger-Side (Turf/Carryall 2, XRT, and

2 Plus) (includes items 6 - 17 and 19) .....cccvvviiiiieiie e 1 1
5 1014513 Bracket, Tailgate, Driver-Side ........cccccoeciieieiiiiiee e 1 1
6 1014514 Bracket, Tailgate, Passenger-Side ..........cccocoeiiiiiie s 1 1
7 1014537 Stud, Flush Head ..........oooiiiiiii e 8 8
8 1241 WaSsher, Flat, 5/16 .......uuuuiiieieieiee et 4 4
9 7174 AT T = g o o N Y A 4 4
10 1242 NUt, HEX, 5/168-18 ..o 4 4
11 1015400 LC T o 0 - o RSP 2 2
12 1015390 SPriNg, COMPIESSION ....ccciiiiiiiii it 2 2
13 1032 BUshing, NYION ... 2 2
14 1231 ROIIPiN, 1/8 X 1 oottt 2 2
15 1010434 Barrel, Plastic (DIack) .......cc.eooiiiiiiiiiiie e 2 2
16 1015363 BUSKING e 2 2
17 1011990 Washer, Flat, 3/8 .....cooiciiiiei i 2 2
18 1015313 LatCh, DriVer-Side ........ueoeeiiiieeeee e 1 1
19 1015245 Latch, Passenger-Side .........oovviiiiiieiiiiiee e 1 1
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...ccoviciiiieiiiiee e 2 2
21 1015414 Tailgate Assembly (Turf/Carryall 1) (includes item 22) ..........cccceeeennnee. 1 1
21 1015424 Tailgate Assembly (Turf/Carryall 2, XRT, and 2 Plus) (includes item 22) 1 1
22 1013317 Decal, Club Car Tailgate .......cccceecvveieeiiieie e 2 2
23 7049 BUShiNg, NYION ..o 2 2
24 il Kit, Tailgate Angle (Turf/Carryall 1).......ccueeeiiiiiiieee e 1 1
24 101894702 Kit, Tailgate Angle (Turf/Carryall 2, XRT, and 2 PIUS)........cccceeenieeennenn. 1 1
25 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ......coioiiiiiiiiiiei e 17 17
26 7473 Nut, Nylon LOCK, 5/16-18 .....cooiiiiiiiiiiiiiee e 19 19
27 1014387 (07 o I 00 1 o 1= SRR 2 2
28 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 ....covvveeeieeieeeee e 4 4
29 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 .....coueueeeieeieeeee e 4 4
30 332 WaAShET, Flat, 1/4 ... e e e ee e e eeeens 4 4
31 8233 Nut, NYIOn LOCK, 1/4-20 ...cooiiiieeeeeeeeeeeeee e e e 4 4
32 101963401 Nut, Flange Lock, 5/16-18 ......coiiiiiiiieiiiiee et 4 4

e Special order item available upon request.
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ACCESS DOOR AND SIDE DOORS -TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 101691401 Latch, Compression DOOK .........cccuiiieiiiiiiee e e eseee e sntee e e e nree e e e e 2 2
2 101689101 Plate, Long Bed ACCESS DOOK .......uiviiiiiiiieieieee e 1 1
3 1016881 Hinge, Long Bed ACCESS DOOK .......oooiieiiiiiieeeei et 1 1
4 1014471 Insulation, Bulk (8-1/2 iINCheS 1ONQ) ....eoiiiiiiiiiiiiiee e AR | AR
5 1010435 Bolt, Carriage, 5/16-18 X 1 ...coiiiiiiiiie e 3 3
6 1017077 Bolt, Carriage, 5/16-18 X 5/8 ....cocueiiie et 3 3
7 7473 Nut, NYIOn LOCK, 5/168-18 .....oeiiieiiiiiiee ettt 6 6
8 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 ......ooo e a e 2 2
9 1013280 | Clip, ANGIE it e e e st e e e et e e e e 2 2
10 8233 Nut, NYION LOCK, 1/4-20 ...ttt 2 2
11 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueeiiiiiiiiee e 2 2
12 1016955 | Assembly, Compartment Door (driver side)

(includes items 14 and 16 - 19)...ccciiiiiiii i 1 1
13 1016954 | Assembly, Compartment Door (passenger side)

(inCludes ITEMS 15 = 19) ... i e 1 1
14 1016918 Assembly, Compartment Door Weld (driver side) .........cccccevvviieeeinnnnen. 1 1
15 1016909 Assembly, Compartment Door Weld (passenger Side) .......cccccceveennnen. 1 1
16 8233 Nut, NYIOn LOCK, 1/4-20 ....oviiiii ettt e e e 2 2
17 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 ......ccevrieiieeieee e e e 2 2
18 101691401 Latch, Compression DOOT .........coooociiiiiiiiieee e 2 2
19 1016920 Hinge, Compartment DOOT ..........cooiiiiiiiieeeie et 2 2
20 1016718 Y= S o Yo ) N 1 1
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FLAT BED ASSEMBLY -TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1016942 | Assembly, Flat Bed (includes items 1 - 8) ......coociiiiiiiiiiiie e 1 1
1 1010435 Bolt, Carriage, 5/16-18 X T ..ccoiiiiiieii e 21 21
2 7473 Nut, Nylon LOCk, 5/16 - 18 ...ccoiiiiiiie e 21 21
3 N/A Frame, BEA ......oeoiiiiiiie e 1 1
4 b Plate, FOrward FIOOK .......coooiieeieiee e 1 1
5 Access Door, Latch, and Mounting Hardware
(see page 1-21)
6 1014471 Insulation, Bulk (20 iNChES IONQG) ..coouveiiiiiiiiiiie e AR | AR
7 b e (T Y= T= [l =l (oo 1 1
8 1014471 Insulation, Bulk (8 iINCHES 10NQ) ....evviiiiiiiiiiiiiiee e AR | AR
9 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......cccoeiiiiiiiiei e 2 2
10 8754 NUt, NYION LOCK, 3/8-16 .....oeeieiiieieeieee et e e e e e e e e 2 2
11 1015583 Bushing, Urethane ... 4 4
12 1015507 | Shim, Tilt Bed PiVOt ... A/R | A/R
13 1012303 BUSHING, StEEI ....eiiiiiiee 2 2
14 1015356 | Assembly, Tilt Bed Hinge Weld ... 2 2
15 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ooveeiiieee et 4 4
16 102066001 Washer, Flat, Type B, 3/8 ...coeeeeeeeeeeee e 4 4
17 102065901 Nut, Dimpled Flange Lock, 3/8-16 ........ccccveiiiiiiiieeiieee e 4 4
18 1013872 Screw, Hex-Head Cap, 1/4-20 X 4 .....ooee et e e e e eieee e 2 2
19 332 WaASher, Flat, 1/4 ...t e e e e 6 6
20 8233 Nut, NYION LOCK, 1/4-20 ...ttt 4 4
21 1015727 [T S o o SRR 1 1
22 1013413 | Clip, RO, 3/8 ..ottt e e e et a e e 1 1
23 102259401 Rod, Prop, Long = 32Yc LI TSSO 1 1
24 1010878 Bumper, RUDDET ... 2 2
25 1013357 Rivet, BliNd, 3/16 X .45 ....eeeeeeeieeeeee et e e e e e e e 2
26 101837001 INSUIAtOr, Battery ... 1
e Special order item available upon request.
T Specify if vehicle is equipped with current style prop rod (shown)
or earlier prop rod that clipped to front of rear body.
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FLAT BED TRIM - TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1016944 Trim, Long Bed, Driver-Side ...........cuiiiiiiiieiiieee e 1 1
2 1016948 Trim, Long Bed, Passenger-Side ... 1 1
3 1016943 Trim, Long Bed, Front and Rear.............cooiiiiiiiiiiiiiiieeeeeeee e 2 2
4 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ....cccoiiiiiiiei e 2 2
5 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ...ueeeieeieeee e, 18 18
6 7473 Nut, NYION LOCK, 5/16-18.....cc.eeieiiieeiiieeeiieeeie et e siee e evee e seee e seae e 20 20
7 1016077 Bracket, Stake Side.........ooooiiiiiiieieiieeeeee e ————— 1 1
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REAR BODY TRIM - TURF/CA 1, 2, XRT, AND 2 PLUS

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC

1.2 3 4
1 1016679 | Fender, Rear (all vehicles except XRT) ......ocoeriiiiiiiieiiiiee e 2 2
2 102004601 Fender, Rear, Driver-Side (XRT vehicle only) ........ccccceiiiiiiinii, 1 1
3 102004602 Fender, Rear, Passenger-Side (XRT vehicle only) (includes item 4) ......... 1 1
4 102224001 Decal, Rotating Parts (XRT vehicle only) ........ccccoeiiiiiiiiiiiieeen, 1 1
5 304 Screw, Hex-Head Cap, 1/4-20 X 1 .ooveeeiiiie e 8 8
6 1014306 | Washer, Flat, Type B, 1/4 ....oooriiiie e 12 12
7 8233 Nut, NYION LOCK, 1/4-20 ......ueiiiee ettt 8 8
8 1015530 | TalISKIIt ...veeeeeeiciiiee et e et a e e 1 1
9 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccveiieiiiiieee e 2 2
10 332 Washer, Flat, 1/4 .........oooooeeeeeeeeeeee et 2 2
11 1015445 Kit, Trailer Hitch (Turf 1, Turf 2, Carryall 2, XRT and 2 Plus)

(INCIUAES IHEMS 8 = 17) <eeeeiii i 1 1
12 1013483 Brace, Trailer HItC ......couniieee e 2 2
13 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..uciiiiiiieeeeeeee e 4 4
14 1241 WaASher, Flat, 5/16 .....coooeeeeee it e e e eeaaas 4 4
15 7174 WaAShEr, LOCK, 5/16 ....coiiiiiiiiiiieeeeeeeeeeeeeeee e e e e e e e e e e e e ee e eeeeenes 4 4
16 1242 NUL, HEX, 5/168-18 ... et e e e e e e 4 4
17 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4........emrieeeeeeeee e 2 2
18 706 NUL, HEX, 3/8-16 ...t e e 2 2
19 357 WaASHET, LOCK, 3/8 ...eeeeieeeieeeeeeeeeeeeeeeeeeeee e e e e e e e e e ee e eeeeeees 2 2
20 1011990 WaSher, Flat, 3/8 ... e e e eeaaes 2 2
21 1011553 Decal, Trailer HItCh .....oooveiieeeeeee e 1 1
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REAR BODY TRIM - TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1014306 | Washer, Flat, 1/4 ...t e 12 12
2 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..oeeiiiiiiiee et 8 8
3 8233 Nut, NYION LOCK, 1/4-20 .....ceeiiieieeiiee ettt 8 8
4 1015530 | TaISKIIT ...vveeeeeiiiiee ettt et e e e e e e e e nree e e e e snree e e e e 1 1
5 1012285 | Screw, Thread-Rolling, 1/4-20 X 5/8 ......ccvieiiiiiiei e 2 2
6 1016679 [T aTe (Y g Y Y N 2 2
7 1017079 | Kit, Rear Bumper (includes items 8 - 12) .......cccoiiiiiiiiiiee e 1 1
8 1016379 BUMPEr, REAN ..eeeiiieiee e 1 1
9 1016875 Plate, Mounting, LONG .....uciiiiiiiiiiiieeeeee e 1 1
10 7473 Nut, NYlon LOCK, 5/16-18 .....cooiiiiiiie et 4 4
11 1011697 Washer, Flat, 5/16 .......uuuuiiiiiiiieie e 6 6
12 1016876 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 ......cccccvvvieeeeeeeee s 4 4
13 332 | Washer, Flat, 1/4 ... 2 2
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WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 1010984 | NUL, LUQG weiiiiiieiiie ettt ettt e e s e e b e e e sbe e e enees 16 16
2 7310 5] (= g A 7= 1 Y= S 4 4
3 101651402 | Assembly, Wheel and Premium Tire (Turf/Carryall 1 only)
(includes itemMS 4 aNd 5) .........uvuiiiiiiiieee e 4 4
4 1014771 Wheel Rim, WHhIte .....cooviiiiieeee e 1 1
5 101567202 Tire, Unmounted, Premium Tread, 4-Ply Rated (18 x 8.50 - 8)
(CAINSIER) e 1 1
6 101651406 Assembly, Wheel and Premium Tire (includes items 7 and 8) ................... 4 4
7 1014771 Wheel Rim, WHITE .....oovviiiieeeee e 1 1
8 101737002 Tire, Unmounted, Premium Tread, 6-Ply Rated (18 x 8.50 - 8) (Duro®) 1 1
9 101651407 | Assembly, Wheel and Extra Traction Tire (includes items 10 and 11) ........ 2 2
10 1014771 Wheel Rim, White ..o 1 1
11 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ..... 1 1
12 101651409 | Assembly, Wheel and Premium Tire (Turf/Carryall 1 and 2)
(includes items 13 aNd 14) .....eiiiiiiii e 4 4
13 101918402 Wheel Rim, White (6.25 inches wide) .........ccccoviiiiiiiiee e, 1 1
14 101884901 Tire, Unmounted, Premium Tread, 6-Ply Rated (18.5 x 6.50 - 8) (Duro) 1 1
15 101651414 | Assembly, Wheel and Tire, HF232 (includes items 16 and 17) .................. 4 4
16 1014771 Wheel Rim, White ......c.oiiiieiiee e 1 1
17 e Tire, Unmounted, 6-Ply Rated (18.5 x 8.5 - 8) (Duro) .........cccccuvvvvveeennn. 1 1
18 102009401 Assembly, Wheel (white) and Tire, Passenger-Side Rear,
Off-Road Tread, 6-Ply Rated (22 x 11.00 - 10) (XRT only) (Duro) ............. 1
19 102009501 Assembly, Wheel (white) and Tire, Driver-Side Rear,
Off-Road Tread, 6-Ply Rated (22 x 11.00 - 10) (XRT only) (Duro) .............. 1
20 102009201 Assembly, Wheel (white) and Tire, Passenger-Side Front,
Off-Road Tread, 6-Ply Rated (22 x 11.00 - 10) (XRT only) (Duro).............. 1
21 102009301 Assembly, Wheel (white) and Tire, Driver-Side Front,
Off-Road Tread, 6-Ply Rated (22 x 11.00 - 10)(XRT only) (Duro) .............. 1
22 102009901 Assembly, Wheel (white) and Tire, Front, Turf Tread,
4-Ply Rated (23 x 10.50 - 12) (XRT only) (Titan®) ...................................... 2
23 102010001 Assembly, Wheel (white) and Tire, Rear, Turf Tread,
4-Ply Rated (23 x 10.50 - 12) (XRT only) (Titan) ....ccccceeeeviieereeeniieee e, 2
e Special order item available upon request.
*Note: Item 2 is a part of all wheel assemblies.
Special note on items 18 through 23:
Unmounted tires and wheel rims are special order items
available upon request.
The XRT’s front and rear wheels are NOT interchangeable.
The rear wheels have a different offset than do the front wheels;
the rear wheels must be installed with the deeper offset facing out.
Off-road tires are directional and must be installed according to the
directional arrow mark on each tire.
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PERATING INSTRUCTIONS

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
» Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
*Two (2) persons per seat maximum.

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
 Study and understand controls.
* Make sure wheels are turned in desired direction.
* Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R-Reverse (Buzzer will sound)

« Operate from driver side only and not on public roads * Vehicle will start moving when accelerator pedal is depressed.
P y P : « Slowly depress accelerator pedal to increase speed. Park brake will

* Keep entire body inside vehicle while moving. release when accelerator pedal is depressed.

* Drive slowly in turns and straight up and down slopes. « To stop, release accelerator pedal and depress brake pedal.
« Do not leave children unattended on vehicle. m * After stopping the vehicle:
« Never operate under the influence of alcohol or drugs. - Firmly depress park brake until it locks.

« Use brakes to reduce speed when coasting downhill. TURF/CARRYALL 1 AND 2 - Place Forward/Reverse switch in "NEUTRAL” position.

-Turn key “OFF” and remove key when not in use.
* Never stand in front of or behind vehicle.

CARRYALL 2 PLUS

CC11019606-01 CCl 101621601

TURF/CARRYALL 1 AND 2

OPERATING INSTRUCTIONS |

«Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
TO START ENGINE
+ Place shift lever in Neutral position.
« Depress brake p

+Turn key switch to “START" po: and release.
TO OPERATE VEHICLE

* Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.

«While vehicle is stopped, and engine is at idle, select vehicle direction
by placing shit lever or switch in desired position.
F-Forward N-Neutral R - Reverse (Buzzer will sound)

* Park brake will release when accelerator pedal is pushed.

« Slowly push accelerator pedal to increase speed.

« Engine must be at idle before moving shift lever.

TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.

« After stopping, firmly push park brake until it locks.
+Turn key to “OFF” position, remove key and place shift lever
in straight up neutral position when not in use.

©CI 101693201

CARRYALL 2 PLUS

/N WARNING

ng in cargo b

can cause sever 14%
or death.

Do not ride in cargo bed.

CC11015539-01

N\ WARNING
CRUSH AREA

"

i~

STAY CLEAR
Crush area. CCl 1016094-01

Can cause severe injury.
Stay clear when closing bed. CCl1015437-01

« Vehicle rated capacity - 800 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and ‘:Fafgo :edl astfar f(t)rwa;d asf Plll’sfih': :"l:i s_ecurled.l
gross trailer weight. See Owner's Manual. or vehicle stability, when tully loaded, drive slowly
LOADING « Maximum cargo load - 300 Ibs. Weight to include cargo and avoid stopping on or backing down steep hills.
. . . Avoid top heavy loads. See Owner's Manual.
Reallh!nrslhmd bed load and gross trailer weight. When driving on uneven terrain or down steep hills,
and warnings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CC11019601-01

TURF/CARRYALL 1

« Vehicle rated capacity - 1200 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.

o : For vehicle stability, when fully loaded, drive slowly
oss trailer weight. See Owner's Manual. ’ ’
I.OADING &n railer weig 4 u and avoid stopping on or backing down steep hills.

Avoid top heavy loads. See Owner's Manual.

« Maximum cargo load - 800 Ibs. Weight to include cargo
Read Owner's Manual bed load and gross trailer weight. When driving on uneven terrain or down steep hills,

and warnings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load.

CCl 1019602-01

TURF/CARRYALL 2 AND CARRYALL 2 PLUS
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DECALS -TURF/CARRYALL 1,2, AND 2 PLUS

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1 1
2 101825101 Decal, Key Switch (Turf/Carryall 1 and 2) ........ccccooviieiiiinieee e, 1 1
2 101825102 | Decal, Key Switch (Carryall 2 PIUS ONly) ...cooovvieieiiiiiieeeeee e 1

3 101621601 Decal, Operating Instructions (Turf/Carryall 1 and 2) .........ccccceerieeerienenns 1 1
3 101693201 Decal, Operating Instructions (Carryall 2 Plus only) .........cccccevviiinneinnnnen. 1

4 101553901 Decal, Bed Load Warning ......cccooooioiiiiiieiiieee e 1 1
5 101609401 Decal, CrusSh Ar€a .......coociiiiiiei ettt 2 2
6 102158201 Decal, Turf 1 (driver side) (includes item 7) .....c..coeeriiieeiiiiiieeeeeeee e 1 1
6 102156901 Decal, Turf 1 (passenger side) (includes item 7) ......ccccevvviieeeeiicieee e, 1 1
6 102158401 Decal, Turf 2 (driver side) (includes item 7) ........ccoceviiiiiiiei e 1 1
6 102157101 Decal, Turf 2 (passenger side) (includes item 7) .......cccoeovviieieiiniiiene e, 1 1
6 102157501 Decal, Carryall 1 (driver side) (includes item 7) ......ccccceeevviieeeeeniieee e, 1 1
6 102156201 Decal, Carryall 1 (passenger side) (includes item 7) ........cccooeeeiieiiiiennns 1 1
6 102157801 Decal, Carryall 2 (driver side) (includes item 7) .......cccceeeeiieniieniiiene e, 1 1
6 102156501 Decal, Carryall 2 (passenger side) (includes item 7) ......cccocveevviiieneeinnnen. 1 1
6 102157701 Decal, Carryall 2 Plus (driver side) (includes item 7) .......ccccooceeriieniniennnes 1 1
6 102156401 Decal, Carryall 2 Plus (passenger side) (includes item 7) .......ccccceeeevnnnen. 1 1
7 N/A Decal, Bed Latch Warning ........cceeeveiiiiiieeiiiiiieee e esieeee e eiieeee e 1 1
8 101960101 Decal, Vehicle Loading (Turf/Carryall 1 only) .......cccooiiiiiiiiniieneiiee e 1 1
8 101960201 Decal, Vehicle Loading (Turf/Carryall 2 and 2 PIUS) ........cccoeeeeiiiiienenninen. 1 1
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FLUSH EYES

URIC IMMEDIATELY
ACID WITH WATER
GET

. IC:

B ELP

(ON WIPER SWITCH COVER)
® DO NOT OPERATE VEHICLE

NOTICE' . 5o binecr waren

STREAM AT THIS SWITCH. CCI 1016109-01

N\ WARNING

ELECTRIC
VEHICLE |
CAN CAUSE SEVERE INJURY

& WARNING I I Rotating parts
© GASOLINE EXPLOSION / FIRE. HOT
 CAN CAUSE SEVERE INJURY OR DEATH. d .

« NO SMOKING, SPARKS, OR OPEN FLAME. manifold & mufler

o STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. KEEP CLEAR  cci1019605-01

 TURN FUEL VALVE (a2~ ) ON DURING OPERATION.

(~=) OFF DURING STORAGE OR TRANSPORT. | 1015476-01 (ON STARTER/GENERATOR
AND ENGINE)

GASOLINE | : NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

/N WARNING

Negative frame ground. Can cause severe injury. Excessive speed.

Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 1019152-01

(ON VEHICLE FRAME NEAR BATTERY)
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DECALS - TURF/CA 1,2, AND 2 PLUS, CONTINUED

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

1 1013677 Decal, Battery Danger .......c.ueeiiiiiiiiiee e 1

2 101921901 Decal, INgersoll-Rand ..........coooiiiiiiiii e 2 2

3 101610901 Decal, Potentiometer (Turf/Carryall 1 with serial numbers
lower than 0112-001470) ....uuueiiiiieiieeeee e ee e e e e 1

4 101547601 Decal, Gasoling Warning ........ccoouieiiiiiiiieeeniee i 1

5 101960501 Decal, Rotating Parts and Hot Manifold ............ccccooiiiiiiiie e, 2

6 1011553 Decal, Trailer Hitch (Turf 1, Turf 2, Carryall 2 and 2 PIUS) .....c...cccccveveennnneen. 1 1

7 101915201 Decal, Frame Ground and Governor Warning...........occeeeeeeeeneeeeneenssiieeenns 1
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/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH. OPERATING INSTRUCTIONS

* Before using vehicle, read operating instructions. © Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Remain seated and hold on to seat handle while moving. o Study and understand controls.
« Do not start vehicle until all occupants are seated. © Make sure wheels are turned in desired direction.
*Two (2) persons per seat maximum. © Turn key to “ON” position and be sure nothing is in your path.
« Operate from driver side only and not on public roads.  While vehicle is stopped, select direction by placing
« Keep entire body inside vehicle while moving. shift lever or switch in desired positio
« Drive slowly in turns and straight up and down slopes. F-Forward N - Neutral R - Reverse (Buzzer will sound)
« Do not leave children unattended on vehicle. © Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
* To stop, release accelerator pedal and depress brake pedal.
CCI 1019606-01 * After stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral p
Turn key “OFF” and remove key when not in use.
CCI 101621601

* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

N\ WARNING
CRUSH AREA

\i

STAY CLEAR
CCI101609401

A WARNING
Riding in cargo bed
can cause severe Injury
or death.

Do not ride in cargo bed.
CCl 101553901

?
Crush area. [4
Can cause severe injury. [\
Stay clear when closing bed. CCI1015437-01

/\ WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH

* Young drivers may not be able to control vehicle. * No drivers younger than 16 years old.
CC1 102075801

« Vehicle rated capacity - 900 Ibs. on level surface only. « Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far_f_orward as possible and secured.
LOADING gross trailer weight. See Owner's Manual. « For vehicle stability, when fully loaded, drive slowly

i kil hills.
+ Maximum cargo load - 500 Ibs. Weight to include cargo . :’;:i:vln: ;::I';Iri::lors::%v:zi::m‘a:f;? s

::‘ " SI::: bed load and gross trailer weight. + When driving on uneven terrain or down steep hills,
wamings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 102006701
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DECALS -TURF/CARRYALL 2 XRT

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1
2 101825101 Decal, Key SWItCh ... 1
3 101621601 Decal, Operating INStruCtioNS .........ooiiiiiiiiee e 1
4 101553901 Decal, Bed Load Warning ..........ccceeeiiiiiieee e 1
5 101609401 D= Yoz I O U] oI AN (- SRR 2
6 102158501 Decal, Turf 2 XRT (driver side) (includes item 7) ........ccccovviieeeeeeeeeiiieicns 1
6 102157201 Decal, Turf 2 XRT (passenger side) (includes item 7) ........ccoccceeeiieneiiennnns 1
6 102184502 Decal, Carryall 2 XRT (driver side) (includes item 7) .........cccceeeviiieeernnnen. 1
6 102184501 Decal, Carryall 2 XRT (passenger side) (includes item 7) ........cccccceveernnnen. 1
7 N/A Decal, Bed Latch Warning .........ooooiieiiiii e 1
8 102075801 Decal, Young Driver Warning .........ccocoeeoreeiioee e 1
9 102006701 Decal, Vehicle LOATING .....uuvrriiiiiiiiiiieiieeie et 1
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/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.

* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
*Two (2) persons per seat maximum.

* Operate from driver side only and not on public roads.

* Keep entire body inside vehicle while moving.

* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.

* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.

OPERATING INSTRUCTIONS

+ Read Owner's Manual and safety warnings located on dash panel prior to driving.

« Study and understand controls.
TO STA NGINE
« Place shift lever in “N”— Neutral position.
+ Depress brake pedal.
+Turn key switch to “START” position and release.

TO OPERATE VEHICLE
« Make sure wheels are turned in desired direction.
+ Be sure nothing i in your path.
+While vehicle is stopped, and engine is at idle, select vehicle direction

by placing shift lever or switch in desired position.
F-Forward N-Neutral R- Reverse (Buzzer will sound)
« Park brake will release when accelerator pedal is pushed.
« Slowly push accelerator pedal to increase speed.
« Engine must be at idle before moving shift lever.
TO STOP VEHICLE
+ Release accelerator pedal and push brake pedal.
« After stopping, firmly push park brake until it locks.
+Turn key to “OFF” position, remove key and place shift lever
in straight up neutral position when not in use.

CCl11019606-01

Cl 101693201

CARRYALL 6 GASOLINE

CARRYALL 6 GASOLINE
* Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.
* Make sure wheels are turned in desired direction.

* Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R-Reverse (Buzzer will sound)

* Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.

« To stop, release accelerator pedal and depress brake pedal.

« After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.
-Turn key “OFF” and remove key when not in use.

TURF 6 GASOLINE AND
CARRYALL 6 ELECTRIC

cai 01621601

TURF 6 GASOLINE AND
CARRYALL 6 ELECTRIC

/\ WARNING
GRUSH AREA

o~

a

STAY CLEAR
CCI1016094-01

« Vehicle rated capacity - 1500 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
gross trailer weight. See Owner's Manual. For vehicle stability, when fully loaded, drive slowly

« Maximum cargo load CARRYALL 6 or TURF 6 - 1000 lbs., and avoid stopping on or backing down steep hills.
TRANSPORTER - 300 Ibs. Weight to include cargo bed load Avoid top heavy loads. See Owner's Manual.
and gross trailer weight. When driving on uneven terrain or down steep hills,

« Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCI 101960001
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DECALS -TURF/CARRYALL 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1 1
2 101825102 Decal, Key Switch (Carryall 6 gasoline vehicle) .........ccccovieiiiiniiienenninnn. 1
2 101825101 Decal, Key Switch (Turf 6 gasoline, Carryall 6 electric vehicle) .................. 1 1
3 101693201 Decal, Operating Instructions (Carryall 6 gasoline vehicle) ...........cccccce... 1
3 101621601 Decal, Operating Instructions (Turf 6 gasoline, Carryall 6 electric vehicle) 1 1
4 101609401 (D L=Yor: | I O U L= o I Y- N 2 2
5 101960001 Decal, Vehicle LOadiNg ......c..eeeiiiiiiiiee et 1 1
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NOTICE

Do not operate vehicle without this cover properly installed. /\ DANGER / POISON
Do not direct water stream in this area; will cause damage to components. -
See vehicle maintenance and service manual before servicing. ccl 101831501

(ON COVER)

(ON BATTERY CAPS)

NOTICE o Nor use As GrounD
CCI 1019646-01
(ON PLATE)

Riding in cargo bed

can cause severe injury

or death.

Do not ride in cargo bed. |
CCl 1015539-01

ELECTRIC
VEHICLE

(CARRYALL 6
ONLY)

/\ WARNING

FAILURE TO FOLLOW THESE INSTRUCTIONS

CAN CAUSE SEVERE INJURY OR DEATH.
Bed can tip up unexpectedly. Bed hold down
bolts must be fastened. cCl 101707801

GASOLINE (=%
VEHICLE N\ /,! L 1L

« CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.
« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
o TURN FUEL VALVE (= ) ON DURING OPERATION,
(=) OFF DURING STORAGE OR TRANSPORT. ¢, 1015476-01

(ON FRAME ADJACENT
TO FUEL TANK)

/\ WARNING
CAN CAUSE SEVERE INJURY

4 @ Rotating parts

...
(ON FRAME) manifold & muffier

KEEP CLEAR ¢ 1019605-01
/\ WARNING

ON
Negative frame ground. Can cause severe injury. Excessive speed. (
Do not contact positive (+) battery post or cable fo frame. Can cause severe injury or death. STARTER/GENERATOR
Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
Y i P gneg o1 1019162.01 AND ENGINE)
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DECALS - TURF/CARRYALL 6, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 101964601 Decal, No Ground (Carryall 8 ONly) .......cccoeiiiieiiiiiieiiee i 1
2 101931501 Decal, Component Cover (Carryall 6 only) .......cccooovieeeeiniiieneeeiieee e 1
3 1013677 | Decal, Battery Danger (Carryall 6 Only) ........ccccceeiiiiineiiniiieee e, 1
4 101553901 Decal, Bed Load Warning ..........ccceeeiiiiiieee e 1 1
5 102158601 Decal, Turf 6 (driver side) (includes item 6) .......cccoovvveeeeiiiiieiee e, 1
5 102157301 Decal, Turf 6 (passenger side) (includes item 6) ........cccoeevcieeeeeniiieneeenneen, 1
5 102157901 Decal, Carryall 6 (driver side) (includes item 6) ..........cccocoeieieniiieninienens 1 1
5 102156601 Decal, Carryall 6 (passenger side) (includes item 6) ........cccccevviiiereennnen. 1 1
6 101707801 Decal, Bed BOIt .......c.ooiiiiiiiieie et 1 1
7 101921901 Decal, INgersoll-Rand ... 2 2
8 101547601 Decal, Gasoline Warning ........ccocceeiiie e 1
9 101960501 Decal, Rotating Parts and Hot Manifold ............ccccooiiiiiiiiiieeeee e, 2
10 101915201 Decal, Frame Ground and Governor Warning ........ccocceeecueeeeneeeeseeeesieeens 1
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REAR BRAKE ASSEMBLY, SELF-ADJUSTING -
TURF/CARRYALL 1

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

101823301 Cluster, Brake, Passenger-Side (includes items 1 - 9) .......ccccoveiiiiennnnenn. 1 1

101823302 | Cluster, Brake, Driver-Side (includes items 1 -9) ....cccoooiiiiiiiiiieeeeee, 1 1
1 101824001 Assembly, Backing Plate, Passenger-Side (includes items 2 - 4) .......... 1 1
1 101824002 Assembly, Backing Plate, Driver-Side (includes items 2 - 4) ................. 1 1
2 101816501 Mechanism, Adjusting, Passenger-Side ...........cccccovivrneeenieeenieeens 1 1
2 101816502 Mechanism, Adjusting, Driver-Side .........ccccoeiviiiiiiiiiineeeeee e 1 1
3 101823901 WESNET ... 1 1
4 101823801 Washer, Plate ... 1 1
5 1010850 (070 1Y/ R I U= SN 1 1
6 101823201 Package, Brake Shoe (four pieCes) .......ccceeieiiiiieiiiiec e 1 1
7 1011466 Kit, Shoe Retainer (four PIECES) ......cooiiuiiiiiiiiiiiiie e 1 1
8 101816301 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiieiiiiiiee e 1 1
9 101815501 Assembly, Lever, Passenger-Side ..........ccocceeiiieiiiieeiniee e 1 1
9 101815502 Assembly, Lever, Drver-Side ..........ccueeiioiiieieiiee e 1 1
10 1013924 | Nut, Hex-Head Lock, Grade 8, 5/16-24 ..........ccccoviiiiieniiie e 8 8
11 1014153 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ........cccceevceviiiennnne 8 8
12 102022101 Kit, Brake Cable (includes items 13 -15) ....oooiiiiiiiiiiiiiii e, 2 2
13 1010829 Pin, ClEVIS, 5/16 ..ccoceieiiiee et 1 1
14 1035 Pin, Cotter, 3/32 X T oot 1 1
15 1011779 L O 1o T S 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) ........cccoceeiiiiiieiieniciene e, 2
17 1013207 | Hanger, Brake Cable (electric vehicle only) .........ccccooiiiiiiiiinininieeee 2
18 101791101 Drum, BraKe .......ooiiiiiieii e 2 2
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REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED -
TURF/CARRYALL 2, XRT, 2 PLUS AND 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1016573 | Cluster, Brake, Passenger-Side, without Brake Drum
(INClUES IHEMS 1 = T4) Lo e 1 1
1016557 | Cluster, Brake, Driver-Side, without Brake Drum
(INCIUAES IHEMS 1 = T4) L.eiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Driver-Side ........ccccciiiiiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Passenger-Side ..........ccccccvvviiiieeiiiiiiee e 1 1
2 1011465 Kit, Brake ACIUAIOr .......ueiiiiieeiee e 1 1
3 1011467 Kit, Anchor Body (includes items 4 - 9) ......oocciiieiiiiiiiee e 1 1
4 1011114 NUL, IMB X T it e e e eree e e e e 2 2
5 451 WaASHEL, LOCK, 1/4 ..ot eea e 2 2
6 N/A g1 () o TR AN [ o Lo | N 2 2
7 N/A Bolt, AdJUSIMENT ... 1 1
8 N/A [ ToTo |V Y o Vo] o T SRR 1 1
9 1011303 Cap, Adjustment BOIt ..........oueeiiiiiii e 1 1
10 101146302 Package, Brake Shoe (four pieCes) ........ccevieriiiieriiiee e 1 1
11 1011466 Kit, Shoe Retainer (four PIECES) .....ccooiiuiiiiiiiiiiiiii e 1 1
12 1011464 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiiiiiiiiiee e 1 1
13 N/A Arm, Brake LEVET ......coveiieieeeeeee ettt e s 1 1
14 1010850 (070 1Y/ R I U N 1 1
15 102022101 Kit, Brake Cable (two-sheel brake vehicles only)
(includes one each of items 16 and 17 and two each of item 18) .............. 2 2
15 102166901 Kit, Brake Cable (four-wheel brake vehicles only)
(includes one each oOf iteM 16 - 18) ...cccevvciiiiieiiiiiiie e 2 2
16 1010829 Pin, ClEVIS, 5/16 ..ttt e e s e erae e e e aans 2 2
17 1035 Pin, Cotter, 3/32 X 1 oo 2 2
18 1011779 E-CliP, 172 ettt a e e e e e e 2 2
19 1013924 Nut, Cone Lock, Grade 8, 5/16-24 .......ccooouuueeieeeeeeeee e 8 8
20 1014153 Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ......cccceeevveieeeeinnen. 8 8
21 101791101 DIUM, BraKe ..vuueeiiiiiiiiiei ettt ettt e e e e et e e e e e e et e e e e e easaa e eeeeeesaan 2 2
22 1013207 Hanger, Brake Cable ............coooiiiiiiiii e 2 2
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BRAKE PEDAL AND CABLE ASSEMBLY -
VEHICLE WITH TWO-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 101990801 EQUANIZET .o 1 1
2 1241 A T T g = U A T T 5 5
3 1013531 Spring, Brake REIUIN .....oooi i 1 1
4 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ......ovveiiiiieee e 4 4
5 7473 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et ee e e e e e e 5 5
6 102022101 Kit, Brake Cable (includes item 7, and items 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-CliP, 172 et a e e aan 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) .......ccccoviiiiiiiniiinieeeee e, 1 1
9 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .........covvvvvvvvvvevvvrnrnrnnnne, 3 3
10 1013869 Pad, Brake Pedal ..........coooeiiiiiiiieiieeeeecee e 1 1
11 1010878 Bumper, RUDDET ... 1 1
12 1028 | NUL, HEX, 1/4-20 ettt e e e e 1 1
13 101953101 Rod, Equalizer (Turf/Carryall 1 only) .......cccooiiiiiiiiiiiiee e 1 1
13 101953102 Rod, Equalizer (Turf/Carryall 2 0nly) ....cceeeeiiiiiiiiiiieee e 1 1
14 102323201 Pin, Clevis, 5/16 (later style hardware used with item 15) ..........cccccooeeee. 1 1
15 102323101 Pin, Bow Tie LOCKING ...t 1 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware used

WIth TEEM 17 e 1 1
17 7473 | Nut, Nylon LOCK, 5/16-18 ...cociiiiiiiieeiiiiee et 1 1

101187702 | Kit, Park Brake Latch (includes items 18 - 22 and item 26 on page 4-13) .| 1 1

18 N/A [0 o =T o 1 == 1 SRR 1 1
19 1017029 Pin, COtEr, 7/64 X 1/2 .o 1 1
20 1010877 NUL, PUSH, 5/16 ottt e e e e e e e eaes 1 1
21 1010805 Sleeve, Park Brake ROd .........coiiiiieeiiiieeeeeee e 1 1
22 1010932 JOINt, Ball, 1/4-28 ....ooeiee e 1 1
23 1010933 Spring, Park Brake TOISIiON ..........ccceiiiiiiiiiee et 1 1
24 1010927 Spacer, Park Brake .......coooceeiiiieeeeeee e 1 1
25 1011402 Package, Brake Mounting Block (contains upper and lower

for driver and pasSENger SIAES) .....cocovieiiieiiiiiiie e 1 1
26 1011418 | Kit, Park Brake Pedal (includes items 27 - 30) .......cccceriieriiieniniee e 1 1
27 1032 BUShing, NYION ... 2 2
28 8626 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 ...........covvvvvvvvvrvvvrrnvnnnne. 2 2
29 1013876 NUL, PUSH, B/8 oottt e e e e aans 1 1
30 1013870 Pad, Park Brake ........ooeuoiiiiiieiie et 1 1
31 1242 | NUE, HEX, 5/168-18 .ottt 1 1
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BRAKE PEDAL AND CABLE ASSEMBLY -
VEHICLE WITH FOUR-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 1242 | NUE, HEX, 5/168-18 ..ottt e e e 2 2
2 101865301 Spacer, EQUALIZET ......oeueiiiieeee e 2 2
3 1017211 Kit, Equalizer And Pivot Limiter (includes item 4) ........cccovvveeeeeeeieiiiiiiinnns 1 1
4 N/A Pin, EQUAlIZEr PIVOL .......eeiiiiieee e 1 1
5 7473 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et ee e e e e e e 5 5
6 1241 Washer, Flat, 5/16 .......oooooiiieeeeeeeeeeeceee et 5 5
7 102166901 Kit, Brake Cable, Rear

(includes four each of item 9 and two each of items 10 and 11) ............... 1 1
8 101874601 Kit, Brake Cable, Front (includes items 9 - 11) .....oooiiiiiiiiiiiie, 1 1
9 1011779 E-CliP, 172 e e e 4 4
10 1035 Pin, Cotter, 3/32 X 1 oot 4 4
11 1010829 Pin, ClEVIS, 5/16 ..ttt e e e s erae e e e 4 4
12 101878201 Kit, Brake Pedal (includes items 13 and 14) ..........cccoccciiiiieeeee s 1 1
13 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......cccccvivvicvieeeiiiieenn 3 3
14 1013869 Pad, Brake PeAal ..........oiiiiiieiiee e 1 1
15 1013531 Spring, Brake REIUIN .....oooiiiie e 1 1
16 102323201 Pin, Clevis, 5/16 (newer style hardware used with item 17) .........c.ccccee. 2 2
17 102323101 Pin, BOW Tie LOCKING ...eeiiiiiiiiiie ettt 2 2
18 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (older style hardware used

WIth FEEM 1) .. e 2 2
19 7473 Nut, NYIon LOCK, 5/168-18 .....oeeiiiiiiiiie et 2 2
20 101953106 Rod, EqUAlizer, FIONt .......oeiiiieiee e e 1 1
21 101953102 Rod, Equalizer, Rear (Turf/Carryall 2 and 2 PIUS) ......ccceevviieeeeiiiieee e, 1 1
22 101953103 | Rod, Equalizer, Rear (Turf/Carryall B) ........cooceiiiiiiiiiiieiiee e 1 1

101187702 | Kit, Park Brake Latch (includes items 23 - 27 and

item 26 on page 4-13 or item 25 on page 4-15) ......occoveeiiiiiiieeiiniiieeeees 1 1
23 N/A RO @Nd PaWI ....ccoieiiiiie e 1 1
24 1017029 Pin, COMEr, 7/84 X 1/2 ..ottt 1 1
25 1010877 NUL, PUSH, 5/16 ..ttt e e 1 1
26 1010805 Sleeve, Park Brake RO .........ooiiiieiiii e 1 1
27 1010932 JOINt, Ball, 1/4-28 ....ooeei et 1 1
28 1010933 Spring, Park Brake TOrSION .......cccooiiiiiiiiiiiiiee et 1 1
29 1010927 Spacer, Park Brake ... 1 1
30 1010878 Bumper, RUDDEY ... .. 1 1
31 1028 | NUt, HEX, 1/4-20 ..ottt e e e rae e e e e 1 1
32 1011402 Package, Brake Mounting Block (contains upper and lower

for left and right SIdES)......c.uueiiiii e 1 1
33 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ......oeviiiiiieee e 4 4
34 101990801 BEQUANZEN ..o 1 1
35 1011418 Kit, Park Brake Pedal (includes items 36 - 39) ........cccccciiiiiiiieeeeeee s 1 1
36 1032 BUShing, NYION ... 2 2
37 8626 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 ........cooccciiieiieieneeeeeenn. 2 2
38 1013876 NUL, PUSH, /8 oot e e 1 1
39 1013870 Pad, Park BraKe ........couuooiiiiiiiiiie et 1 1
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FRONT BRAKE ASSEMBLY -
VEHICLE WITH FOUR-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1016573 | Cluster, Brake, Passenger-Side, without Brake Drum
(INClUES IHEMS 1 = T4) Lo e 1 1
1016557 Cluster, Brake, Driver-Side, without Brake Drum

(INCIUAES IHEMS 1 = T4) L.eiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Passenger-Side ..........cccccoviiiiiiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Driver-Side ..........ccccoviciiiieeiiiiee e 1 1
2 1011465 Kit, Brake ACIUAIOr .......ueiiiiieeiee e 1 1
3 1011467 Kit, Anchor Body (includes items 4 - 9) ......oocciiieiiiiiiiee e 1 1
4 1011114 NUL, IMB X T it e e e eree e e e e 2 2
5 451 WaASHEL, LOCK, 1/4 ..ot eea e 2 2
6 N/A g1 () o TR AN [ o Lo | N 2 2
7 N/A Bolt, AdJUSIMENT ... 1 1
8 N/A [ ToTo |V Y o Vo] o T SRR 1 1
9 1011303 Cap, Adjustment BOIt ..........oueeiiiiiii e 1 1
10 101146302 Package, Brake Shoe (four pieCes) ........ccevieriiiieriiiee e 1 1
11 1011466 Kit, Shoe Retainer (four PIECES) .....ccooiiuiiiiiiiiiiiiii e 1 1
12 1011464 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiiiiiiiiiee e 1 1
13 N/A Arm, Brake LEVET ......coveiieieeeeeee ettt e s 1 1
14 1010850 (070 1Y/ R I U N 1 1
15 101874601 Kit, Brake Cable, Front (includes items 16, 17 and 18) ......ccccccceeeeriiiinnnnnns 1 1
16 1010829 Pin, ClEVIS, 5/16 .ooieieeee ettt e et e e s nnrae e e e e eans 4 4
17 1035 Pin, Cotter, 3/32 X 1 oo e 4 4
18 1011779 E-CliP, 172 et e e 4 4
19 1011137 DIUM, BraKE ..vuuniiiiiiiiiii ettt ettt e e e e e et e e e e e e et e e e e e eesaeeeeeeesnan 2 2

Items 20 - 23 are for 2001, 2002, and early 2003 vehicles:
20 101872701 NUL, HEX, 5/168-24 ...ttt e 8 8
21 7174 LAY 1] a1 g o Yo S Y A 8 8
22 101869001 WaShEr, CONE, 5/16 oo e e e e e e s e e ea e 8 8
23 1017232 Screw, Hex-Head Cap, 5/16-24 X 1 ...ccooivciiiie et 8 8

ltems 24 and 25 are for later 2003 vehicles:
24 1013924 Nut, Cone Lock, Grade 8, 5/16-24 .......ccceeeeeeiiiiiiiiiieieeeeeeeeeeeeeeeeeveaa 8 8
25 1014153 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ........cccceivoivriienenen. 8 8

Note: See page 5-11 for front brake cable clamp and bracket.
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ACCELERATOR PEDAL ASSEMBLY - ELECTRIC TURF/
CA 1, ELECTRIC MCOR, AND GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4

For all Turf 1 and Carryall 1 electric vehicles, Turf 2, Carryall 2,

and Carryall 6 electric vehicles with MCOR (serial numbers

0112-001470 and greater), and all gasoline vehicles.
1 1017696 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) ..........cccceueeee. 1 1
2 1013871 Pad, Accelerator Pedal ..o 1 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......ccccccvevviieeeeeiiieen 4 4
4 1624 Screw, Hex Cap, 3/8-16 X 1-1/2 ..ot 1 1
5 334 Washer, Flat, 3/8 ........cooooiiiieeeeeeeeeeeeee et 2 2
6 102026001 Kit, Accelerator Pivot Rod (includes item 7) .......ccccoiiiiiiiiiiiiien e 1 1
7 1011700 S o= (oY USRI 1 1
8 101818801 Stud, Ball (for all vehicles except those equipped with MCOR) .................. 1 1
9 101862001 Screw, Hex-Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) ........cccceecuereniernns 1
10 1017424 Bearing, PivOt SUPPOI ... 1 1
11 101966901 Nut, FIange, 1/4-28 .....cooii e 1 1
12 101817401 Retainer, SPriNg ...cooieio e e 1 1
13 101796201 SPriNG, REIUIMN .. e 1 1
14 1017378 | CUP, SPIiNG ooieiiieee et e e e et e e e et e e e s s nbee e e e e sneeeeeesnrees 1 1
15 1017380 Bumper, RetUrN SPring ....cooociiiiiii e 1 1
16 1241 Washer, Flat, 5/16 .....ooveeeiieeeeeee e e e e e e e e 1 1
17 7473 Nut, NYlon LOCK, 5/16-18 ......coiiiiiiieee et 1 1
18 101871901 Assembly, Accelerator Rod (electric Turf 1 and Carryall 1 with serial

numbers lower than 0112-001470) (includes items 19 and 20) ................ 1
18 101912401 Assembly, Accelerator Rod (gasoline Turf 1 and Carryall 1)

(includes items 19 and 20) ......cooeiiiiiiiiieiieee e 1
18 101822001 Assembly, Accelerator Rod (gasoline Turf 2, Carryall 2, XRT,

and Carryall 2 Plus) (includes items 19 and 20) ........cccoccveviiiiieeeeiciieeenn. 1
18 101674702 | Assembly, Accelerator Rod (gasoline Turf 6 and Carryall 6)

(includes items 19 and 20) ......cooiiiiiiiiie e 1
19 1011084 Nut, UNF Hex Jam, 1/4-28 ........cc.oeeiiiiiiiiee ettt a e 2 2
20 1011734 Joint, Spring-Loaded Ball ...........coooiiiiiiiiiii e 2 2
21 8754 Nut, NYION LOCK, 3/8-16 ......eveiieeiiiiiie et 2 2
22 8233 NUt, NYION LOCK, 1/4-20 .....oeeiiiieeeee ettt e e e e e e e e e 4 4
23 1014007 | Washer, Flat, Type B, 1/4 ....oooriiee e 4 4
24 1011694 Support, Accelerator Pivot ROd .........ccoiiiiiiiiiiiiiee e 2 2
25 101861901 Screw, Hex Cap, 1/4-20 X 1-1/8 oot 4 4

101187702 Kit, Park Brake Latch (includes item 26, and items 18 - 22 on page 4-7) .. 1 1

26 N/A Ratchet, Park Brake ..........oooouviiiiiiiiiiiiie e 1 1
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ACCELERATOR PEDAL ASSEMBLY - VEHICLES WITH

CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4

For electric Turf 2, Carryall 2, and Carryall 6 vehicles with

serial numbers lower than 0112-001470.
1 1017696 Sub-Assembly, Accelerator Pedal (includes items 2 and 3) ..........cccceeenne 1
2 1013871 Pad, Accelerator Pedal .............cooeiiiiiiiiiiiiicee e 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .......coovcccciiiiveeeeeeeeeeen, 4
4 1624 Screw, Hex Cap, 3/8-16 X 1-1/2 ..o 1
5 334 Washer, Flat, 3/8 ........cooooiiiiieeeeeeeeee ettt 2
6 102026001 Kit, Accelerator Pivot RO .......ccoooieeiuiiiiiieeeeceeeeeeee e 1
7 7473 Nut, NYlon LOCK, 5/16-18 ......ooiiiiiiiiiee et 1
8 101862001 Screw, Hex-Head Cap, 1/4-20 X 1-3/8 ......c.ovvveiiiiiieee et 2
9 1017424 Bearing, PivOt SUPPOI ... 1
10 1015661 Nut, Flange LOock, 1/4-20 .......coooiiiiiiieieieee et 1
11 101817401 Retainer, SPriNg ...cooieio e e 1
12 101796201 SPriNG, REIUIMN .. e 1
13 1017378 | CUP, SPIiNG ooieiiieee et e e e et e e e et e e e s s nbee e e e e sneeeeeesnrees 1
14 1017380 Bumper, RetUrN SPring ....cooociiiiiii e 1
15 1017400 oYV G Vo1 (1 =1 (o] G N 1
16 101804201 Washer, PIastiC, 1/2 ....uueiiiieie e 1
17 1017743 (070} A Yool [=T = (o) RN 1
18 8233 NUt, NYION LOCK, 1/4-20 .....oeeieiiieiee et e e e e e e e e e 5
19 1014007 Washer, Flat, Type B, 1/4 ... 4
20 101804301 Screw, Hi-Lo Hex-Head, #8-18 X 1/2 .....ccoov oo 2
21 1011694 Support, Accelerator Pivot RO .........ccoooiiiiiiiiiiiiiieee e 1
22 101861901 Screw, Hex Cap, 1/4-20 X 1-1/8 .oovvrreeee e 4
23 1241 Washer, Flat, 5/16 ......cooooeiiiieeeeeeeeeeeer et 1
24 8754 Nut, NyIon LOCK, 3/8 X 16 ..eeeiiiieiei e e e e e e e e 2

101187702 Kit, Park Brake Latch (includes item 25 and

items 18 - 22 on page 4-7 or items 23 - 27 on page 4-9) ....cccccceevviieeeeennne 1

25 N/A Ratchet, Park Brake ..........oooooiiiiiiiiicccccne e 1
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STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 1013861 Joint, Compound Steering (includes items 3 and 4) (all vehicles

EXCEPT XRT) it rr e 1 1
2 102004101 Joint, Compound Steering (includes items 3 and 4) (XRT vehicles only) ..| 1
3 1017226 Screw, Hex-Head Cap, M8 x 1.25 X 30 MM ...ccovvveeeiiiiiiiiiiieieeeeeee e 3 3
4 7174 WaAShEr, LOCK, 5/16 ... e e e e e e e e e e e e eeenes 3 3
5 101984801 Kit, Steering Column Mounting Bracket ...........ccccocvriiiiiicine e 1 1
6 1016663 | Screw, Phillips, Type A, #12-11 X 5/8 .....oeviiiiiiiee e 2 2
7 1016269 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 2 ......cccccoceeiiieeennee. 2 2
8 334 Washer, Flat, TYpe A, 3/8 ...coooeeeeeeeee et 4 4
9 1016183 Screw, Hex-Head Cap, 3/8-16 X 7 ..ccceeeeeeeccieeeeeee et ree e 2 2
10 8754 NuUt, NYION LOCK, 3/8-16 ......eviiieeiiiiiie et 2 2
11 1014288 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 3/4 ........cccccceveenn.e 1 1
12 1011697 | Washer, FIat, 5/16 ......oooiiiiiiie e e 1 1
13 102278001 Boot, Steering COIUMN ........oviiii e 1 1
14 1016181 Assembly, Steering Column (includes items 15 - 23) ......cccocviiiiiiieieninnen. 1 1
15 1012605 RiNg, Retaining ... 1 1
16 1012604 WaAShEr, StEEI, 5/8 ...t 1 1
17 1014217 SPring, COMPIrESSION ....coiiiiuiiiiiiiiiieiee et 1 1
18 1014125 LT =Y Lo 1= SRS 2 2
19 1014213 AsSEMDIY, BEAMNNG ..coooiiiiieieiiee e 2 2
20 1014126 Seat, BEANNG ....eiiiiiiiiiiiii s 2 2
21 1015545 Shaft, Steering COIUMN ......c..eiiiii e 1 1
22 1016622 Column, AluminuM STEEING ....vvviiiiiiiiee i 1 1
23 1014214 RiNg, RetaiNiNg ......ccoriie e 1 1
24 1016263 Cover, Steering COIUMN .....oooiiiiiiii e 1 1
25 1016156 WhEEI, STEEING oot e e e 1 1
26 1017273 NUt, NYION LOCK, 5/8-18 ....oeeeiiiiieiee et e e e e e e 1 1
27 101615502 Plate, Scorecard (Carryall VEhICIES) ........eeveiiiiiiiiiiiiee e 1 1
27 1016219 | Assembly, Scorecard Plate (includes items 28 - 31) (Turf vehicles) ........... 1 1
28 1012565 Screw, Round Head, #12-14 X 1 ...ovveiiiieeeee e 2 2
29 1012566 Spring, Tapered COMPIreSSION .........eeeiiiiiiiieee e eieeee e e seeeeee s 2 2
30 1016214 C T o T =Y o o | SR 1 1
31 1016154 L0310 TS Yoo ] (=Y o™= (o SRR 1 1

1014216 | Kit, Steering Column Rebuild (not Shown) ... AR | AR
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

101878302 | Assembly, Steering Gear Box (includes items 1 - 20) ......ccccoeceeeiiieneiiieenne 1 1
1 1013035 Seal, Dust, Passenger-Side ..........cccccviiiieiiiiiiiee e 1 1
2 8990 LTI AR 2 2
3 101880201 Assembly, Inner Ball JOINt ... 1 1
4 101880301 LAY = 1] =T (R = o N 1 1
5 N/A BOX, StEEING GOAN ...eeiiiiiiiiiie et 1 1
6 N/A Bearing, LOWer PiNION .......ccooiiiiiiieieee et 1 1
7 N/A Pinion, STEEIING ..o 1 1
8 101879401 Bearing, Upper PiNION ...t 1 1
9 101879901 RING, C-TYPE SIOP ..ueeeiiiiiieiiie ettt 1 1
10 1013051 RING, SNAP e 1 1
11 1013052 Seal, Dust, Steering Pinion ..........ccceviiiiiiiiiiiie e 1 1
12 101879701 Guide, SteeriNg RaACK .......cicciiiiieiiiiiie e 1 1
13 101879801 S o] 110 To TA (o] (= TSR PRP I 1 1
14 1013044 Nut, LOCK, RACK SCIEW ......ccoieeeee i 1 1
15 N/A Yo (= VA = To [ U Lo L= U 1 1
16 N/A RACK, StEEMNG .oeiiiiiiiii e 1 1
17 101879501 LAY 2T 1= A ) (o] o R 1 1
18 101879601 RING, C-TYPE STOP ..ueeeieiiiieiiie ettt 1 1
19 101880001 Seal, DUst, DrVEI-SIAE .....ooveeeeieeeeeeee et 1 1
20 101880101 RiNG, RetainiNg ...oooceiiieieeie e 1 1
21 1035 Pin, Cotter, 3/32 X 1 oot e e ra e 1 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) ..................... 1 1
23 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........ccccccoviiiiieeiiiiieee e 1 1
24 7602 Nut, Hex Slotted, 3/8-24 ..........oouveeuiiiiieieieeeee e 1 1
25 1011930 7o o] A I LU 1 1
26 7555 Nut, Hex, Left-Hand Thread, 1/2-20 .........oouueiiiiiiiiieee e 1 1
27 1012467 Link, Rack and Pinion Drag .....c.coooooiiiiiiieiieeei et 1 1
28 1013042 NUL, HEX, MT2 X 1.75 ..o e e 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 3 3
30 334 Washer, Flat, 3/8 ........coooiiiiiiieeeeeeeeee et 3 3
31 8754 NUt, NYION LOCK, 3/8-16 .....oeeiiiiieieeieee et e e e e e e e e e 3 3
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FRONT SUSPENSION, UPPER -
VEHICLE WITH TWO-WHEEL BRAKES

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC
1.2 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3 and 4) .......ccccoeeiieeiiieeennn 2 2
2 1016346 Bushing, Ureth@ne ... 6 6
3 1016350 Sleeve, DElta OULEKE .......coieeeeeee e e ee e e 1 1
4 1016349 Sleeve, DElta INNET .......ooeeeeeeeeeeeee et 2 2
5 8754 NUt, NYION LOCK, 3/8-16 .....oeeieiieeieee ettt e e e e e e e e 11 11
6 1010200 Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ... 4 4
7 1308 NUL, HEX, 1/2-20 ...t e e e e e e e e e e anaes 1 1
8 1624 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2 2
9 1010138 Nut, Dimpled LOCK, 3/8-16 .....cccveieeieieeiciieiieeee e e e e e e e e e e e e 2 2
10 2402 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .......ovveieieiee et 4 4
11 1010219 2o To R 1 YRR 1 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......ccccoeeeiiiiieiiiiieieeeeeeeeeeeeeeveveae 1 1
13 7540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) .........c.c......... 1 1
14 7539 | Ball Joint (includes items 15, 16 and 17) ......ooviiiiiiiiiiiiieee e 1 1
15 1015597 Fitting, Thread-Forming Grease, 1/4-28 ........cccccoeiiiiiieee i 1 1
16 1011930 BOOt, DUSE oo 1 1
17 7602 Nut, Slotted HEX, 3/8-24 .......coueeeeieeeeeee e 1 1
18 1017266 | Strap, A-Plate ....ooeeeeiiiii e 1 1
19 1014235 Shock ADSOrDEr, FIONt ....eveeeieeieee e 2 2
20 1010124 | Plate, Spring MOUNtING ....coooiiiiiiie e 1 1
21 1016385 | Assembly, Delta Shock and Gear SUppOort .......ccceevvcieeeeiirieee e 1 1
22 1035 Pin, Cotter, 3/32 X 1 oot e e 3 3
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FRONT SUSPENSION, LOWER -
VEHICLE WITH TWO-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1010348 | Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) .........cccccceenee. 1 1
2 1010347 | Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze Spindle ...........ccueeiiiiiiieeiiiieee e 1 1
4 7048 BUShING, BrONZE ...t 1 1
5 1015597 Fitting, Grease, 1/4-28 ........ooo i 1 1
6 1012030 Spring, Tapered LEAS ......ooi it 1 1
7 8745 Screw, Eccentric ADIUSTMENT .......ocuviiiii i 1 1
8 706 NUL, HEX, 3/8-16 ...t 1 1
9 1011892 | Assembly, Hub (includes items 10 - 13) ...oooiiiiiiiiiiiiiee e, 2 2
10 1011393 Package, HUD Bearing ........ccoooiiiiiiiiiiiiiee e 2 2
11 1011304 Stud, Lug, 1/2-20 oo 4 4
12 1013135 Seal, DOUDIE LiP coveeeeeeiecceeeeee et 1 1
13 1011887 (070 )Y (=T 7 UL 1 1
14 8754 NUt, NYION LOCK, 3/8-16 .....oeeiieiieieei ettt e e e e e e e e e enanees 4 4
15 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ...t eee e 2 2
16 1016384 | Clevis, Upper Delta ......cc.cioiiiiiiiiieie e 2 2
17 101903101 Nut, NYlon LOCK, 1/2-20 .......oeiiieiiieee et 2 2
18 1010150 Bearing, TRIUSE ..o 2 2
19 1016389 | Washer, Kingpin WaVE ..........oooiiiiiiiiiiee e 2 2
20 1010984 INUE, LUG  eeee ettt et et e e st e e et e et e e e nee e e smneeesmseeeeneeeans 8 8
21 1010005 | Washer, Flat, 3/4 ...ttt a e 2 2
22 7840 NUt, Hex SIotted, 3/4-16 .......oovveeeeiireeeeeee e 2 2
23 7910 Pin, Cotter, 5/32 X 1 et e e e e e e rr e e e e eeanas 2 2
24 8755 Screw, Hex-Head Cap, 3/8 - 16 X 3-3/8 .....cccvvviiiiiieiee e 2 2
25 1016386 [T o] o TSRS 2 2
26 1015583 Bushing, Urethane ... 4 4
27 1012303 BUSHING, STEEI ...eeiiiiiiiee e 2 2
28 1014276 Plate, Front Spring Retainer ..o 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ..o 4 4
30 357 WaSher, LOCK, 3/8 ... oieeeeeeeeeeeeeeeeee et e e e e e e e aea e ab s 4 4
31 706 NUL, HEX, 3/8-16 ...t e e e e 4 4
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FRONT SUSPENSION, UPPER - TURF/CARRYALL 2 XRT

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3 and 4) .......ccccoeeiieeiiieeennn 2
2 1016346 Bushing, Ureth@ne ... 6
3 1016350 Sleeve, DElta OULEKE .......coieeeeeee e e ee e e 1
4 1016349 Sleeve, DElta INNET .......ooeeeeeeeeeeeee et 2
5 8754 NUt, NYION LOCK, 3/8-16 .....oeeieiieeieee ettt e e e e e e e e 11
6 101870501 Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ... 4
7 1308 NUL, HEX, 1/2-20 ...t e e e e e e e e e e anaes 1
8 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2
9 1010138 Nut, Dimpled LOCK, 3/8-16 .....cccveieeieieeiciieiieeee e e e e e e e e e e e e 2
10 2402 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .......ovveieieiee et 4
11 1010219 2o To R 1 YRR 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......ccccoeeeiiiiieiiiiieieeeeeeeeeeeeeeveveae 1
13 7540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) ..........ccccc..e... 1
14 7539 | Ball Joint (includes items 15, 16 and 17) ......oeeviiiiiiieiiiieeee e 1
15 1011930 SAI, DUST ..eviiiiiiiieie e e e e e e e 1
16 7602 Nut, Slotted HeX, 3/8-24 .........ooovereeeeiiieeeee e 1
17 1015597 Fitting, Thread-Forming Grease, 1/4-28 ..........ccccovviiieiiiiiiiieeee e 1
18 1017266 SErAP, A-Plate ..o 1
19 1014235 Shock ADSOrDEr, FIONt ....eveeeieeieee e 2
20 1010124 | Plate, Spring MOUNtING ....coooiiiiiiie e 1
21 1016385 | Assembly, Delta Shock and Gear SUppOort .......ccceevvcieeeeiirieee e 1
22 1035 Pin, Cotter, 3/32 X 1 oot e e 3
23 320 Screw, Hex-Head Cap, 3/8-16 X 1 ..ovvveeiiie e 1
24 101935301 Clamp, Brake Cable (part of brake cable assembly) ........ccccooiiieriiiiinennnn. 2
25 101955001 Bracket, Brake Cable GUIAE ..........uuveueriiiiieieieieeeeeeeeeeeeeeeeeeeeeeeeveve e 1
26 102025401 QI T TSRS 1
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FRONT SUSPENSION, LOWER -TURF/CARRYALL 2 XRT

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 101876901 Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) .........cccceeenee. 1 1
2 101877001 Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze Spindle ...........ccueeiiiiiiieeiiiieee e 1 1
4 7048 BUShING, BrONZE ...t 1 1
5 1015597 Fitting, Grease, 1/4-28 ........ooo i 1 1
6 102004001 Spring, Tapered LEAS ......coii it 1 1
7 8745 Screw, Eccentric ADIUSTMENT .......ocuviiiii i 1 1
8 706 NUL, HEX, 3/8-16 ...ttt e e e e e e e e e e e e e e e enaees 1 1
9 1011892 | Assembly, Hub (includes items 10 - 13) ...oooiiiiiiiiiiiiiee e, 2 2
10 1011393 Package, HUD Bearing ........ccoooiiiiiiiiiiiiiee e 2 2
11 1011304 Stud, Lug, 1/2-20 oo 4 4
12 1013135 Seal, DOUDIE LiP coveeeeeeiecceeeeee et 1 1
13 1011887 (070 )Y (=T 7 UL 1 1
14 8754 NUt, NYION LOCK, 3/8-16 .....oeeiieiieieei ettt e e e e e e e e e enanees 4 4
15 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ...t eee e 2 2
16 1016384 | Clevis, Upper Delta ......cc.cioiiiiiiiiieie e 2 2
17 101903101 Nut, NYlon LOCK, 1/2-20 .......oeiiieiiieee et 2 2
18 1010150 Bearing, TRIUSE ..o 2 2
19 1016389 | Washer, Kingpin WaVE ..........oooiiiiiiiiiiee e 2 2
20 1010984 INUE, LUG  eeee ettt et et e e st e e et e et e e e nee e e smneeesmseeeeneeeans 8 8
21 1010005 | Washer, Flat, 3/4 ...ttt a e 2 2
22 7840 NUt, Hex SIotted, 3/4-16 .......oovveeeeiireeeeeee e 2 2
23 7910 Pin, Cotter, 5/32 X 1 et e e e e e e rr e e e e eeanas 2 2
24 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccuiriirieeeeee e 2 2
25 1016386 [T o] o TSRS 2 2
26 1015583 Bushing, Urethane ... 4 4
27 1012303 BUSHING, STEEI ...eeiiiiiiiee e 2 2
28 1014276 Plate, Front Spring Retainer ..o 1 1
29 1010177 Screw, Hex-Head Cap, 3/8-16 X 2 ..cccveeeeieicceeieeee e era e 4 4
30 357 WaSher, LOCK, 3/8 ... oieeeeeeeeeeeeeeeeee et e e e e e e e aea e ab s 4 4
31 706 NUL, HEX, 3/8-16 ...t e e e e e e e e e anaes 4 4
32 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ... 16 16
33 1241 WaSher, Flat, 5/16 .......uieiiiiiee et 32 32
34 7473 NUL, HEX, 5/16-18 ...t e e e e e 16 16
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FRONT SUSPENSION, UPPER - VEHICLES WITH FOUR-
WHEEL BRAKES (EXCEPT XRT VEHICLES)

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

1.2 3 4

See page 5-11 for the upper front suspension for Turf 2 XRT
and Carryall 2 XRT vehicles.

1 1016353 Assembly, Delta A-Plate (includes items 2, 3and 4) .......ccccccevvvcieeeenninnnen. 2 2
2 1016346 Bushing, Urethane ... 6 6
3 1016350 Sleeve, DElta QULEKE .......ooeeeeeeeeeeeeeee e e a e 1 1
4 1016349 Sleeve, DElta INNET ........ et e 2 2
5 8754 Nut, NYION LOCK, 3/8-16 ......eveiieeiiiiiee ettt 11 11
6 1016385 | Assembly, Delta Shock and Gear SUppPOrt ........cccoeviiieie i 1 1
7 1308 NUL, HEX, 1/2-20 ...t e e e e e e e e e e e e e e ennnes 1 1
8 8861 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ........oeveiiiiiieee e e e 2 2
9 1010138 Nut, Dimpled LOCK, 3/8-16 ........ccccuiieeiiciieee et 2 2
10 2402 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 ...t 4 4
11 1010219 RO, THE ettt e e e e e e e e e e r e e e e e eeaaeeeeeeennnns 1 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ........coouuiiiiiieeeeeeeeeeeee e 1 1
13 7540 Ball Joint, Left-Hand Thread (includes items 18, 19 and 20) ..................... 1 1
14 1017266 Srap, A-Plate .....oeeeie i 1 1
15 101870601 Shock Absorber, FrONt .......eeieeeee e e 2 2
16 1010124 Plate, Spring MouUNtiNg ......c.vviiiiiiiee e 3 3
17 7539 | Ball Joint (includes items 18, 19 and 20) ........cccceeiieiiiiiriiiee e 1 1
18 1015597 Fitting, Thread-Forming Grease, 1/4-28 ...........ccooe i 1 1
19 1011930 SAI DUST ..eviiiiiiiiei e aaaa e 1 1
20 7602 Nut, Slotted Hex, 3/8-24 .........oooveeeieiiiceeee e 1 1
21 1035 Pin, Cotter, 3/32 X 1 ettt e e e e e e e e eeanan 2 2
22 320 Screw, Hex-Head Cap, 3/8-16 X 1 ..ooooiiiiii e 1 1
23 101935301 Clamp, Brake Cable (part of brake cable assembly) ........cccccoviiiiiennnnenn. 2 2
24 101955001 Bracket, Brake Cable GUIAE ........cooevuiiiiiiiieee et 1 1
25 101870501 Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ... 4 4
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FRONT SUSPENSION, LOWER - VEHICLES WITH FOUR-
WHEEL BRAKES (EXCEPT XRT VEHICLES)

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
See page 5-13 for the lower front suspension for Turf 2 XRT
and Carryall 2 XRT vehicles.
1 101876901 Assembly, Spindle, Driver-Side (includes items 3,4 and 5) ..........ccceeneeee. 1 1
2 101877001 Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze Spindle ...........ccueeiiiiiiiiiiiiiee e 1 1
4 7048 BUSNING, BrONZE ...t 1 1
5 1015597 Fitting, Grease, 1/4-28 ........ooii ittt e e 1 1
6 1012030 Spring, Tapered Leaf ... 1 1
6 102004001 Spring, Tapered Leaf (Carryall 6 gasoling only) ........ccccceevviiieeeeeiiieeenennne 1
7 8745 Screw, Eccentric ADIUSTMENT ......oouviiiii e 1 1
8 706 NUL, HEX, 3/8-16 ...t e e e 1 1
9 1011892 | Assembly, Hub (includes items 10 - 13) ...oooiiiiiiiiiiiiieee e 2 2
10 1011393 Package, HUD Bearing ........ccooiiiiiieiiiiiiiee e 2 2
11 1011304 Stud, Lug, 1/2-20 .o 4 4
12 1013135 Seal, DOUDIE LiP cooeeeeeeieceeeeee et 1 1
13 1011887 (070 )Y =T 7 B UL 1 1
14 8754 NUt, NYION LOCK, 3/8-16 .....oeeiiiiieiee et e e e e e e e e e e 4 4
15 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ...t 2 2
16 1016384 | Clevis, Upper Delta ......cc.ooiiiiiiiiiieiie e 2 2
17 101903101 Nut, NYIon LOCK, 1/2-20 ......uviiiei et 2 2
18 1010150 Bearing, TRIUSE ..o 2 2
19 1016389 | Washer, Kingpin WaVe ..........oooiiiiiiiiiiee e 2 2
20 1010984 INUE, LUG ettt e et e e et e e et e e e sne e e e emneeeemeeeeeneeens 8 8
21 1010005 | Washer, Flat, 3/4 ...t a e 2 2
22 7840 NUt, Hex SIotted, 3/4-16 ......coovvveeeiiiieeeee e 2 2
23 7910 Pin, Cotter, 5/32 X 1 eeeiiieeeeee et e e e e e e e e e e e eeanan 2 2
24 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccvriiiiiieeee e 2 2
25 1016386 [T o] TSRS 2 2
26 1015583 Bushing, Urethane ... 4 4
27 1012303 BUSHING, STEEI ...eeiiiiiiiiee e s 2 2
28 1014276 Plate, Front Spring Retainer ...........coouiiiiiiiiiii e 1 1
29 1010177 Screw, Hex-Head Cap, 3/8-16 X 2 ..coeeeeieeeieeeeeee e 4 4
30 357 A 1] 1Y g o Yo G 7 < 4 4
31 706 NUL, HEX, 3/8-16 ..t e e e e 4 4
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REAR SUSPENSION -TURF/CARRYALL 1

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 7569 | Shackle, Rear Spring (electric VEhICle) ........cooueiiiieiiiiiiiee e, 4
1 1012304 Shackle, Rear Spring (gasoline vehicle) ........ccccccciiiiiiiiiiiiiieeee 4
2 8754 | Nut, NYIon LOCK, 3/8-16 .....ceeeeiiiiiiiieeiieie et 6 6
3 1012303 BUSHING, STEEI ...eeiiiiiiiie e e e 6 6
4 1015583 Bushing, Urethane ... 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 .....oooiieieeee e 4 4
6 1013164 | Kit, Shock Absorber (includes items 7, 9 and 10) ......ccccoeiiiieiiiieninieeee 1 1
7 1014236 Shock Absorber, REAr ......coouueiiiiieeeee e 2 2
8 1011415 Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ............ 4 4
9 N/A Retainer, Shock Absorber Cushion .........ccceeeeeiiiiiiiiiiiiiieeen 8 8
10 N/A Cushion, Shock ADSOIMDET .......coeeeee e 8 8
11 1014902 | U-BOIt ... 2 2
12 1014675 | Spring, Rear Leaf ... 2 2
13 1014573 Retainer, SPriNg ..o 2 2
14 1014555 | Nut, NYION LOCK, 7/16-24 ......ooiiiiiieieie et 4 4
15 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......cccceiiiiriiiei e 6 6
16 101926501 Pad, Spring, Driver-Side ... 1 1
16 101929401 Pad, Spring, Passenger-Side .........ccccoviiiieiiiiiiie e 1 1
17 101900801 Hanger, Brake Cable (gasoline VEhiCle) ..........ccoceeiiiiiiiiiei e 2
18 1013207 Hanger, Brake Cable (electric VENICle) .........cccoeeiiiiiiiiiiiie e,
19 1017235 BUMPET, JOUNCE ...t an 2 2
20 101454602 | Mount, Bumper (gasoling VEhICIE) .........cocoueiiiiiiiiiiieiiee e 2
20 101454902 Mount, Bumper (electric VENICIE) .........ocueeiiiiiiiiiiiie e 2
21 1014901 Spacer, Overload BUMPET .........cuiiiiiiieee it ee e e e e 2 2
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REAR SUSPENSION -TURF/CA 2, XRT, 2 PLUS, AND 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 7569 | Shackle, Rear Spring (electric VEhICle) ........cooueiiiieiiiiiiiee e, 4
1 1012304 Shackle, Rear Spring (gasoline vehicle) ........ccccccciiiiiiiiiiiiiieeee 4

1 102004201 Shackle, Rear Spring (Turf/Carryall 2 XRT only) .....ccccevriiiiiiiieiiieeeiieees 4

2 8754 Nut, NYION LOCK, 3/8-16 ......eviiiieiiiiiie et 6 6
3 1012303 | BUSKING, STEEI ....ooiiiiieee e 6 6
4 1015583 Bushing, Urethane ... 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 .....ooiiieiie ettt 4 4
6 1013207 | Hanger, Brake Cable ... 2 2
7 101975101 Shock AbSorber, REAr .......ueeiiiiieeeeeeeeeee e 2 2
7 102006601 Shock Absorber, Rear (Turf/Carryall 2 XRT 0Nly) ....cccoeveiieieiiiiieiieneiieeens 2

8 1011415 | Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10)............. 4 4
9 N/A Retainer, Shock Absorber CUShion ............couueeiiiiiiiiieic e, 8 8
10 N/A Cushion, SKOCK ADSOIDEI .......eeeiiieiiiiieeeeeeeeeeeeeeeee e 8 8
11 1014902 | U-BOIt ...ttt e e et e e e e e e e 2 2
12 101975201 Spring, Rear Leaf.......oueiiiiiee e 2 2
13 101926501 Pad, Spring, Driver-Side .........ccoiuii i 1 1
13 101929401 Pad, Spring, Passenger-Side ...........ccccoiiiiiiiiiiee e 1 1
14 1014555 | Nut, NYION LOCK, 7/16-24 ......ooiiiiiieiiie et 4 4
15 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......cccceiiiieiiieieriee e 6 6
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STABILIZER BAR, GASOLINE VEHICLE -

TURF/CARRYALL 2, XRT, 2 PLUS,

AND 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 1015760 Bar, Stabilizer, 3/4 DIiameter .........uuueueiiiiieiieieieeeeeeeeeeeeeeeeeeeeee 1
2 1015457 ] o= (o1 PP TP PUTUPRPPPR 4
3 1015453 Mount, COMPIESSION .......uuiiiiiiireieeeeiiieicirrreeeee e e e e e e e e essnrrerrrreeaaaeeeeeaaannnns 8
4 808 Washer, Flat, 3/8 ........coooiiiiieeeeeeeeeee et 8
5 1016814 (]S} =1 o] [4=T gl = 7= N 2
5 102004901 Link, Stabilizer Bar (Turf/Carryall 2 XRT ONly) ...cccvvvviiiiiiiieeiiee e 2
6 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 .....ceviiiiieiiei e 4
7 357 LA 1] a1 g o Yo G 7 < 4
8 1016813 Bracket, Stabilizer Bar Mounting ..........ccccceeiiiiiii e 2
9 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ....cccuvveeee e 8
10 7174 LAY 1] a1 g o Yo S Y A 1 8
11 1242 NUt, HEX, 5/16-18 . ..o e e 8
12 1015614 | Support, Stabilizer Bar BUShiNg ..........occoiiiiiiiiiiei e 2
13 1015613 Bushing, Stabilizer Bar ..........coooiiiiiii e 2
14 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ...ccoeee e ettt a e 8
15 8233 Nut, NYION LOCK, 1/4-20 ......eviieie ettt e 8
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FORWARD/REVERSE SHIFTER ASSEMBLY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1016947 | Assembly, Forward/Reverse Shifter (includes items 1 - 17) ......cccoiiiiiiiiiiiienenee 1
1 1012594 Screw, Maching, #4-40 X 1-1/2 .o 2
2 8057 Nut, HEX-Head, #4-40 ......cooviiiiii e e e e e e 4
3 1012431 WaAShEr, FIat, #4 ...t eeraaas 4
4 101979101 LY (o] TR I T 1 U 1
5 1014807 R ) (o] TR I o T SRR 1
6 8058 WaAShEN, LOCK, 4 ...ttt e e e e e e e e e eeaaans 2
7 1013591 T T = (o] TR 7 T 1
8 1014145 BUSNING, BrONZE ...t 2
9 1014727 Washer, Nylon Flat, #4 ... 2
10 1016342 Base, Forward/Reverse Shifter ...........oooiiiiiiieiiiieeeeee e 1
11 1014089 Kit, Neutral Lockout Cam (includes item 12) ........ccccciiiiieieeee e, 1
12 1014065 WaAShEL, FIat ... e e s 1
13 1013590 Spring, Forward/Reverse Cam .........cooo i 1
14 1013589 RiNG, REtaiNiNg ..ot 1
15 8717 NUt, NYION LOCK, 1/4-28 ....oeoiieeiiiee ettt e e e srae e e 1
16 1013587 Weldment, Forward/Reverse Bell Crank ..........ooouueeiiiiiiiieiee i 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ...ttt 1
18 101951501 Cable, Transmission (includes items 19 and 20) (Turf/Carryall 1 only) ................. 1
18 1015409 | Cable, Transmission (includes items 19 and 20) (Turf/Carryall 2, XRT,
=T o 2 11T SRS 1
18 101672701 Cable, Transmission (includes items 19 and 20) (Turf/Carryall 6 only) ................. 1
19 7893 NUL, HEX, #10-32 ... e e e e e e e e e e e e e e e e e aaaeas 2
20 1012333 JOINt, Ball e a e e e e e 2
21 1013198 Screw, Phillips Oval Countersunk Machine, #8-32 X 5/8 .......cccccceveeeeeieiicccciiieeeee, 1
22 1012987 Handle, Forward/ReVerse SWItCN .......cccoooiiiiiiiiiiiiiiieeeeeeeeee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......uueeeeeeieeeeeeeeeeeeeeeeee e 4
24 8233 NUt, NYION LOCK, 1/4-20 ...ttt ettt e 8
25 1016201 WaAShEr, WAV, 3/8 ........oooeieeeeeeeeeeeee ettt e e e e e e e e e e e e e s 1
26 8251 Screw, Phillips Head, 1/4-20 X 1 ..cooiiiiiiieiieeee e 4
27 101855801 (R Ty P=Y =T P 0= o] (= 1
28 332 WaASHET, Flat, 1/4 ...ttt e e e as 4
29 101922601 Bracket, Transmission Cable SUPPOIt ... 1
30 1012285 Screw, Hex Washer-Head, 1/4-20 X 5/8 .......oiiiieeiieieiieeeee e 3
31 7973 | Rivet, Pop, 3/16 (Turf/Carryall 6 ONnly) ........cccoiiiiiiiiiieiee e 1
32 8455 | Clamp (Turf/Carryall B ONlY) .......cooiiiiiiiiii e 1
33 102004801 Extension, Shifter Bracket (XRBT ONlY) .....uviiiiiiiiiiieeiiieee e 1
34 320 | Screw, Hex-Head Cap, 3/8-16 X 1 (XRT ONIY)..cciiiiiiiiiiiiiiieiee et 1
35 8754 Locknut, Nylon, 3/8-16 (XRT ONIY) ...ooiiiiiiiiiiee e 1
36 808 Washer, Flat, 3/8 (XRT ONIY) oot 1
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WIRING — GASOLINE TURF/CARRYALL 1

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101987402 | Wire Harness Assembly (includes items 1 - 14) .....oooiiiiiiiiiiiiine e, 1
1 N/A Wire Assembly, #18 WhIte .......oueuiiiiiiie e 1
2 N/A Wire Assembly, #18 BIACK ...........uuiiiiiiiiiiii e 1
3 N/A Wire Assembly, #18 White, #18 White/Black, #18 White/Black .............c........... 1
4 N/A Wire Assembly, #18 Yellow, #18 BIUE ........ccceevviiiiiiieie e e 1
5 N/A Wire Assembly, #18 BIUE ... 1
6 N/A Wire Assembly, #18 REA/WHhILE .......cccuviiiiiiiiiiie et 1
7 N/A Wire Assembly, #18 BIACK .........uuuiiiiiiiieieieieeee e 1
8 N/A Wire ASsSembly, #18 GrEEN ........eeiiiiiiiiiii et 1
9 N/A Wire Assembly, #18 Orange ........oociiiiiiiiiiiie ettt 1
10 1015769 Wire Assembly, #6 WhIte ........eeeiiiiiiiiiie e 1
11 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
12 N/A Wire Assembly, #16 YEIOW .........uuuriiiiiiiiii i 1
13 N/A Wire Assembly, #16 Red, #16 Orange .........cccoovueieieiniiiieee e 1
14 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
15 N/A Wire Assembly, #18 BIACK ........cooueeeeieeeeei e 1
16 1012382 Wire Assembly, #6 BIACK .........cooioeeiiiiieieie e 1
17 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........cccceveenneee. 1
18 N/A | Wire Assembly, #18 Black (part of reverse buzzer kit) .........ccococeriiiiiiiiiiinnnnn. 1
19 N/A Wire Assembly, #18 BIACK ..o 1
20 1015920 Wire Assembly, #6 Black Ground ...........ccoooiiiiiiiiiiiieic e 1
21 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccovceeiiiiennnne 1
22 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiireeee e 1
23 101837301 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ittt e s snnaeee s 1
24 1014119 Wire Assembly, #6 Red ..o 1
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WIRING — GASOLINE TURF 2

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101990102 | Wire Harness Assembly (includes items 1 - 15) .....ooooiiiiiiiiiii e, 1

1 N/A Wire Assembly, #18 REA/WhItE ....coevvvveeeiei e 1
2 N/A Wire Assembly, #18 White, #18 White/Black, #18 White/Black .............cc.......... 1
3 N/A Wire Assembly, #18 Yellow, #18 BIUE ........cccvieieiiiiiiee e 1
4 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
5 N/A Wire Assembly, #16 BIACK ..........c.eeuiiiiiiiiii e 1
6 N/A Wire ASSEMDIY, #16 GIrEEN ........viiieiiiiiie et e e e e e ennees 1
7 1016380 Wire Assembly, #6 BIACK ...........ouuiiiiiiieeiii e 1
8 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 N/A Wire Assembly, #16 Red, #16 Orange .........cccovueieieiniiiieieerieee e 1
11 N/A Wire Assembly, #16 YEIIOW ..........uuiiiiiiiiieii e 1
12 N/A Wire Assembly, #18 WhIte ... 1
13 N/A Wire Assembly, #18 BIACK ........uuviiiiiiiieieei e 1
14 N/A Wire Assembly, #18 BIUE ... 1
15 N/A Wire Assembly, #18 Orange ........ooceeiiiiiiiiee et 1
16 N/A Wire Assembly, #18 BIACK ..o 1
17 1012382 Wire Assembly, #6 BIACK .........oooiieiiieeee e 1
18 N/A | Wire Assembly, #18 Orange (part of electrical component box) .........ccccccceeeeenneen. 1
19 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .........ccccceeviieiiiinieniinne 1
20 N/A Wire Assembly, #18 BIACK ..o 1
21 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccovceeiiiiennnne 1
22 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiireeee e 1
23 101837301 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ittt e s snnaeee s 1
24 1014119 Wire Assembly, #6 Red ..o 1
1016858 | Wire Harness, Headlight (includes items 25 - 30) .......ooeiiiiiiiiiiiiiiee e 1

25 N/A Wire Assembly, #16 BIUE ... 1
26 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiii e 1
27 N/A Wire Assembly, #16 Yellow (includes item 28) ..........oocoiiiiiiiiieiiiiiee e, 1
28 8106 FUSE, 20-AMP oo e e e e e e e e e e e e e e e e e 1
29 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiii e 1
30 N/A Wire Assembly, #16 BIACK .........oeuiiiiiiieiieeiieee e 1
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WIRING — GASOLINE CARRYALL 2

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

101990102 | Wire Harness Assembly (includes items 1 - 15) .....ooooiiiiiiiiiii e, 1
1 N/A Wire Assembly, #18 REA/WhItE ....coevvvveeeiei e 1
2 N/A Wire Assembly, #18 White, #18 White/Black, #18 White/Black .............cc.......... 1
3 N/A Wire Assembly, #18 Yellow, #18 BIUE ........cccvieieiiiiiiee e 1
4 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
5 N/A Wire Assembly, #16 BIACK ..........c.eeuiiiiiiiiii e 1
6 N/A Wire ASSEMDIY, #16 GIrEEN ........viiieiiiiiie et e e e e e ennees 1
7 1016380 Wire Assembly, #6 BIACK ...........ouuiiiiiiieeiii e 1
8 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 N/A Wire Assembly, #16 Red, #16 Orange .........cccovueieieiniiiieieerieee e 1
11 N/A Wire Assembly, #16 YEIIOW ..........uuiiiiiiiiieii e 1
12 N/A Wire Assembly, #18 WhIte ... 1
13 N/A Wire Assembly, #18 BIACK ........uuviiiiiiiieieei e 1
14 N/A Wire Assembly, #18 BIUE ... 1
15 N/A Wire Assembly, #18 Orange ........ooceeiiiiiiiiee et 1
16 N/A Wire Assembly, #18 BIACK ..o 1
17 1012382 Wire Assembly, #6 BIACK .........oooiieiiieeee e 1
18 N/A | Wire Assembly, #18 Orange (part of electrical component box) .........ccccccceeeeenneen. 1
19 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .........ccccceeviieiiiinieniinne 1
20 N/A Wire Assembly, #18 BIACK ..o 1
21 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccovceeiiiiennnne 1
22 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiireeee e 1
23 101837301 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ittt e s snnaeee s 1
24 1014119 Wire Assembly, #6 Red ..o 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE -
TURF/CARRYALL 1,2, AND XRT AND TURF 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4

101992602 | Box, Electrical Component, Complete (includes items 1 - 25) ........cccoeceiiiienennenn. 1
1 1015372 Cover, Electrical Component BOX .......ccooviiiiiiiiiiiiiieeee e e e 1
2 1015752 Screw, Hi-Lo, #12-16 X 5/8 ....ooeeeiiee et 5
3 1013589 RiNG, REtaINING ..oooieiieeiee e 1
4 1015373 (O7= 10 g = =Yod (g Tor= |1 = T 1
5 1014145 BUSNING, BrONZE ... e 2
6 1014065 WaASHEN, FIAL ..ot e e e 1
7 1010954 Stud, Ball, 1/4-28 ...t e e 1
8 1015345 Assembly, Bell Crank and Shaft ..........ccooiiiiiiii e, 1
9 8717 NUt, NYION LOCK, 1/4-28 ....oooieieeieee ettt e e e e 1
10 8057 N (U =y O 2 R Lo RO 4
11 8058 AL =TS 1= g o Yo O -7 S 2
12 1014807 SWICH, LIMIt ..eeeeiiiiiiie e e e e e e e e rees 1
13 1014808 SWICH, LIMIt ..o 1
14 1012431 WaASHETL, Flat, #4 ..o e e e e e e e e 2
15 N/A Wire Assembly, #16 Orange ........ooceeiiiiiiiiiee et 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 .....cooooueueeeiieeeee e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ...ueeoiiiiiiee e 1
18 1015777 Assembly, Voltage Regulator ... 1
19 7893 NUL, HEX, #1032 ...t e e e e e e e e e e e e aaeeas 2
20 1242 NUL, HEX, 5/16-18 ...t e e e e e e e s rr e e e aae s 2
21 1013609 SYo] =Y gTe (o R B2 /o | A 1
22 1012295 LU= 0 LY o o R 1
23 1015737 Wire Assembly, #10 Red ... 1
24 1015741 BIOCK, FUSE . .oeitiieiieeeee ettt e e et e e e e e e e e e eab e as 1
25 1015371 Box, Electrical COmMPONENT ... 1
26 1015405 Bolt, Carriage, 5/16-18 X 2 ....eciii et e 1
27 1241 LTS =Y o = Y < T 2
28 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiiieeie et a e e e e e e e e s 2
29 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ...t 1
30 1016423 | Fuse, 20-Amp (Turf 2 and Turf/Carryall 2 XRT only) .....cccooeiiiiiiiiiiiiieiiee e 1

2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 6-11



Tk

TYPICAL
4 PLACES
@]
.
©

2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List

Page 6-12



ELECTRICAL COMPONENTS, FRONT BODY -
GASOLINE TURF/CARRYALL 1, 2, XRT, AND 2 PLUS

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
1 1016859 | Kit, Reverse Buzzer (includes items 2, 3, and 4) ......coccceiiiiiiiiiin e 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......ouuiieieieieiie et 2
3 1016851 BUZZEL, REVEISE ...ttt e e e e e e e e e e e e eaa e e eaan 1
4 N/A Wire Assembly, #18 BIACK .........uuueiiiiiiiiei e 1
5 1011229 | Nut, K-LOCK, #68-32 ...eoiiiiiiiieeeeie ettt e e e e e e enee e e nnee e e snneeennes 1
6 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 .....cooooioiiieeeeeeeeeeeeere e 1
7 101830601 Assembly, Screw and Washer (quantity of 5 used for Carryall 2 Plus) .................. 4
8 101826301 Switch, Key (Turf/Carryall 1, 2 and XRT) ...cooeiiiiiiiiiieiiee e 1
8 101826401 Switch, Key (Carryall 2 PIUS ONIY) ...oooiiiiiiiiee et 1
9 101851101 L= 1] =Y U R 1
10 101830701 NUt, KEY SWILCH .o 1
11 101834502 | Cap, KeY SWItCH .....oiiiiiiiiieie e 1
12 1012505 | KEY (PAIF) woiueeieiiteieiitiee ettt ettt ettt s et e et e e e sabe e e s be e e sae e e ebee e e asneeeanree e eaneeenes 1
13 1016630 | Light, LOW Oil WaINING .....ccceiiiieeeee e 1
14 101990701 Fuel Gauge/Hour Meter (includes item 15) .....c.ooviiiiiiiiiieiiee e 1
15 N/A BIACKEL ... e e e 1
16 101991101 NUE, M X L7 ettt ettt e e st e e et e e e eee e enteeeenaeeeaneeeesnneeenn 2
17 1012986 AL =TS (=T g o Yo R 1Y L 2
18 101900901 Retainer, HarNESS . ...t 3
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HEADLIGHTS — GASOLINE XRT AND TURF 2

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 7893 NUL, HEX, #1032 ..t e e e e e e e e e r e e e e aaaa s 1
2 1016 LAY 1] 1Y g o Yo S O 1
3 183 WaSher, FIat, #10 ..o et e e e e e e e e e e e e eaaaeaes 1
4 1017721 Limiter, VOITAQGE ...cooeeeeeee et e e e e e e e e e e s 1
5 1010909 Screw, Hex-Head Machine, #10-32 X 1-1/4 .....oooeereeeeeeeeeeee e 1
6 8990 | TiE, W oottt e e e e e e e e e e e e e —— e e e e e e e e e e aannnraraaes 4
7 101988001 Assembly, Headlight, Driver-Side (includes items 9 - 17) .....ccccociiiiiiiiiiiiieeee 1
8 101988002 | Assembly, Headlight, Passenger-Side (includes items 9 - 16 and 18) .................. 1
9 101988101 =10 ]| o T o F=1 o Yo =1 o PRSP 1
10 101987901 Harness, Headlight Wire ........ooo it 1
11 1013461 Yo =N A o T o - R 1 2
12 1017065 Retainer, Headlight ... 1
13 101988201 Lens, Headlight ... 1
14 1017062 Assembly, TUrN SigNal LENS ......eiiiiii e 1
15 7893 Nut, Hex, Stainless Steel, #10-32 ... e 2
16 1017064 Bracket, MOUNTING .......eeiiiiiiiiai et a e 2
17 1016880 Bezel, Headlight, Driver-Side ... 1
18 1016879 Bezel, Headlight, Passenger-Side ........ccccoviiiiiriiiiiiiee e 1
19 4034 | Switch, Light (inCludes itemM 20) .......coooieiiiiiiiiiee et 1
20 1013857 Knob, Light SWILCh .....oooii e 1
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WIRING — GASOLINE TURF/CARRYALL 2 XRT

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

101990102 | Wire Harness Assembly (includes items 1 - 15) .....ooooiiiiiiiiiii e, 1

1 N/A Wire Assembly, #18 REA/WhItE ....coevvvveeeiei e 1
2 N/A Wire Assembly, #18 White, #18 White/Black, #18 White/Black .............cc.......... 1
3 N/A Wire Assembly, #18 Yellow, #18 BIUE ........cccvieieiiiiiiee e 1
4 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
5 N/A Wire Assembly, #16 BIACK ..........c.eeuiiiiiiiiii e 1
6 N/A Wire ASSEMDIY, #16 GIrEEN ........viiieiiiiiie et e e e e e ennees 1
7 1016380 Wire Assembly, #6 BIACK ...........ouuiiiiiiieeiii e 1
8 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 N/A Wire Assembly, #16 Red, #16 Orange .........cccovueieieiniiiieieerieee e 1
11 N/A Wire Assembly, #16 YEIIOW ..........uuiiiiiiiiieii e 1
12 N/A Wire Assembly, #18 WhIte ... 1
13 N/A Wire Assembly, #18 BIACK ........uuviiiiiiiieieei e 1
14 N/A Wire Assembly, #18 BIUE ... 1
15 N/A Wire Assembly, #18 Orange ........ooceeiiiiiiiiee et 1
16 N/A Wire Assembly, #18 BIACK ..o 1
17 1012382 Wire Assembly, #6 BIACK .........oooiieiiieeee e 1
18 N/A | Wire Assembly, #18 Orange (part of electrical component box) .........ccccccceeeeenneen. 1
19 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .........ccccceeviieiiiinieniinne 1
20 N/A Wire Assembly, #18 BIACK ..o 1
21 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccovceeiiiiennnne 1
22 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiireeee e 1
23 101837301 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ittt e s snnaeee s 1
1016858 | Wire Harness, Headlight (includes items 24 - 29) .........ccccoiiiiiiii e 1

24 N/A Wire Assembly, #16 BlUE ........uvieeiiiiiiie e 1
25 N/A Wire Assembly, #16 BIACK ...........eeuiiiiiiiiiii e 1
26 N/A Wire Assembly, #16 Yellow (includes item 27) .......ccccoeveiiieiiniienie e, 1
27 8106 U LT 0 LY o o TS 1
28 N/A Wire Assembly, #16 BIACK ...........eeuiiiiiiiiiii e 1
29 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiii e 1
30 1014119 Wire Assembly, #6 REA ......cooeiiiiieeeee e 1
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WIRING - GASOLINE CARRYALL 2 PLUS

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

101990302 | Wire Harness (inCludes ifEMS 1 - 16) ....ociiiiiiiiiiiiiei et 1
1 N/A Wire Assembly, #18 REA/WhItE ....coevvvveeeiei e 1
2 N/A Wire Assembly, #18 Orange/White .........cccoeeiiiiiiiiee e 1
3 N/A Wire Assembly, #18 Yellow, #18 Green .......cccccceeviiiereeeiiiee e 1
4 N/A Wire Assembly, #18 REd ......uueeiiiiiiiieei e 1
5 N/A Wire Assembly, #18 BrOWN .........oeeiiiiiiiiiiii e 1
6 1015769 Wire Assembly, #6 WhIte ... 1
7 N/A Wire Assembly, #18 WhiIte/Black ..........coooviiiiiiiiiiiiieee e 1
8 1016380 Wire Assembly, #6 BIACK .........cccuueiiiiiiiiie e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 N/A Wire Assembly, #16 YEIOW ........ueiiiiiiiiee i e e e 1
11 N/A Wire Assembly, #16 Red, #16 Orange ........cccccceeiiuiiereiiiiiiee e 1
12 N/A Wire Assembly, #18 YEIIOW .........ueeiiiiiiiiieii e 1
13 N/A Wire Assembly, #18 WhIte .......oeeeiiiiiiiee e 1
14 N/A Wire Assembly, #18 BIACK ...........uuiiiiiiiiiiii e 1
15 N/A Wire Assembly, #18 BIUE ........eeeeeieeeee e 1
16 N/A Wire Assembly, #18 Orange .......coocueiiiiiiiiiiee e 1
17 N/A Wire Assembly, #18 BIACK ..o 1
18 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........cccccceeeenneen. 1
19 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .........ccccceeviieiiiiniieneine 1
20 N/A Wire Assembly, #18 BIACK ..o 1
21 1015332 Wire Assembly, #10 Braided Ground ...........cccccceeiiiiieieiiiiieeeeesiieee e sseeee e 1
22 101837301 Wire ASSEmDIY, #6 GIrEEN ..ooceiiieceeeeee e e e e e e e e e e e e e ee e 1
23 1012382 Wire Assembly, #6 BIACK .........oooiiiiiiieeee e 1
24 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccevieeiiiiennnee 1
25 1014119 Wire Assembly, #6 REA ......cooeiiiiieieee e 1
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WIRING — GASOLINE TURF 6

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4

101990202 | Wire Harness (includes ifems 1 - 15) ....ooiiiiiiiii i e 1
1 N/A Wire Assembly, #18 BIACK .........uuuiiiiiiiieieieieeee e 1
2 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
3 N/A Wire AssSembIy, #18 GIrEEN .........evviiiiiiiii ettt e e 1
4 N/A Wire Assembly, #16 BrOWN ........ouiiiiiiiiiiiii e e e e e e e 1
5 N/A Wire Assembly, #18 Blue, #18 YEllOW .......oooiiiiiiiiee e 1
6 N/A Wire Assembly, #16 Red, #16 Orange ........cccccceveeiriereeeiiiiee e eeee e 1
7 N/A Wire Assembly, #18 REA/WHIte ....coevveieeiiii e 1
8 N/A Wire Assembly, #18 Orange ......coooceeiiiiiiiiiee e 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 1016380 Wire Assembly, # 6 BIACK ..........uuumiiiiiiieiiee e 1
11 1015769 Wire Assembly, # 6 WHIte ... 1
12 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiiii e 1
13 N/A Wire Assembly, #18 White/Black, #18 White ........cccovriiiiiiiicieeee e 1
14 N/A Wire Assembly, #18 BIUE ... 1
15 N/A Wire Assembly, #18 WhIte ... 1

101989802 | Wire Harness, Lighting (includes items 17 - 28)
16 N/A Wire Assembly, #14 Black, #18 Black ...........ccccuiiiiiiiiiiiieeeeee e 1
17 N/A Wire Assembly, #16 Orange.......c.ueuirieiiiiii ettt 1
18 N/A Wire Assembly, #16 BlUE .......eueieiiiiiiiie e 1
19 N/A Wire Assembly, #16 BIACK ..........c.oueiiiiiiiieii e 1
20 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiiii e 1
21 N/A Wire AsSSembly, #14 YEIOW .......uueiiiiiiiiee et e e e e 1
22 N/A Wire Assembly, #16 Green/White, #16 BIUE ........ccceeviviiiiieiiie e 1
23 N/A Wire Assembly, #16 YEIIOW .........uuueiiiiiiiiei e 1
24 N/A Wire Assembly, #16 WHIte ........oeeiiiiiiiee e 1
25 N/A Wire Assembly, #16 Orange/White ...........occoeieiiiiiiine i 1
26 N/A Wire Assembly, #16 BrOWN ... 1
27 N/A Wire Assembly, #18 Red ......eueeieeieeiieeee e 1
28 N/A Wire Assembly, #16 REA/WhILE .......cccueeiiiiiiiie e 1
29 N/A Wire Assembly, #18 BIACK ........cooueeeieeeeee e 1
30 1014119 Wire Assembly, #6 REA ......cooeiiiiieeeee e 1
31 N/A Wire Assembly, #18 BIACK ..o 1
32 N/A | Wire Assembly, #18 Black (part of reverse buzzer kit) .........ccococerviiiiiiiiiiiennnn. 2
33 1012382 Wire Assembly, #6 BIACK .........oooioeeeieiieeeie e 1
34 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........cccceeeenneee. 1
35 N/A Wire Assembly, #18 BIACK ........cooeeeieeeeeie e 1
36 1015332 Wire Assembly, #10 Braided Ground Wire ........ccccvemiieiiiiiee e 1
37 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccevcieeeennnnnee. 1
38 101837301 Wire ASSEMDIY, #6 GIrEEMN ....cccoiciiiiee ittt et e e e e e e s e e e s snsee e e s snnnnaees 1
39 N/A Wire Assembly, #18 BIACK ..o 1
40 N/A Wire Assembly, #18 BrOWN ... 1
41 101914401 Assembly, Voltage Supressor (includes #18 red and #18 blue) .........cccccceeveuvveennn. 1
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See previous two pages for wiring diagram.

2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List



WIRING — GASOLINE CARRYALL 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4

101990402 | Wire Harness (includes items 1 - 30) ....oooiiiiiiiiiiiiee et 1
1 N/A Wire Assembly, #16 BIACK .........ouuriiiiiieeiiie e 1
2 N/A Wire Assembly, #18 BIUE ... 1
3 N/A Wire Assembly, #18 YEIIOW .........uueeiiiiiiiieii e 1
4 N/A Wire Assembly, #16 Blue, #16 Blue/White .........cccccvveeiiiiiiiicieceeeee e, 1
5 N/A Wire Assembly, #16 BIACK ..........c.eeuiiiiiiiiii e 1
6 N/A Wire Assembly, #16 BIACK ............eeiiiiiiiiiii e 1
7 N/A Wire Assembly, #14 Black, #18 BIacCK ........cccccviiiiiiieeie e 1
8 N/A Wire Assembly, #18 Red ... 1
9 N/A Wire Assembly, #18 BrOWN ... 1
10 N/A Wire AsSsembly, #14 YEIOW .......oueiiiiiiiiee et e e e 1
11 N/A Wire Assembly, #16 BrOWN ..........oeiiiiiiiiiiie e 1
12 N/A Wire Assembly, #18 Green, #18 YEIlOW ........ccccvvviiiiiiieiiiiee e 1
13 N/A Wire Assembly, #16 Red, #16 Orange .........cccoovueieieiniiiieee e 1
14 N/A Wire Assembly, #18 REA/WhILE ......coocueiiiiiiiiiiee e 1
15 N/A Wire Assembly, #18 Orange ........ooceeiiiiiiiiee et 1
16 N/A Wire Assembly, #16 YEIOW ........ueeiiiiiiieeieee e e e 1
17 1016380 Wire Assembly, # 6 BIACK ........cccuuuiiiiiiiiiei s 1
18 1015769 Wire Assembly, # 6 WhIte ... 1
19 N/A Wire Assembly, #18 YEIOW .......oueiiiiiiiiee e e e 1
20 N/A Wire Assembly, #18 White/BIack ...........cocoviiiiiiiiiiieie e 1
21 N/A Wire Assembly, #16 Green/White, #16 BIUE ........cccccevevviiiivee i 1
22 N/A Wire Assembly, #16 YEIOW .......oueiiiiiiiiee e e e 1
23 N/A Wire Assembly, #16 WHIte .........eeeiiiiiiee e 1
24 N/A Wire Assembly, #16 Orange/White ...........occeeiiiiiiiiiii e 1
25 N/A Wire Assembly, #16 BrOWN ........ooeiiiiiiieiiii e e e e e e e 1
26 N/A Wire Assembly, #16 Red ... 1
27 N/A Wire Assembly, #16 REA/WHhILE .......cccviiiiiiiiiiiie e 1
28 N/A Wire Assembly, #16 Orange ........oocueeeiiiiiiiieee e 1
29 N/A Wire Assembly, #18 BIUE ... 1
30 N/A Wire Assembly, #18 WhIte ... 1
31 1014119 Wire Assembly, #6 REA ......cooeiiiiieeeee e 1
32 N/A Wire Assembly, #18 BIACK ..o 1
33 N/A | Wire Assembly, #18 Black (part of reverse buzzer kit) .........ccococerviiiiiiiiiiiennnn. 1
34 1012382 Wire Assembly, #6 BIACK .........oooioeeeieiieeeie e 1
35 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........cccceeeenneee. 1
36 N/A Wire Assembly, #18 BIACK ........cooeeeieeeeeie e 1
37 1015332 Wire Assembly, #10 Braided Ground Wire ........ccccvemiieiiiiiee e 1
38 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccevcieeeennnnnee. 1
39 101837301 Wire ASSEMDIY, #6 GIrEEMN ....cccoiciiiiee ittt et e e e e e e s e e e s snsee e e s snnnnaees 1
40 101914401 Assembly, Voltage Supressor (includes #18 red and #18 blue) ..........cccccevviieeen. 1
41 102199401 Wire Assembly, #18 BIACK ........ccuueiiiiiiiiiii e 1
42 102199201 Wire Assembly, #16 BrOWN ... 1
43 102199301 Wire Assembly, #18 BIACK ........coceeeiieieeeee e 1
44 N/A Wire Assembly, #18 BIUE/WhItE ........ccueiiiiiiiiiie e 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE -
CARRYALL 2 PLUS AND CARRYALL 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4

101992701 Box, Electrical Component, Complete (includes items 1 - 31) .....ccooiiiiiiiiiiiieene 1
1 1017239 LRS- 1
2 8450 Screw, Hex-Head Maching, #10-24 X 1/2 ......cooooo oo 1
3 183 Washer, FIat, #10 ..ot e e e e e eeaaaas 1
4 1017243 Bracket, Relay MOUNTING .....cooiiiiiiiii e 1
5 1016 WaSher, LOCK, H#10 .oeniiie e e e e e e e e e e eeeaneaes 1
6 1017 NUL, HEX, #10-24 ... e e e ea e e 1
7 1015372 Cover, Electrical Component BOX .......ccooviiiiiiiiiiiiiieeee e e e 1
8 1015752 Screw, Hi-Lo, #12-16 X 5/8 ...ooeeeeiiee ettt 5
9 1242 NUL, HEX, 5/16-18 ....eeeeiiiiiieiiee et e e e e 2
10 7893 NUL, HEX, #1032 ... e e e e e e e e e e aaeeas 2
11 1014948 ASSEMDIY, DIOAE ...oiiiiiiiiiiie e 1
12 N/A Wire Assembly, #18 Orange ........oocieiiiiiiiiee et 1
13 1013609 7o) =1 g Vo] o U RUPPUPUPP 1
14 1014807 R ) (o] TR I o T U 1
15 1013589 RiNG, REtaINING ..ooieeiiee e 1
16 1015373 (072 10 T = =Yl (g To= |1 = T R 1
17 1014145 BUSNING, BIONZE ...t 2
18 1014065 WaASHEN, FIAL ..ot e e e e e e eeraans 1
19 1015345 Assembly, Bell Crank and Shaft ... 1
20 1010954 Stud, Ball, 1/4-28 ... 1
21 8717 NUt, NYION LOCK, 1/4-28 ....oeoiieeiieee ettt e e e e e e e 1
22 1016997 Box, Electrical COmMPONENT........oooieeieeeee e 1
23 1012295 LU T 0 Y o TP 1
24 1015737 Wire Assembly, #10 Red ... 1
25 1015741 BIOCK, FUSE ..ottt et e e e e et e e e e e e et e e e e e rea s 1
26 1015405 Bolt, Carriage, 5/16-18 X 2 ..coeiiiiiee ettt 1
27 1017238 Regulator, VOIAGE .....ccooiiiiiiiie et 1
28 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 .....coooouuueeeieeeee e 2
29 1012431 WaASHETL, Flat, #4 ..o e e e e e e e 2
30 8057 NUL, HEX, #4-40 . ...t e e e e e e e e e abr e e e e e aaaeas 4
31 8058 WaASKHEL, LOCK, 4 ...t e et e e e e e et e e e e e eeaaaneeeeeens 2
32 1016423 Fuse, 20-Amp (Carryall 6 ONlY) .......eeiiiiiiiieie e 3
33 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..o 1
34 1241 AT gL g = Y A I T 2
35 7473 Nut, NYION LOCK, 5/16-18 ......eeiiiiiiiiee et e 2
36 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..t 1
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ELECTRICAL COMPONENTS, FRONT BODY -

GASOLINE TURF/CARRYALL 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 8639 I8, W ettt et e e e e ettt e e e e e eaaa e e e e e eetaa e eeeeessanaaeaeees 4
2 1016859 | Kit, Reverse Buzzer (includes items 3,4 and 5) .....ccccceviviiiieiiiniiee e 1
3 1016851 BUZZEL, REVEISE ...ttt e e e e e e e e e e e e eaa e e eaan 1
4 1016849 Screw, Pan-Head Hi-Lo, #4 - 24 X 5/16 .......ccooooiiieeieeeeeeeeeeee e 2
5 N/A Wire Assembly, #18 BIACK .........uuuiiiiiiiieieieieeee e 1
6 1017721 Limiter, Voltage (for gasoline vehicle lighting installation) ............cccccoiiiiiinninnnne. 1
7 1010909 Screw, Maching, #10-32 X 1-1/4 ... 1
8 183 {TAT = T] T g = A IO 1
9 1016 AL =TS L= g o T SO O 1
10 7893 NUL, HEX, #10-32 . e e e e e e e e e et r e e e e e e aaaa s 1
11 1016356 Yo T SO 1= 4 o 1 = 1
12 1013357 Rivet, Aluminum POP, 5/32 ....coooiieii et 2
13 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 ......oooooiiiieeeeeeeeeeeeeee e 1
14 1011229 NUL, K-IOCK, #B-32 .. ... e e e e e e et e e e e e e e e e e e e nnrrnreeeeeeaeens 1
15 4029 Assembly, Horn (includes items 16, 17 and 18) ........cccooviiieeriiiiiiiee e, 1
16 7820 Washer, Internal TOoth, 5/16 ......coooooiiiiiiieeeeeee et eeaaaans 1
17 101955101 NUL, IMB X 1.25 .t e e e e e e e e e e e e e e e e e e e aarenreeeeeaeeeas 1
18 1011825 2] = ot (=] R (o] o o 1
19 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ottt 2
20 332 LA T] T g = R R 2
21 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e s e 2
22 101988001 Assembly, Headlight, Driver-Side (includes items 24 - 32) ........ccccocoeiiiiiiiiennnee 1
23 101988002 | Assembly, Headlight, Passenger-Side (includes items 24 - 31 and 33) ................ 1
24 101988101 =10 ]| o T o F=1 o Yo =T o TP 1
25 101987901 Harness, Headlight Wire ... 1
26 1013461 SCrew, Hi-Lo, #1018 X 7/16 ...ttt e e e 2
27 1017065 Retainer, Headlight ... 1
28 101988201 Lens, Headlight ... .. 1
29 1017062 Assembly, TUIN SIigNal LENS ......ooiiiiiiiiiee e 1
30 7893 NUL, HEX, #10-32 ..ot e e e e e e e e s r e e e e aaae s 2
31 1017064 Bracket, MOUNTING .......eeiiiiiiiiei et e e 2
32 1016880 Bezel, Headlight, Driver-Side ... 1
33 1016879 Bezel, Headlight, Passenger-Side ........ccccoviiiiriiiiiieee e 1
34 102199001 Relay, Brake Light, 12-VOIt ... 1
35 1017853 Bolt, Hex-Head Maching, 6-32 X 3/4 ... 2
36 7591 AL =TS 1= g e = 2
37 1011229 NUL, LOCK, HEX, B-32 ......uutiiiiiiiieie ettt e e e e e e e e n e e e e e e aaaeas 2
38 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) .........cccccevvueeeeenn. 1
39 N/A Wire Assembly, # 18 BIACK ..o 1
40 N/A Wire Assembly, # 18 BIrOWN ... 1
41 N/A Wire Assembly, # 18 BIACK .......cccccueiieiieeeie e 1
42 N/A Wire Assembly, # 18 Red .....oooiiiiee e 1
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CONTROLS AND INDICATORS -
GASOLINE TURF/CARRYALL 6

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
1 1016630 | Light, LOW Oil WaINING ....ccoiuiiiiiiieiiee ettt ae e e 1
2 101990701 Fuel Gauge/Hour Meter (includes item 3) .....oocueeeeiiiiiiiiiie e 1
3 102025901 BFaCKEYL ..ot 1
4 101991101 NUE, M X L7 ettt et e b e e e s be e e sbt e e s ebee e ernreeesaneeea 2
5 1012986 | Washer, LOCK, M4 ...ttt e e e e e e e e e e s nnnneneeees 2
6 101969701 (2] 0) TR = o ] o o T 1
7 101830601 Assembly, Screw and WaSher ..........ooccuiiiiiiiiiie et 5
8 101826401 Switch, Key (Carryall 8)........ccuueeiiiiiiiie e 1
8 101826301 SWItCh, KeY (TUI B) ...t 1
9 101851101 L= T =Y TP 1
10 101830701 NUt, KEY SWITCH .o 1
11 101834502 | Cap, KeY SWItCH .....oiiiiiiiiieie e 1
12 1012505 | KEY (PaI) .eeeeiieie ettt ettt e e b e e s be e e e st e e e ar e e e sane e e aee 1
13 4034 Switch, Light (includes item 14) ... 1
14 1013857 Knob, Light SWItCH .....cceeiiie e 1
15 1011439 | SWItCh, LIMIt .o ar e e 2
16 1011557 Screw, Hex-Head Machine, #6-32 X 1 ....cc.oiiiiiiiiei e 4
17 101932201 NUt, NYION LOCK, #6-32 .....coiiiiieiiieeiieee et s 4
18 101957101 Bracket, Brake Light SWItCh ..........cooiiiiiiiii e 1
19 1011280 | Nut, LOCK, 5/168-18 ..ottt e e e e snee e e e e 1
20 7173 | Bolt, Hex-Head, Cap, 5/16-18 X 3/4 ...coceeeiiee e 1
21 1241 Washer, Flat, 5/16-18 .....cocoooiiiieeeeeeeeeeee ettt e e e e 1
22 7473 NUt, NYION LOCK, 5/16-18 ....eeeiiiieeee et e e e e e e e e e s 1
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ELECTRICAL COMPONENTS, REAR BODY -
GASOLINE TURF/CARRYALL 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1016717 | Assembly, Taillight (includes items 2 - 6) .......coooeiriiiiiiiii e 2
2 N/A Housing, Taillight ........coooiiie e e 1
3 1011582 T o PSR 1
4 N/A GASKET ...t e e e e e e e e e e aararaees 1
5 N/A L BNIS ittt ettt eeeeaeaaaaaaeeet e e e e e e —————————————————— 1
6 N/A o] T =Y o 1 SRR 2
7 1015752 Screw, Hex Washer-Head, #12-16 X 1/2 ..o 4
8 1016859 | Kit, Reverse Buzzer (includes items 9 - 15) ...uuviiiiiiiiieiiie e 1
9 1016851 BUZZEL, REVEISE ...ttt e e e e et e e e e e e e ea e e eaan 1
10 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........ccooooviiieieieeeeeeeee e 2
11 N/A Wire Assembly, #18 BIACK ........uuuuiiiiiiiee i 1
12 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 .....ccooooieiiieeeeeeeeeeee e 1
13 7591 {TA = T a1 g = | RSP 1
14 1011622 WASHEL, LOCK, B ...eeeiiiiieeiee ettt e e e e e e e et e e e e s eea e e e e e e enaneeeeeees 1
15 1011558 NUL, HEX, #6-32 ...t e e e e e e e e e e e e st r e e e eeaaaaeas 1
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STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) .......cccoeceieriiennnen. 1
1 101875201 Housing, Field COil .....coooiiiiiii e 1
2 101875101 Assembly, Armature (includes items 3 - 6) ......coccveeieiiiiiiiie e 1
3 101875001 Retainer, BEariNg ........ueeeieiiiiiiii e 1
4 1013001 Ball Bearing, Output Shaft ............oooiiiii e 1
5 1013005 Commutator, Ball BEaring .......ccooicuiiiiiiiiiie e 1
6 101939901 SPACEN, 5/16 .t e e 1
7 1013003 LG VA4 [ Yo To | U 1 RS 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) .....c.ccoccviieiviiiee e 1
9 N/A Washer, LOCK, M4 ... et eer s 1
10 N/A NUL, HEX, MT4 X 2 et e e e eeaaaas 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM ....covviiiviiiieiiiiieeeee e 3
12 101896501 Screw, Cross-Recessed, M5 x .8 x 16 mm (with lock washer) ..................... 2
13 101874901 End Bell, Output Shaft ......ooooiiiiiii e 1
14 101875301 Set, POIE (SEE OF 4) oo 1
15 101875401 Screw, Pole Piece (SEt Of 4) ..o 1
16 101875501 (7)1 I 1= [ RO SRP 1
17 101875601 L TSTU] E=N (o] O i =10 011 = | 2
18 101877601 Package, Terminal Hardware (F1 and F2) .........cccooiiiiiiiiniiee e 2
19 101875701 Insulator, DF TEIrMINQAI ........coovreiieeeeeee e e 1
20 101877701 Package, Terminal Hardware (DF) ......ccccooiiiiiiiii e 1
21 101301102 Holder, Brush (includes item 22) ..........cciiiiiiiiiieie e e 1
22 101878101 SPIiNG, BrUSH ..o 4
23 101876001 Package, Terminal Hardware (A1 and A2) ......ccccooiieeeieiiiieee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) ........cccocoeiiiiiiiiennne 1
25 1017653 Cover, Brush Inspection Port, with Drain ..........cccoooioiiiiiii e, 1
26 101876402 End Bell, COMMUEALON .....oiiieei e e e e s 1
27 101879001 Bolt, Clamp, MB X 1 X 180 MM .....coiiiiiiiiee e e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ...........cccccceeeennnen. 1
29 101876202 (070) g1 aT=To] (o] g = T (U 1= o IR 2
30 101875802 A CoNNECIOr (SEE OF 2) .eeiiiiii i 1
31 1014289 PUIIBY ..ottt e e e e e e e st e e e e e e e e e e e ennr e e e e e e anreeeeeanres 1
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STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101833701 Starter/Generator (clockwise rotation) ..o 1
2 101524001 Bracket, Mounting, FE290 (Turf/Carryall 1 and 2) .......c.cceeviiiieiiiiniieeeeeeee e 1
2 101524002 Bracket, Mounting, FE350 (Turf/Carryall 2 XRT, 2 Plus, and 6) .......c..ccccccceeeeennee. 1
3 101916701 Belt, Starter/GENErator ...........coi i 1
4 1016883 | Bracket, AQJUSHING ....ooviiiiiiiie e 1
5 8754 | Nut, NYION LOCK, 3/8-16 ....ccueeiiiiiiiiieie et 2
6 1015075 | Washer, Flat, 5/16 .....oooiiiiei ittt 1
7 705 | Screw, Hex-Head Cap, 3/8-16 X 1-1/4 .....cooviiiiiiiiiiie e 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cceiiiveeeiieiiiieiieeeee e 2
9 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e as 3
10 1016074 Screw, Torx Head, M8 X 1.25 X 18 MM .....uiiiiiiiiiiii e 1
11 1015932 Bolt, Carriage, 5/16-18 X 1 ...eeiiii i e e 1
12 1242 | NUL HEX, 5/16-T8 ..ttt nr e e e enne e 1
13 101837301 Wire ASSEMDIY, #8 GIrEEM ....ccoiiiiiiii it 1
14 1015920 | Wire Assembly, #6 Braided Ground (Turf/Carryall 1 only) .....cccevviiieieeniiiieeeeeee 1
15 7473 | Nut, Nylon Lock, 5/16-18 (Turf/Carryall 1 only) .......cccoiveiiiiiiiiiee e 1
16 1241 Washer, Flat, 5/16 (Turf/Carryall 1 Only) .....oocueeiiiiiiiie e 1
17 7173 Screw, Hex-Head Cap, 5/16-18 x 3/4 (Turf/Carryall 1 only) .....ccoocoeveiiiiieneenee 1
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BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1012328 Battery, 12-VOlIt ... 1
2 102355301 Washer, Lock, Stainless Steel, 3/8% ...t 2
3 1014375 Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....cccccviriieeeieeeeeeeecieee, 2
4 1014374 Spacer, Battery Terminal BoIt™ ..........occoiiiiiiiiiie e 2
5 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..ocoiiiiieieiiee e e e 1
6 101898001 Clamp, Battery ... 1
7 7173 Screw, Hex Cap, 5/16-18 X 3/4 ...ttt e 1
8 1241 AT gL g = Y A I T 2
9 7473 Nut, NYION LOCK, 5/168-18 ......eeiiiiiiiiie et 2
10 1014288 Screw, Thread-Forming, 5/16-16 X 3/4 ......uovei i 1

*NOTE: When ordering a new battery, you must order the new stainless
steel lockwasher (2). Lockwasher cannot be used if battery terminal
spacer (4) is required by battery design.
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

101953901 FE290 OHV Gasoline Engine (clockwise rotation) Without Automatic
Compression Release (w/o ACR) with Carburetor

(does notinclude ItEMS 15 - 18) ....eiiiiiiiiiii e 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ....ooiiiiiiiiiii et 1
2 1016512 Washer, Flat, B MM ... e e e e e e e e e e raaeaes 1
3 1016524 Shroud, ENging, FE290 ........c.coiiiiiiiiie ettt 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....ooiiiiiiiicciee e 15
5 1016547 NUt, FIaNge, MB X 1 ... 3
6 101909701 Bolt, 2-Ended, MB X 1 X 27 MM ....oiiiiiiiiiiei it 2
7 1016526 Shroud, Engine, FE290 (IOWEF) .......coiiiiiiiiiiiiiiiiee et 1
8 1017221 Bolt, 2-Ended, MB X 1 X 46 MM ....cociiiiiiiiiiiee et 1
9 101915601 HOUSING, FAN .o e 1
10 1016525 Shroud, Engine, FE290 (UPPEI) ....veeeiiiiiiieee ettt 1
11 1016443 BraCKEL ...t 1
12 1016539 O-RING e ae e ae e e are e e sane e 1
13 1016536 Tube, Oil Filler, FE290 ......ooeiiieie e e e 1
14 1016531 DIPSTICK eeieietee ettt e 1
15 101887601 Nut, NYIONn LOCK, MB X1 .ottt 1
16 1015332 | Wire Assembly, #10 Braided Ground .............ccceiiiiiiiiiieiniiiee e 1
17 1015969 Screw, Pan-Head, M6 X 1 X 14 MM ..o e 4
18 1015649 | Shroud, FAN ..ottt be e e ab e e rar e e sane e nee 1

2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 7-3



FE290 ENGINE

Page 7-4

2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List



FE290 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101915701 L 1T AT =Y SRR 1
2 101915801 Fan, FIYWNEEI, Gray .......ccceeiiieiiiiiiiceie e e e e e e e e e 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ......cooiiiiiiiiiiiniiiiee e 3
4 1016548 Washer, Flat, 16 MM ..o eeraans 1
5 1016505 NUL, HEX, MTB X 1.5 oo e e e e e e e ena s 1
6 1017455 Plate, FIYWheEEl Fan ........ooooiiiiii e 1
7 1016562 GRS 1
8 1016455 Bolt, Flanged, M5 X .8 X 25 MM ....cooiiiiiiiiiiiiie et 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL ..ttt e e e e e e e e e e e bbb e e e e e e aeaaeeeeeaannsssseees 1
11 1016588 TUDE, 7 MM X 70 MM et e e e e e e e e e e ebe e e s e e e anae e e e s eneanns 1
12 1016493 FNTS 1T g o] YA o [F T = o SR 1
13 101881101 Plug, Spark, OHV ... e 1
14 1016456 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiii e 2
15 1012981 L7 =g ] o U USSRRRR 1
16 1016579 Band, RPM Limiter MOUNT ... e 1
17 1016586 Damper, RPM LIMILEE .....oeeiiiiiie e e e e e e e 1
18 101909401 Limiter, RPM, OHV .....oeriiiiiee et e e e e 1
19 1016445 Bracket, RPM LIMIEE ......ccooieiiiii et e 1
20 101909501 (7= o o TR 1
21 1016497 Screw, Cross Pan-Head, M5 X .8 X 8 MM ....uiiiiiiiiii e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm ......ccccoieiiiiiiiiieennee 1
23 1016561 (7= o o TSR 1
24 1016587 L7 =g o USSR 1
25 101909301 WIrE, LEAQ .. ...t e e e e e e e e e e e eaaas 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016467 (O 1 I 11 (=T RO OO UESRRRTRRRN 1
2 1016502 (ST r= Ve (<Y MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....ooiiiiiiiiiiieeeeeeee e 2
4 1017507 0T RSP 2
5 1016570 O-Ring, Oil Filter MOUNT ..o e 1
6 1016576 Plug, Drain, FE290 ........coociiiiiiiieee ettt et s e e e e 1
7 1016432 Gasket, Drain PIUQ ...oc.veeeeiiiiiie ettt e e e s e e snnraeee e 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccciiiiiiiiiiiiee e 6
9 1016484 L0703 N 0 o] o T SRSRRRR 1
10 1016435 Gasket, Ol PUMP ...ttt s 1
11 1016473 Plate, Oil PUMP .ot 1
12 101648203 Pump, Oil, and ROTOX ......eeeiiiiiee e e e 1
13 1016429 SAL VAIVE ..o 1
14 1016537 Ball, Steel, Pressure Relief ........ooovveiiiiiiiiiiiiiiiieee e 1
15 1016581 ST o] £ o PO PRPPRRRN 1

2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 7-7



n FE290 ENGINE
G

Page 7-8 2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List



FE290 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016442 (OF= 11T = (o 1o (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....ccceuueiiiieeeeeee ettt e e e e e e e e e e e e eeaa e eeeeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..ot 2
4 1016569 L0 T {1 oo SR 2
5 1016545 NUL, HEX, MB X .8 e e e e s e e e e e e e e eab s 2
6 1016542 Screw, STUA, M5 X .8 ... 2
7 1016451 YN g 0 T oo =T RO 2
8 1016450 (070111 OSSR 4
9 1016449 Retainer, Valve SPriNg .....ccueiviiiiiiee e 2
10 1016523 Spring, ENGINE VAIVE ........cooiiiiiiii ettt 2
11 1016431 Assembly, Cylinder Head, OHV (includes items 12 and 13) .......ccccoviieeeiinnen. 1
12 1016560 RING, SNAP 1t 2
13 1016519 GUIAE, VAIVE ...ttt 2
14 1016479 SAL, SPIING i 2
15 1016566 SAIL VAIVE .o a e e e e 2
16 1016448 ValVe, EXNAUST ...cooveeiieeeee et e aees 1
17 1016447 Y= AV g ¢= 1< 1
18 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X .8 X 12 MM ......cccoeoiiieeiiiiiieeennns 1
19 1016474 PIAE ...t e e e e e e e e aaaaaas 1
20 1016483 LYz 1LY SN 1
21 1016563 T PSR 2
22 1016489 Bolt, Stud, M8 X 1.25 X 29 MM .....eeiiiiiiiiiiieeee e 2
23 1016452 ] T 1 S o Yo 1= R 1
24 1016471 RO, PUSKH .o e e e e e e e e e eaaaa s 2
25 1016549 Washer, Flat, M12 ... e e e eeaaans 1
26 1016517 CirClip, TYPE E e 1
27 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....ociiiiiiiie e 6
28 1016430 = 11 = P 1= =T [ 1
29 102304701 Kit, Gasket, FE290 (not shown) (contains one each of all internal gaskets

for the FE290 €NQINE) ...ouueiiiiiiiiiiee et 1
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FE290 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 1016535 Connector, Oil LEVEI SENSOT ......uueiiiiiieiiiie e 1
2 1016538 L0 T 11T PSSR 1
3 1016506 L7 =T o o U SRSRRRR 1
4 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 MM ......ccccoiiiiiiiniiineennee. 1
5 1016564 T OO 2
6 1016565 Bearing, Ball ... 1
7 1016567 Seal, CranKShaft .......coooviiiiiiii e e e 1
8 1016584 Bolt, 2-Ended, M8 X 1.25 X 69 MM ....ovviiiiiiiiiieieie e 2
9 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiiee e 6
10 1016520 COVEI, CraNKCASE ...cooeieeeeeeiiiieteeee et e ettt e e e e e e e e e e e et be e e e eaaaaeeeaeaanns 1
11 1016446 Gasket, CrankCase COVEL ......uuuuuuuiiiiieieieieeeeeeeeeeeeeeeeeeeeee e e e e e 1
12 1016456 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiee e e 2
13 1016510 Bracket, Oil Level SWItCN ..........oooiiieeeee e 1
14 1016494 SENSOK, QI LEVEI ...t a e e 1
15 1016496 Screw, Cross Pan-Head, M4 X .7 X 8 MM ....uoiiiiiiiei e ee e 3
16 1016454 Bolt, Flanged, M5 X .8 X 8 MM ....coiiiiiiiii e 2
17 1016472 Plate, Oil FIREI SCIEEN ......cooeeee e e 1
18 1016521 Yol (=T=1 A T O 11 I 1 (= 1
19 101915401 Camshaft, Complete ........c.ooo i 1
20 1016453 L= ] o1 PR 2
2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 7-11



n FE290 ENGINE

Page 7-12 2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List



FE290 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 1016568 SAI, Ol e e e e e e 1
2 101915501 CranKCase, OHV ...t e s e e e et e e e e e e eaaan e eeeeees 1
3 1016558 [T 0o TR T g T= T o R SRR 2
4 1016460 Pin, PiStON e ——————— 1
5 101645901 Piston, Standard ... ——————— 1
5 101645902 Piston, .25 MM OVEISIZEA .......eeniiiiieee e e e 1
5 101645903 Piston, .50 mMm OVEISIZEA ........ccooeeeiiiieeeeeee e 1
6 101646101 Ring Set, Piston, Standard ... 1
6 101646102 Ring Set, Piston, .25 mm OVersized ..........coccccviiiiiiiii e 1
6 101646103 Ring Set, Piston, .50 mm OVersized .........ccccoiiiiiiiiiiiieeeee e 1
7 101647501 Assembly, Connecting Rod, Standard (includes 2 each of item 8) .................. 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized (includes 2 each of item 8) ... 1
8 1016509 Screw, Hex-Head, M7 X 1 X 36 MM .......ccoviiiiiiiieiiiiccreeeeeee e 2
9 101922301 Crankshaft, FE290 (left-hand thread)
(includes items 10, 11 and one each of item 12) .......cccoiviiiiii i, 1
10 1016533 (CT=Y=Y P (Y [ = 1
11 1016532 O Lo LA ] o 10 | ST U PP URT PRSI 1
12 1016516 Assembly, Rod (includes one each of item 13) .......ooocieiiiiiiii i 2
13 1016580 Bearing, Plain ... 2
14 1016562 LGSR EP 1
15 101655001 Shim, Crankshaft, 1.13 MM ThICK .......ccccoooiiiiiiiiicceee e, A/R
15 101655002 Shim, Crankshaft, 1.18 MM ThiCK ........ccovuiiiiiiiieee e A/R
15 101655003 Shim, Crankshaft, 1.23 mm Thick ..........cccociiiiiiiiiiee e, A/R
15 101655004 Shim, Crankshaft, 1.28 MM THICK .......ccccooiiiiiiiiiirc e, A/R
15 101655005 Shim, Crankshaft, 1.33 MM ThiCK .......cooovuiiiiiii e A/R
15 101655006 Shim, Crankshaft, 1.38 MM Thick ..., A/R
15 101655007 Shim, Crankshaft, 1.43 MM THICK .....cccccooiiiiiiiiiirre e, A/R
15 101655008 Shim, Crankshaft, 1.48 MM ThiCK .......ccoovuiiiiiiieeee e A/R
15 101655009 Shim, Crankshaft, 1.53 MM ThicCK ..........cccooiiiiiiiiiiee e, A/R
16 1016559 S o= (o1 RO OUPPRPUPPPRPPN 1
17 1016541 Stud, MB X 1 X 22 MM .eeeiiiiiiiiieeee e e e e e e e s s e e e e e e e e e e e e eannneneeees 4
18 1016547 Nut, Flanged, MB X 1 ... 4
19 1016470 Shaft, Counterbalance GUIAE ........cccceeieeiiiiiiiiiiiieeere e 1
20 1016571 L T {1 oo [P 1
21 1016469 Weight, CounterbalanCe ..........ccccceviiiiiiieiiiiiie e e 1
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FE350 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTyY

12 3 4
101953801 FE350 OHV Gasoline Engine, (clockwise rotation) with Automatic
Compression Release (ACR) and with Carburetor (key-start vehicles)
(does notinclude ItEMS 13 = 16) .....oiiiiiiiiiii e 1
101953802 FE350 OHV Gasoline Engine, Complete (clockwise rotation) without
Automatic Compression Release (w/o ACR) and with Carburetor

(pedal-start vehicles) (does not include items 13 - 16) ....cccvvvvveeereeeeeeieecceeee, 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ....c..cuiiiiiiiiieeee e e e 3
2 N/A Washer, Flat, B MM ..o e ee s 3
3 1017474 Shroud, Cylinder HEAd ..........coeiviiieiiiiiicciiieeee e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...coiiiiiiiiee e 14
5 101916101 HOUSING, FaN e a e 1
6 1017476 Shroud, LOWEr CYNNAET ........eiiiiiieee e 1
7 1016547 NUt, FIANGE, MB X T ..ot e e e e 3
8 1017500 S o= o= TR 2
9 1017475 Shroud, Upper CYIINAEr .........ooiiiiiiiii e 1
10 1016539 L T {1 oo SRR 1
11 1017486 LTI O 1 I 11 = RO 1
12 1016531 D] 0] T SRR 1
13 101887601 Nut, NYION LOCK, MB X 1 ittt e e e e 1
14 1015332 Wire Assembly, #10 Braided ... 1
15 1015649 5] g T (o0 [ I 7= 1 o T 1
16 1015969 Screw, Pan-Head, M6 X 1 X 14 MM ..o 4
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FE350 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101916201 L 1T AT =Y SRR 1
2 101916301 Fan, FIYWNEel — Gray .......c.coeiiiiiiiee et 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ......cooiiiiiiiiiiiniiiiee e 3
4 N/A Nut, HEX, 18 MM FINE ..eeeiiieeee e e 1
5 1017490 Washer, Flat, 18 MM ... e e e e e e e e eees 1
6 1017455 Plate, FIYWheEEl Fan ........ooooiiiiii e 1
7 1016562 GRS 1
8 1016455 Screw, Hex-Head Flanged, M5 X 0.8 X 25 MM ....cccoiiiiiiiiiiiiiiei e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL ..ttt e e e e e e e e e e e bbb e e e e e e aeaaeeeeeaannsssseees 1
11 1016588 Tube, 7 mm [.D. x 10 mm O.D. X 70 MM LONG ..cooviiiiiiiiiiieee e 1
12 1017463 FNTS 1T g o] YA o [F T = o SR 1
13 101881101 Plug, Spark, OHV (AUIOITE) .......eeiiiiiieiiii ittt 1
13 AM10724 Plug, Spark, OHV (NGK) .....oooiiiiieiiie e 1
14 1016445 Bracket, RPM LImiter ......oieeeiiie e e e e e e e eaan 1
15 101909401 Limiter, RPIM e e e 1
16 1016579 Band, RPM Limiter MOUNT .........iiiiiieeee e e 1
17 1012981 L7 =g ] o U USSRRRR 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM .....ccooiiiiiiieiiiiiiee e 2
19 1016586 Damper, RPM LIMILEE .....oeeiiiiiie e e e e e e e 1
20 101909501 L7 =g o o U PRSRRRR 1
21 1016497 Screw, Cross Pan-Head, M5 X .8 X 8 MM ....coooviiiiiiiieeeeeeeee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 12 MM ..o 1
23 1016561 L7 =g o USSR 1
24 1016587 (3= o o RSO 1
25 101909301 L= T I =Y T USRS 1
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FE350 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016467 (O 1 I 11 (=T RO OO UESRRRTRRRN 1
2 1016502 (ST r= Ve (<Y MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....ooiiiiiiiiiiieeeeeeee e 2
4 1017507 0T RSP 2
5 1016570 L0 T 11T PSSR 1
6 1016432 Gasket, Drain PIUQ ...c.eeoiiiiiiiie ettt e e 1
7 1016576 L T8 o TR I =V o TR 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccciiiiiiiiiiiiee e 6
9 1017460 L0703 N 0 o] o T SRSRRRR 1
10 1017442 Gasket, Ol PUMP ...ttt s 1
11 1016473 Plate, Oil PUMP .ot 1
12 101648203 Pump, Oil, and ROTOX ......eeeiiiiiee e e e 1
13 1017458 11 =Y SRR OSSR 1
14 1016429 SEAL VAIVE ... e e 1
15 1016537 Ball, Steel, Pressure Relef ... e 1
16 1016581 ST o] 410 T E RPN 1
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FE350 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016442 (OF= 11T = (o 1o (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....ccceuueiiiieeeeeee ettt e e e e e e e e e e e e eeaa e eeeeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..ot 2
4 1016569 L0 T {1 oo SR 2
5 1017446 F N4 0 (TR (oo = 2
6 1016450 L0 0] |1 U PSSRRRR 4
7 1016449 Retainer, Valve SPriNg .....coooiii it 2
8 1017473 Spring, ENGINE VAIVE ........cooiiiiii e 2
9 1017435 Assembly, Cylinder Head, FE350 (includes items 10 and 11) .......cccccceeviineennn. 1
10 1016560 RING, SNAP -t 2
11 1016519 GUIde, INTAKE VAIVE ....... oot ee s 1
11 1016518 Guide, EXhaust ValVe .........oooeiiiiiiiiiieeee e 1
12 1016479 SAL, SPIING .eeiiiiie it a e e ae e eaae e e nes 2
13 1016566 ST LY 1LY 2
14 1017445 Valve, EXNAUST ....oeeeiiiieeccccc e 1
15 1017444 VaIVE, INTAKE ...t et e e e e et e e e e e e raa e e eeeens 1
16 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X .8 X 12 Mmm ......cccovviiiiiiiiiieennnns 1
17 1016474 L = (= PR 1
18 1016483 VaIVE et e e e e e e e e e et ————eeaaaaaaaeaaaaaas 1
19 1016563 T OO 2
20 1016489 Bolt, Stud, M8 X 1.25 X 29 MM ...t e e e 2
21 1016452 Y A= o o] (=Y 1
22 1017454 2 (oo IR =V L] o OO 2
23 1016549 Washer, Flat, M12 ... e e e e e e e e 1
24 1016517 Circlip, TYPE-E oottt et saee e 1
25 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiiee e 6
26 1017434 (P11 1= M (Y= U 1
27 102304801 Kit, Gasket, FE350 (not shown) (contains one each of all internal gaskets

for the FE350 €NQINE) ...c.uviiiieiiiiiie ettt e et e e e e e e s ensae e e e snnneees 1
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FE350 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 1016538 L0 T {1 oo SR 1
2 1017508 T o S 1
3 1016535 (070] a]aT=To] (o] O 11 I =YY= IS T=T o T-To | 1
4 1016538 L0 T {1 oo SR 1
5 1016506 (0352 4o o PR PPP TP 1
6 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X .8 X 12 MM .....ccccooviiiieeiiiiiieeenns 1
7 1016564 PN e e e e e e e e e e e a———————aaaaaaas 2
8 1017487 Bearing, Crankshaft ..o 1
9 1017504 Seal, CrankShaft ........ccoiiiiiiii e e e e e e e e e eees 1
10 1016584 Bolt, 2-Ended Flanged, M8 X 1.25 X 69 MM ... 2
11 1017514 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiee e 6
12 1017472 (0701 T P 01 7= a1 (o= = T= T 1
13 1017443 Gasket, CrankCase COVEL ......uuuuuuuiiieieieieieeeeeeeee et e e e e e e e e e e 1
14 1017513 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiii e 2
15 1016510 Bracket, Oil LeVEI SWILCN .....ooeveeiiiieeeeee e e 1
16 1016494 SENSON, QI LEVEL ...ttt e e e e e e e e 1
17 1016496 Screw, Cross Pan-Head, M4 X .7 X 8 MM ....uoiiiiiieee e 3
18 1016454 Bolt, Flanged, M5 X .8 X 8 MM ..o 2
19 1016472 Plate, Oil FIEr SCIrEEN ..ottt s 1
20 1016521 S ot (=T=T A TR O T I = 1
21 101751801 Shim, 0.3 MM THICK ..o A/R
21 101751802 Shim, 0.4 MM THICK ..ceeei e A/R
21 101751803 Shim, 0.5 MM THICK .eeeiiieeeee e e e e e e e e eees A/R
22 101947601 Camshaft (without automatic compression release) (for engines with

serial numbers lower than 094171) (pedal-start vehicles) .......ccccccceveiiiiiinnnns 1
22 102431001 Camshaft, FE350 (without automatic compression release) (for engines

with serial numbers 094171 and greater) (pedal-start vehicles) ....................... 1
22 101915901 Camshaft (with automatic compression release) (for engines with

serial numbers lower than 094171) (key-start vehicles) (includes item 23) ...... 1
22 102271601 Camshaft (with automatic compression release) (for engines with

serial numbers 094171 and greater) (key-start vehicles) (includes item 23) .... 1
23 1017511 ST o] {12 T RS 1
24 1017447 Iy =Y g o 1Yo = TR 2
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FE350 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 1017503 SAI, Ol e e e e e e 1
2 101916001 Crankcase, FE350 (clockwise rotation) ...........coccceeeiiiiiiiieiinniieec e, 1
3 1017502 [T 0o TR T g T= T o R SRR 2
4 1017450 Pin, PiSTON ... e 1
5 101744901 Piston, StANAArd .......coouueiiiieeeeee s 1
5 101744902 Piston, .50 MM OVEISIZEA .......eeniiiiieee e e 1
6 101745101 Ring Set, Piston, Standard ...........cccoooiiiii i 1
6 101745102 Ring Set, Piston, .50 mm OVersized ..........ccccceeiiiiiiiiiiiiee e 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101745702 Assembly, Connecting Rod, .50 mm Undersized

(Includes 2 each Of IHEM 8) .....cooiiiiiiii e e 1
8 1017512 Screw, Hex-Head, M7 X 1 X 36 MM ....iiiiiiii e e e 2
9 101922302 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

lower than 094171) (includes items 10 - 12 and one each of item 13) ............. 1
9 102430901 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

094171 and greater) (includes items 10 - 12 and one each of item 13) ........... 1
10 1016562 LGV PP 1
11 N/A (CT=Y= Y P [ [o= 1
12 N/A LT T ] 11 | PR 1
13 1017471 2 (oo [T PR 2
14 101773301 Shim, Crankshaft, 1.18 MM ThiCK ........ccouuiiiiiiiiee e A/R
14 101773302 Shim, Crankshaft, 1.25 MM THICK ....ccccoeiiiiiiiiiiiiieeeeeeeee e A/R
14 101773303 Shim, Crankshaft, 1.32 MM ThiCK ........coovmieiiiiieee e A/R
14 101773304 Shim, Crankshaft, 1.39 MM ThiCK .......cooovuiiiiiiiiee e A/R
14 101773305 Shim, Crankshaft, 1.46 MM THICK .....cccoooiiiiiiiiiiiieeeeeeeeeee e A/R
14 101773306 Shim, Crankshaft, 1.53 MM ThiCK ........coovmieiiiiiieee e A/R
14 101773307 Shim, Crankshaft, 1.60 MM ThICK .........couuiuiiiiiiieee e A/R
14 101773308 Shim, Crankshaft, 1.67 MM THICK .....cccoooiiiiiiiiiiiiieeeeeeeee e A/R
14 101773309 Shim, Crankshaft, 1.74 MM ThiCK .......coooemreiiiiie e A/R
14 101773310 Shim, Crankshaft, 1.11 MM ThiCK .......cooivmiiiiii e A/R
14 101773311 Shim, Crankshaft, 1.81 MM THICK .....cccoeiiiiiiiiiiiiieeeeeeeee e A/R
15 1017501 S o= (o1 RO PP OUPPRPPPPRPPN 1
16 1016541 Stud, MB X 1 X 22 MIM .o e e e e e e e e e e e e e e e e e e e s e annnrreeees 4
17 1016547 Nut, Flanged, MB X 1 ... e e 4
18 1016470 Shaft, Counterbalance GUIAE ...........oiviiiieieiiiiiieeeee e 1
19 1016571 L T {1 oo [ PSR PR 1
20 1017453 Weight, Counterbalance (includes item 21) ..o, 1
21 1017510 BRANNG .o 1
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ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012164 | SNUDDET ..ottt ettt et e e b e s nbe e e raee e e sabeeenee 1
2 1013924 | Nut, Hex LOCk, UNF, 5/16-24 .......oooiiiiieie et 10
3 101834601 2T r=Te) (ST MRS 010 ] o] o= R 1
4 101827101 Plate, MOUNTING ...oiiiiiieiie e e e 1
5 101833001 Nut, Flange, M8 X 1.25 .. ..o e e 6
6 101884801 Screw, HEX WaShEr, 5/16-24 X 7/8 .....cooeeeeeeeeeeeeeeeeeeeeee e 10
7 101833301 Screw, Hex-Head Cap, M10 X 1.25 X 30 MM ...ooiiiiiiiiiiiiee e 4
8 101833201 Stud, M8 x 1.25 x 60 mm (FE290 VENICIE) ......ccevveeiiiiiiieiiee e 2
8 101833101 Stud, M8 x 1.25 x 50 mm (FE350 VENICIE) .....ceeevrieeiiiiieiiiie e 2
9 101832101 Spacer (FE290 VENICIE) .....cooiueiiiiiie et 2
9 1011697 | Washer, Flat 5/16 (FE350 VEhICIE) .....cooiuuiiiiiiiiiiiee e 2
10 101832901 Nut, Flange, M10 X 1.25 ..o e 4
11 1012571 Washer, Heavy Flat, 5/16 .......coocuiiiiiiiiiiie et 4
12 101855901 Screw, Hex-Head Cap, M8 X 1.25 X 43 MM .....cciiiiiiieiiiiieeeeeee e 4
13 101832701 Stiffener, FlyWheel Side ..........c.oo i 1
14 101832601 Stiffener, PTO Side (FE350 VENICIE ONIY) ...cooiiuiiiiiiiiiei et 1
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FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016004 Kit, Fuel Tank, Unit (includes items 2 - 9) .....coociiiieiiieee e 1
2 1015188 Cap, Fuel Tank, NONVENTEA .........ueiiiiiieeiiieiicciiieeee e e e e e e e e e 1
3 1015143 Assembly, Fuel TanK VENT ... 1
4 1015139 Grommet, INSUIALION .......ovveeiiiiieeeee e e e e e e e e 1
5 1015137 Line, Bulk Vent (available by the fOOt) ... A/R
6 N/A Wire Assembly, #16 BIACK ........cc.eeviiiiiiiiii e 1
7 1013746 Clamp, HOSE (Gray) ..ceeeeiueeeiiiee ettt ettt be e ae e e s snnee e 2
8 101824401 Barh, VENL ... 1
9 101896901 Valve, Fuel Pickup Tube with Shut-Off ..., 1
10 1014928 | Assembly, Rear FUEI STrap ......occoiiiiiiiiiiieie e 1
11 101955301 Assembly, Front FUEl Strap ..........oooiiiiiiiii e 1
12 1014116 Nut, U-Type SPeed, 1/4-20 ....coeiiieiiiieeiiiiee et e e e 3
13 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......cooocieei e 1
14 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 ... 2
15 1012649 | Clamp, HOSE (F€0) ...cceeeeiieiee ettt e e e e e e rr e e e e e e e e e s e nnneneeees 9
16 1013692 | Line, Bulk Fuel (available by the foot)* ..o A/R
17 102003201 (T P T =T PP 2
18 1014523 PUump, FUEl IMPUISE ..ottt e e e e e e e e e 1
19 1014524 Kit, Rebuild, Fuel Impulse PUMP ... A/R
20 101987701 L0 7= g o R o =T oSSR 1
21 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......occuuiiii e 4
22 101929501 Bracket, Fuel PUmp MoUNtiNg .........oooiiiiiiiee e 1
23 1015137 Line, Bulk Vent (available by the foot) ... A/R
24 1013746 | Clamp, HOSE (Qray) ..ceeeeeeeiierieeeiiiiieieeaiiieeeesaitteeeesssseeeessssreeeesssnneeeaessanseeeesssnnees 2
25 101824401 BarD, VENT .o aa e 1
26 N/A (700 ] A = {0 o] o =Y 1
27 1013687 | Clamp, HOSE (SCrEW TYPE) ...eveeeeiiiiiiiieiiiiiiee e eiiee et e e e e e e e 1

*Total fuel line lengths:

Turf/Carryall 1 and 6 — 43 inches (109.2 cm)

Turf/Carryall 2, 2 Plus, and XRT — 48 inches (121.9 cm)
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CARBURETOR ASSEMBLY, FE290 ENGINE -

TURF/CARRYALL 1
ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101905601 Assembly, Carburetor (includes items 2 - 11) ....oiiiiiiiiiiii e 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...coeeeeeeeeeceeee e e e e e e e e e nanes 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 101973101 Jet, PIlot, #A0 ... e e e e e e 1
5 1016486 ASSEMDIY, FIOAL .....ooeeeeiieeee e 1
6 101973201 NN (o474 1= T . - 11 o PSR 1
Standard Jetting:

7 101642582 Jet, Main, 0 - 3,000 fEBT .....coeeeeeeee e 1
7 101642580 | Jet, Main, 3,000 - 5,000 fEET .....ceeviiieeeeiiiicciee e e A/R
7 101642578 Jet, Main, 5,000 - 8,000 fEET .....iiiiiieieeeeeeeeee e A/R
7 101642575 | Jet, Main, 8,000 - 10,000 fEEE .......coviiiiriiieiiciie e A/R
7 101642572 Jet, Main, 10,000 Feet and ADOVE ......coouniiiee et A/R
8 1016437 Gasket, FIoat ChambDEr .........uuuuueiiiieieiee e e e e e e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......ccceeeiiiiiiiiiiii e 1
10 1016499 ASSEMDIY, SCIEW oot e 1
11 1016585 ASSEMDIY, BOIE ... 1
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CARBURETOR ASSEMBLY, FE350 ENGINE -
TURF/CARRYALL 2, XRT, 2 PLUS, AND 6

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 101905901 Assembly, Carburetor (includes items 2 - 11) ....oiiiiiiiiiiii e 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...coeeeeeeeeeceeee e e e e e e e e e nanes 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 101973101 Jet, PIlot, #A0 ... e e e e e e 1
5 1016486 ASSEMDIY, FIOAL .....ooeeeeiieeee e 1
6 101973301 NN (o474 1= T . - 11 o PSR 1
Standard Jetting:

7 101642585 Jet, Main, 0 - 3,000 FEEL ....cooeeeeee e 1
7 101642582 | Jet, Main, 3,000 - 5,000 FEEL .....cevviiiieiiiiieeieeee e A/R
7 101642580 | Jet, Main, 5,000 - 8,000 FEEL .......eoviiiiiiiiieiiiiiee et A/R
7 101642578 | Jet, Main, 8,000 - 10,000 FEEL ......coeiiiviiiieiiieiee et e A/R
7 101642575 Jet, Main, 10,000 Feet and ADOVE ......coouniiiee et A/R
8 1016437 Gasket, FIoat ChambDEr .........uuuuueiiiieieiee e e e e e e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......ccceeeiiiiiiiiiiii e 1
10 1016499 ASSEMDIY, SCIEW oot e 1
11 1016585 ASSEMDIY, BOIE ... 1
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CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016440 =11 G M [ 1TV =) o | G 1
2 101648102 [T 01 F= 1 (o] g =4 o] U1 =Y (o] SR 1
3 1016439 Gasket, Carburetor Insulator to Throttle Bracket (Turf/Carryall 1 and 2) ............... 1
3 101973401 Gasket, Carburetor Insulator to Throttle Bracket (Turf/Carryall 2 XRT,

2 PIUS @GN B) ...ttt st e e rabe e eareas 1
4 1016444 Y= Lo (< M I [0 11 L= 1
5 101820201 Guard, Governor (TUrf/Carryall 1) .....cooooiiiiiie e 1
6 1011697 | Washer, Flat, 5/16 (Turf/Carryall 1) .......cccooiiiiiiie e 1
7 101887601 Nut, Nylon Lock, M6 x 1 (Turf/Carryall 1) .......ccceeiiiiiiiieeiee e 1
8 1016441 Gasket, Throttle Bracket To Carburetor .........oooooveueiiiiiiiieee e, 1
9 1016582 | Spring, Throttle RetUN ..o e 1
10 101905601 Assembly, Carburetor (Turf/Carryall 1 and 2) ........ccceeeiiiiiiieiiieee e, 1
10 101905901 Assembly, Carburetor (Turf/Carryall 2 XRT, 2 Plus and 6) ........ccccceevviiveeeeiinnennn. 1
11 1013746 | Clamp, HOSE (GraY) -.eeeereeeiieeeieiieeaiiee ettt e siee e ete e e st e sbe e e s ae e s sbee e e sseeeeenee e s anneeenes 1
12 1017466 | Clamp, HOSE (DIrONZE) .....coouueiiiiiiieiie e e 2
13 1015137 | LiNe, BUIK VENT .ooiiiiiiie ettt e e e e e e e A/R
14 1016572 TUbe, CrankCase VENT .........cooiviiiiiieeeeeee ettt e e 1
15 1016438 Gasket, Carburetor to Intake Manifold .............oouvveiiiiiiiiieee e, 1
16 1016480 | PiIpe, INTAKE .t s e e e e e e s e e e e 1
17 101649002 Screw, 2-Ended Stud, MB X 1 X 90 MM ....oooiiiiiiiiiieeeeeeeeeeeee e 2
18 1016547 Nut, Flanged, MB X T ... e 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013700 | Clamp, Cable Retaining ......ccooiueiiiiiiiiii i 2
2 1016546 Nut, Flanged Hex, M8 X 1.25 ... 2
3 1012285 Screw, Thread Rolling, 1/4-20 X 5/8 ..c.cooiueiiei et 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM ......oiiiiiiiiiei et 1
5 7174 ATAT 1] a1 g o Yo S A 1
6 1011697 | Washer, Flat, 5/16 .....oooiiiiiee e 1
Earlier style cables (2001, 2002, and early 2003 models)*:
7 101832501 (OF= o] [T Yot o1=) (=) =1 (o | 1
8 101832401 Cable, Governor (TUrf/Carryall 1) ......occeei i 1
8 101832402 | Cable, Governor (Turf/Carryall 2, XRT, 2 Plus and 6) .........ccccovueerirniiiieeenniieenn. 1
9 101832301 Bracket, Accelerator SUPPOIt .......cooooieiiee e 1
10 1016202 | E-RING ittt e e e e e be e e b e e nr e e e ane e e aee 3
11 1015408 Pin, Governor Cable CIEVIS .......ccooiiiiieiiiee et e e e e 2
12 1014413 Pin, Hair Spring Cotter, 1/8 1.D. X 5/8 .......viiiiiiieee et 2
13 101832201 Bracket, SUPPOIT ..ottt sane e 1
14 1015845 | Bracket, Governor Cable ENgiNe ..........cccooiiiiiiii e 1
Later style cables (beginning mid-model year 2003)*:
15 102336101 Cable, Accelerator, SNaP-iN ... e 1
16 102336001 Cable, GOVEIrNOr, SNAP-IN .....ccceiieeiee e e e e e e e e e s e e e e e e e e e e e aeaaaans 1
17 101832302 Bracket, Accelerator SUPPOIT ........ooiiii it 1
18 101832202 Bracket, SUPPOIT ... 1
19 101584502 Bracket, Governor Cable ENgIiNe..........ooiiiiiiiiiiiiee e 1
* Brackets and cables must be of the same style.
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -
TURF/CARRYALL 1

ITEM PART NO. DESCRIPTION QTY
12 3 4

101821501 Assembly, Air Box (includes items 1 - 13) .....ooiiiiiiiii e 1
1 101804301 Screw, Hi-Lo Hex-Head, #8-1/2 ........o it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIFE ...ttt st e et eneeas 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) .....eeeviiiiiiiiiiiiiieee e, 1
5 101813001 Bl it 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e 1
11 1015426 FIREI, AL e 1
12 101811901 270 1(e] ¢ g T AN T gl =70 ) GRS RR 1
13 101921501 ST LI [ 0] =1 (= R 1
14 101958101 ASSEMDIY, AIF DUCT ...eiiiiee e 1
15 101971301 Clamp, HOSe (ir iNtaKe) .......cccueiiiiiieiieie ettt 2
16 101837101 [ [T YR [ 1 =1 (R 1
17 101850301 SCrew, Hi-LO, #12 X 1/2 e 4
18 101917701 o1 [ Te =T PR O o To] (= Y 1
19 101805701 Assembly, Choke Button (includes items 20, 21 and 22) .........ccccccevviiieeeiniineenn. 1
20 101811501 GUide, COKE LEVET ....ooiiieiiiee et 1
21 101856201 SPring, COMPIESSION ......veiiiiiiieiiiieeiieeeriee ettt et be e sr e e e sbe e e sbee e e enreeenes 1
22 101811401 [T G @ o Vo] (= Y 1
23 332 LA 1] T g o = R 2 3
24 1015752 | Screw, Hi-Lo, #12-16 X 5/8 ....ocoiieiiiee ettt 3
25 1606 A =Y PR o o TG T I S 2
26 183 WaSher, FIat, #10 ..o e e e e e e e ra e e s e e e e eaaaeees 4

101971001 Kit, Air Duct Repair (N0t SHOWN) ..o A/R
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -
TURF/CARRYALL 2, XRT, AND 2 PLUS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101821501 Assembly, Air Box (includes items 1 - 13) .....ooiiiiiiiii e 1
1 101804301 Screw, Hi-Lo Hex-Head, #8-1/2 ........o it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIre .o a e e 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) .....eeeviiiiiiiiiiiiiieee e, 1
5 101813001 O 1o TSR 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e 1
11 1015426 11 =Y N | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl =70 ) GRS RR 1
13 101921501 ST LI [ 0] =1 (= R 1
14 101958102 | ASSEMDIY, AIF DUCE ...ooiiiiiiiiii et e e as 1
15 101971301 Clamp, HOSe (ir iNtaKe) .......cccueiiiiiieiieie ettt 2
16 101837101 [ [T YR [ 1 =1 (R 1
17 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ..oooo oot 1
18 101926801 Cable, Choke (includes item 19) ......coociiiiiiiie e 1
19 101933701 Bezel, ChoKe Cable .......coooeeeeeieeeeeeee e e 1
20 183 AL =TS a1 A O 3
21 1012438 NUt, NYION LOCK, #10-24 ...t e e e e 3
22 332 LA T a1 g e = PR R 3
23 1015752 Screw, Hi-Lo, #12-16 X 5/8 ....oovieiiieeeeee et e e 3
24 1606 A= A o TG 1 PP 2
25 183 WaSher, Flat, #10 ...t e e e e e e e e e et e e e e e e eraaaeeeeees 4
26 1631 Screw, Pan-Head, #10-24 X 3/4 ...t ee s 3
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -

TURF/CARRYALL 6
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101821501 Assembly, Air Box (includes items 1 - 13) .....ooiiiiiiiii e 1
1 101804301 Screw, Hi-Lo Hex-Head, #8-1/2 ........o it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIre .o a e e 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) .....eeeviiiiiiiiiiiiiieee e, 1
5 101813001 O 1o TSR 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e 1
11 1015426 11 =Y N | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl =70 ) GRS RR 1
13 101921501 ST LI [ 0] =1 (= R 1
14 101825701 Bracket, Retaining ......cccueiiiiiieiie e 1
15 101971301 Clamp, HOSe (ir iNtaKe) .......cccueiiiiiieiieie ettt 2
16 101837101 [ [T YR [ 1 =1 (R 1
17 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ..oooo oot 1
18 101926802 | Cable, Choke (inCludes item 19) .......cceiiiiiiiiiiee et 1
19 101933701 Bezel, ChoKe Cable .......coooeeeeeieeeeeeee e e 1
20 183 AL =TS a1 A O 3
21 1012438 NUt, NYION LOCK, #10-24 ...t e e e e 3
22 1015139 [CTc0T00]101=) ST TSR PUPPPPP 1
23 B1B8 | TiE, WIIE oot e e e e e e e s e e e et e e e e e e e e e e e e e e aannrnreees 2
24 332 WASKET, Flat, 1/4 ...ttt e e e 3
25 1015752 SCrew, Hi-Lo, #1216 X 5/8 .....coeeeeeeeeeeeeeeeeee et 3
26 101811301 D 18 o PR 1 PR 1
27 7973 A= A o TG 1 PP 2
28 183 WaSher, Flat, #10 ..ot e e e e e e e e e e e et e e e e e e eraaeeeeeees 4
29 1631 Screw, Pan-Head, #10-24 X 3/4 ...t 3
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EXHAUST SYSTEM, FE290 - TURF/CARRYALL 1

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101859301 SySteM, EXNAUST ...ooiiieiiiee e 1
2 1015814 Bracket, Muffler MoUNtING ......coooiiiiiii e 1
3 332 WASKET, Flat, 1/4 ...t e e e e s 2
4 451 WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7847 Screw, Hex-Head, 1/4-20 X B/4 ...t e e eeaaaas 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cooiviiiiieee e 1
8 7174 LAY 1] a1 g o Yo S Y A I 1
9 1015075 WaASHET, Flat, 5/16 ..ot e e e e e s 1
10 1012528 NUL, HEX, M8 X 1.25 ..ottt e e e e e e e e e e e e e e as 2
11 1013734 LTAT £ 1] g 1Y g o Yo S < 2 110 o 2
12 1015330 LT T] ST M = 4 1 F= LU 1= S 1
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EXHAUST SYSTEM, FE350 — TURF/
CARRYALL 2, XRT, 2 PLUS, AND 6

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101859401 SySteM, EXNAUST ...ooiiieiiiee e 1
2 1015814 Bracket, Muffler MoUNtING ......coooiiiiiii e 1
3 332 WASKET, Flat, 1/4 ...t e e e e s 2
4 451 WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....oviiiiiiieee e 1
8 7174 LAY 1] a1 g o Yo S Y A I 1
9 1015075 WaASHET, Flat, 5/16 ..ot e e e e e s 1
10 1012528 NUL, HEX, M8 X 1.25 ..ot e e e e e e e e e 2
11 1013734 LTAT £ 1] g 1Y g o Yo S < 2 110 o 2
12 1016904 Gasket, EXNAUST .......oooi e 1
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TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101833902 | Assembly, Drive Clutch (Turf/Carryall 1, 2, and XRT) (includes items 1 - 19) ....... 1
101833904 | Assembly, Drive Clutch (Carryall 2 Plus and Turf/Carryall 6)

(INCIUAES ITEMS T = 1) L.eiiiiiiiee e 1

1 1016801 Kit, Drive Clutch WEIght ......coooiiiiiee e e 1
2 101929801 Assembly, Fixed Face (Carryall 1, 2, and XRT) ....ccooiiiiiiniiiinieeeie e, 1
2 101738301 Assembly, Fixed Face (Carryall 2 Plus and Turf//CAB) .......ccccoecveeeeiiiiienneennnnn 1
3 1014049 Bearing, [AIEr ... 1
4 1014050 SPring, RELAINET ...coooeiiiiie e e e 1
5 1014051 Spring, Drive Clutch — Black (Turf/Carryall 1, 2, and XRT) ....ccccoccceeeiiiiiieennnns 1
5 1016901 Spring, Drive Clutch — Dark Green (Carryall 2 Plus and Turf/CAB) .................. 1
6 1016289 Spacer, Fixed Face Shaft ..........coociiiiiiiiiie e 1
7 1014057 RiNG, REtaINING ..o s 1
8 1014059 Assembly, Drive HUD ... 1
9 N/A Plug, Drive CIUICH .....coiiiiiiiiie ettt 3
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) ..o 1
11 1014287 Spring, Drive BUON ......cooi i 1
12 1014062 Driver, Drive CIUICN .....ooooiiieeeeeeeeeee et 3
13 183 Washer, Flat, #10, TYPE A .. e e e e 3
14 8450 Screw, Hex-Head, #10-24 X .5 ....cooeeie et 3
15 1014058 WaASHEE, TRIUST ..ot e e e e e e e e e e e e e aaa e e e e e eeranns 1
16 1014056 RiNG, SPiral BaCk-Up .....coouiiiiiiiiiie et 2
17 1014052 Assembly, Movable Face (includes items 18 and 19) ........ccccoceviiiiiieeivniienn, 1
18 N/A BUSRING e 1
19 1014055 1= 7= T S 1
20 1016203 Belt, Drive (TUrf/Carryall 1) .....oooo oo e 1
20 1017188 Belt, Drive (Turf/Carryall 2, XRT, 2 Plus, and 6) ........cccccceeiiireeeeiiiereeeeiieee e 1
21 101916701 Belt, Starter/GeNEIAtOr .........eveieieeeeeee et e eees 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) .......ccccccccceeeiiiiinninnnen. 1
23 1017328 Washer, Drive CIUICh — GIEEN .......oovvveeeiiieeceee e 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101834001 Assembly, Driven Clutch (includes items 2 - 8) (Turf/Carryall 1, 2, XRT, and 6) ... | 1
1 101834003 | Assembly, Driven Clutch (includes items 2 - 8) (Carryall 2 Plus only) ................... 1
2 1014080 RiNG, REtaiNiNg ..ot 1
3 1014078 K Y ettt h e b e e ahe e e e h e e e e aabe e e aae e e anbeeeaneeas 1
4 1017686 7= 0 o OSSPSR 1
5 101836201 Spring — Green (Turf/Carryall 1, 2, XRT, and 6) .......ccccceeriiiiieeeiiiieeeeeeieeeee e 1
5 101836202 Spring — Purple (Carryall 2 PIuS ONlY) ....c.coiiiiiiiiiieiiie e 1
6 1014454 Kit, Driven Clutch Button (includes 3 buttons and 3 SCrews) ..........ccocccceveennnee. 1
7 1014072 Assembly, Movable Face, with BuShing ...........cceeeiiiiiiiiiiiieeee s 1
8 1014070 Assembly, FiXed FACE ........cooiiiiiiiii e 1
9 1016203 Belt, Drive (Turf/Carryall 1 ONlY) ......oooiiiieeie e e 1
9 1017188 Belt, Drive (Turf/Carryall 2, XRT, 2 Plus, and B) ........cccccceeiiiieieeeniiieee e 1

AM10419 | Kit, Driven Clutch Hardware Repair (includes items 10 - 12)......cccooceiviiiniiiennen 1
10 101833401 Key, Square TranSmIiSSION .........cuieiiiiiiiiiee ettt 1
11 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 ......ccccceevviiiveeiiiiiieeeens 1
12 1017327 Washer, Driven CIUICN .....cocoiiiiiiiiceeeeeeeee e e e ee e eaaaaaes 1
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UNITIZED TRANSAXLE E
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UNITIZED TRANSAXLE - GEAR CASES AND GUARD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 101922601 Bracket, Transmission Cable SUPPOrt .........occiiiiiiiiiiiiiiee e 1
2 1012285 Screw, Thread Rolling, 1/4-20 X 5/8 ....cooouiiiiiiiee et 3
3 1013061 Nut, NYIon LOCK, #10-32 ... e 1
4 183 Washer, FIat, #10 ..o et e e e e et e e e e e e eeaae e e eaeees 1
5 1010954 Stud, Ball, 1/4-28 X 9/16 ...ttt 1
6 1016341 Lever, TransmiSSION SHIfter .......coooiiueuiiiiiiiee et a e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......ooooo oo 1
8 8717 NUL, NYION LOCK, 1/4-28 .....oeeeieieee ettt s s e e e e e e e e e s nnnaenee e e e e e e e s 1
9 1017231 G VALY o Yoo | U PP 1
10 101834801 Y 4 I CT01Y=T 4 Lo gl ==Y 1
11 101886101 Screw, Square Head, 1/4-20 X 1 ..ooovioiii e e 1
12 1014007 WaSher, TYPE B, 1/4 .ot 1
13 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e et e e e e e e 1
101833601 Unitized Transaxle (includes items 14 - 88) .........coviiiiiiiiiiiiiiee e 1
14 101890201 Shaft, SNIftEr ...eeeiiiee e ————— 1
15 101927301 {1 To TS T - T T VRS 1
16 101892901 {0 = 1] 1= o = R 1
17 101927201 SAI Ol et e e e e e e a 1
18 101890101 (LY R o (=Y 1
19 1012752 T T T | 1
20 101928601 T TR 7] (=Y PSR 1
21 1016513 {TA = T a1 g = | O RPRR 1
22 101927101 ESY=T= 1R | R 1
23 101893801 L AT =T 1= U PPSRRRR 1
24 101891301 AN, PIVOT e e e e e e e e e e e e eaaas 1
25 101890601 Gear Case (PasSENGEr SIAE) ......cccuuiiiiiiiiiiee ettt 1
26 101890501 Gear Case (AriVEr SIA) .....uuririeiiiree e e e i it e e e e e e e e es e e e e e e e e e e s e ennreneeees 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM .....uuiiiiiiiiiiiiee e 15
28 1012896 [T T I o Y=Y 2
29 1013759 Plug, Drain (includes item 30) .......coooiiiiiiee i 2
30 1016432 GASKET ... 1
31 1012711 BrEANET ..o ———————— 1

32 101928701 Gasket, Liquid, 8.8 0z. (250 grams) .......cccceeeiiiiiiireeiiiiiee e eieee et seeeee e A/R
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UNITIZED TRANSAXLE -
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 RO, SHift ... 1
34 101890001 0 ] T 1 S 1
35 1012748 S o] 1o PO PRPPPRRPN 1
36 1012747 Ball, SEEEI ... eaeeas 1
37 101889401 T T [ S 1
38 AM10080 Bearing, Ball ... 2
39 1016338 A T g L=T AT o] oo [ USSP 2
40 101892401 LG LT T A o 11| SRR OUPPRPUPPPRRRN 1
41 101892201 Plate, TRIUST ..o e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ...cceeeiiiiiiiiii e e 1
43 101927601 Bearing, NEEIE ........ooiiiiiii s 3
44 101927501 Bearing, NEEAIE ... 1
45 101981001 RIiNG, SYNCAIONIZEr (16°) .oueeiiiiii et 2
46 1012741 SPriNG, SYNCNIONIZET ....coiiiiiiiiiii it ee e 2
47 101928001 Hub, Synchronizer CIUtCN ... 1
48 1012740 INSErt, SYNCAIONIZET ... e 3
49 101927901 Sleeve, SYNCAFONIZET ......cooiiiiiii e 1
50 101927701 PiN, DOWEI ...ttt 1
51 101889901 Shaft, INPUL ...t 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ...ceeieiiiiiiiiee e 1
53 1016337 WaASKhEL, TRFUST «.oeeeeeeeee e e e e e e e e e e e e e e eaaeees 1
54 AM10081 Bearing, Ball ... e 1
55 1012714 Seal, Oil, INPUt Shaft ... 1
56 101892601 Gear, 17 TOON .. 1
57 101893201 K Y ettt et h e b at e bt e e e aabe e e aae e e anbe e e aaneas 1
58 101892501 Gear, 81 TOON .....ooiiiiii e e 1
59 101928101 Bearing, Ball ........oo i 1
60 101893901 L= T L= TSRS 1
61 101892301 GoVErNOr ASSEMDIY ......oiiiiiiiiii e e 1
62 101891601 SIBEVE ... 1
63 101891901 Gear, CIUSIEN IAIET ... ..eiiiee e 1
64 7335 Bearing, Ball .......ooo i 2
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UNITIZED TRANSAXLE - DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
65 101891501 Axle Assembly, Driver-Side (Includes items 67 - 71) ....cccoovoeieiiiiiniieeeee e, 1
66 101891401 Axle Assembly, Passenger-Side (includes items 67 - 71) ....cccceveiiiiieiiiiiiennn, 1
67 1013787 STUA, LUG ettt 4
68 1013792 RiNG, RetaiNiNg ..ccooiiieiieiee s 1
69 1011291 Bearing, Outer AXIE TUDE .....cooiiiiiiiiii e 1
70 1014207 Collar, 25 MM L D, oo 1
71 1016672 RiNG, RetaiNiNg ..coooiieiiii s 1
72 1013794 S TS 1R | 2
73 101891001 Assembly, Axle TUDE, Driver-Side ..........occceieiiiiiiiiieeiieiee e 1
74 101890901 Assembly, Axle Tube, Passenger-Side ........ccccceviiuiiireiiiiiiee e 1
75 1013790 Bolt, M10 X 1.5 X 30 MM oo e e 14
76 1013791 Washer, LOCK, MTO ... 14
77 7330 Bearing, Inner AXIE TUDE .......oo i 2
78 101928301 BOlt, M8 X 1.25 X 37 MM .ot 8
79 101892701 (CT=T= 1 A O 11 o 10 ) SRR 1
80 1014193 PiN, DOWEL ...ttt e e e e et e e e e e e e e e e e e rab e as 1
81 101910501 Kit, Differential Gear Case (includes items 82 - 85) ........cccceveiviiieneiiniiiee e 1
82 1013768 (OF= TSI C 1=Y=1 g = 1 =] CH 1
83 1013774 Plate, Thrust (Idler GEaI) ........eii i 2
84 1013773 Plate, Thrust (differential gear) ..., 1
85 1013769 0701V /ST C 1= | G G711 =N 1
86 1013772 Pin, DIffer@ntial ........coovnuiiiiieee e 1
87 1013770 Gear, Differential [dIEr ...........oiiiiieieee et e 2
88 1013771 Gear, DIfferential .........coooeeeeiei e eees 2
89 101932901 Guard, Unitized Transaxle (XRT and all Turf vehicles) ........ccocovrriiiiiiiiiiiieneen. 1
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ELECTRICAL SYSTEM -
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FORWARD/REVERSE SWITCH -
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 101753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) ......coccoeeiviiiiiiieneienn. 1
2 102250201 Switch, Limit, SEAIEA ......cooeeeeiiee e 1
3 101979101 Switch, Limit, S€aled ...........uueiiiiiiie e 1
4 1014808 SWICH, LIMIt .oeeeeiiii e e e e e 1
5 8057 NUL, HEX, #4-40 ...t e e as 2
6 8058 AL =TS 1= g o Yo O -7 S 2
7 1014871 Screw, Hex Washer-Head, #4-40 X 2 .......cooooiiieiieeeeeeeeeeee e 2
8 1017799 Bal, BUS .oeeieiicieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e —————————— 2
9 451 WaASKEL, LOCK, 1/4 ettt e e e e e e e e e e e e e e e eeeeeeeeeensaees 4
10 1028 NUL, HEX, 1/4-20 ....eeeeeeeeeeeeeeee e e e e e e e e e e e e e e 4
11 1012987 Handle, Forward/Reverse SWILCh .......ccccooiiiiiiiiiiiiiie e 1
12 1013198 Screw, Phillips-Head Maching, #8-32 X 5/8 .......ccovivieiiii i 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ......ccvviiiiieee e 3
14 8233 NUt, NYION LOCK, 1/4-20 ...t 3
15 8049 Washer, Internal Tooth LOCK, #10 ...ceeniiieiieeee e 2
16 8450 Screw, Hex-Head Maching, #10-24 X 1/2 ... 2
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MULTI-STEP POTENTIOMETER - TURF/
CARRYALL 1 POWERDRIVE SYSTEM 48 VEHICLES

ITEM PART NO. DESCRIPTION QTYy
12 3 4
For vehicles with serial numbers lower than 0112-001470.

101932001 Assembly, Wiper Switch (includes items 1 - 36) .....c..covvviiiiieiiiiiiieeeceee e, 1
1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) .................... 1
2 1014414 Bumper, Wiper SWItCN .........ooiiiii e 1
3 1012903 Bearing, BrONzZe ... 2
4 101932801 Assembly, 3-Wire and Receptacle (includes items 5 - 8) ......ccocceveiiiiniiienieenn. 1
5 101942301 Kit, 3-Pin ReCEPIaCIE .....ouveeeieeeee e 1
6 N/A Wire Assembly, #18 White/Black .......c..cccceeriiiiiiiii e 1
7 N/A Wire Assembly, #18 PUIPIE .......coooiiiiiiii e 1
8 N/A Wire Assembly, #18 YEIOW ........oeiiiiiiieieie e 1
9 N/A Wire Assembly, #18 Green/White .........coooviiiiiiiiiiie e 1
10 N/A Wire Assembly, #18 BIUE ... 1
11 451 {0 = 1] 1= o o o] G 1 SR 9
12 1028 NUL, HEX, 1/4-20 ...ttt e e e e e e e e e st re e e e e aaae s 7
13 101946901 Protector, Wiper Switch ReSIiStOr ........ccueviiiiiiiiie e 1
14 101971101 Kit, ReSISTOr ASSEMDIY ...cooiiiieeieeie e e e 1
15 8056 Screw, Round-Head Maching, #4-40 X 3/4 .......couuueeiiiiieiee e 2
16 8058 WaAShEN, LOCK, H4 ...ttt e e e e e e e e a e e e e e eeraans 3
17 1014807 SWICH, LIMit.. ..o e e e e 1
18 8057 NUL, HEX, #4-40 ... e e e e e e e e e r e e e e aaae s 2
19 1013886 CoVer, WIPEI SWItCN ...eeiiiiie et e e neaee s 1
20 1013061 Nut, NYIon LOCK, #10-32 ..o e e 1
21 1014017 Carrier, Wiper SWICh AIrM ......eeiieeeece e e e 1
22 1013998 Spring, Wiper SWItCh BruSh ..........cooiiiiiiiiiiie e 1
23 1014000 Stud, Wiper SWitch AdjUSING .....ooveiiiiiii e 1
24 1014010 Grommet, SPIit .oooee e —————— 1
25 1014019 Screw, Self-Tapping, #4-40 X 3/8 ....ccei i 1
26 1013887 Arm, Speed SWILCH ..oooiie e 1
27 1013860 Assembly, SWItCh Brush ...........cooiiiiiiii e 1
28 1013461 Screw, Hex-Head Hi-Lo, #10-16 X 1/2 ...ccccooiiiieieeeeeeeeeeeeeeee e 2
29 1014189 Screw, Hex-Head Cap, 1/4-20 X 2 ..ot 1
30 1014253 Nut, Brass HexX Jam, 1/4-20 ........coo oot 4
31 8990 THE, W@ ettt e e ettt e e e e e e et e e e e e ees b e e e eeeaan e eerenranns 1
32 7473 NUt, NYION LOCK, 5/16-18 ..coiieieieiieeeeee et e e e e 1
33 1012353 Stud, Short Ball, 1/4-28 .......oeeeeeeeeeee e e 1
34 1014003 (07T o] S = = | 1
35 8449 Nut, Dimpled LOCK, 1/4-28 ......ccooieeeeeee e e e e e 1
36 101610901 Decal, Wiper SWitch Warning ...........oocciioiiiieeeeieee e 1
37 1014109 Bolt, Carriage, #10-24 X 1 ... 2
38 101949201 Shim, Wiper SWItCh ... 1
39 1016175 AL =TS 1= g o T O O 2
40 1017 NUL, HEX, #10-24 ..o e e e e e e e e e et e e e e e e e aaaa s 2
41 101920101 Kit, 3-Pin Plug and Wedge LOCK ..........ccooiiiiii e 1
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MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4
For vehicles with serial numbers 0112-001470 and greater.

1 102101101 Regulator, Motor Controller Output (MCOR) .......coooiiiiiiiiiiiieeee e 1
2 102101001 Bar, DIIVE ...ttt e e e et e e e e e e aaaaea 1
3 1015752 Screw, Hex-Head, Hi-Lo, #12-16 X 5/8 .....uuueiieieeeee et 2
4 101936801 Kit, 2-Pin Plug and Wedge LOCK .......c.coiiuiiiiiiiiiiie e 1
5 101920101 Kit, 3-Pin Plug and Wedge LOCK .........cooouiiiiiiiiiiee e 1
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WIRING - TURF/CARRYALL 1 POWERDRIVE
VEHICLE WITH MULTI-STEP POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
For vehicles with serial numbers lower than 0112-001470.

101911004 | Wire Harness (includes items 1 - 19) ... 1
1 N/A Wire Assembly, #18 BrOWN ... 1
2 N/A Wire Assembly, #18 BIUE ........uviiiiiiiiiiee e 1
3 N/A Wire Assembly, #18 PUIPIE ... 1
4 N/A Wire Assembly, #18 YEIOW ........cuueeiiiiiiiiiii e 1
5 N/A Wire Assembly, #18 Green/White .........cooviiiiiiiiiiiiee e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire Assembly, #18 GIrEEN .........eiviiiiiiiiie ettt 1
8 N/A Wire Assembly, #18 WhiIte/Black ..........coooviiiiiiiiieee e 1
9 101901401 Wire ASSEMDIY, #6 BIUE ......ccooieiiiiiiiiiiie et 1
10 101901201 Wire Assembly, #6 Orange ........cooociiiiiiiiiiiiee et 1
11 101911101 Wire Assembly, #6 WhIte ........eeeeiiiiiiiiee e 1
12 N/A Wire Assembly, #18 REA/WHhILE .......occueiiiiiiiiiie e 1
13 N/A Wire Assembly, #18 Red ... 1
14 N/A Wire Assembly, #18 GIEEN ........ueiiiiiiiee e e e e e e e e e e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange ......c.oocieiiiiiiiiiee ettt 1
17 N/A Wire Assembly, #18 Red ......eueeiieieieeeeee e 1
18 101901301 Wire ASSEMDIY, #6 BIUE ......ccooiiiiiiiiiiiiie e 1
19 N/A Wire Assembly, #18 YEIIOW .........uuueiiiiiiiiai e 1
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
21 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) .........ccccceveenneee. 1
22 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............ccceeeueeee. 1
23 101795701 Wire Assembly, #6 BIACK .........oooiieeiiiiieeeie e 5
24 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......cccoeviiiiiiiiinenne 1
25 N/A Wire Assembly, #18 YEIIOW ... 1
26 101902801 Wire Assembly, #6 REA ......cooeiiiiieieeeee e 1
27 N/A Wire Assembly, #18 Red .....cooiiiii e 1
28 101903001 Wire Assembly, #6 YEIIOW .......coooniieeiieeee e 1
29 101902901 Wire ASSEMDIY, #6 GIrEEN .oeceieie et e e e e e e e e e e e e e e e aanns 1
30 1014856 | Wire Assembly, #6 WHIte ........ccooiiiiiiiiiiiiiii e 1
31 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ...........cccceeneee. 1
32 101827801 Kit, Wire and Terminal, #6 Black .........cccooieuuuiiiiiiiieiee e e e 1
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WIRING - TURF/CARRYALL 1 POWERDRIVE VEHICLE
WITH MOTOR CONTROLLER OUTPUT REGULATOR

ITEM PART NO. DESCRIPTION QTY
12 3 4
For vehicles with serial numbers 0112-001470 and greater.

102162102 | Wire Harness (includes items 1 - 15) ... 1
1 101865106 Assembly, 3-Wire Plug (includes item 2) .........occcoiiiiiiiiiinieee e 1
2 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
3 101930801 ASSEMDIY, 3-PiN PIUQ ..eeeeiiiiiiiiiee e 1
4 101936801 Kit, 2-Pin Plug and Wedge LOCK..........cuuriiiiiiiiieeeeiiee e 1
5 N/A Wire Assembly, #18 Orange .......coocueieiiiiiiiieee e 1
6 N/A Wire Assembly, #18 Red, #18 White/Black ...........ccccceviiiiiiiiiiiiieee e 1
7 N/A Wire Assembly, #18 GIrEEN .........eiviiiiiiiiie ettt 1
8 101911101 Wire Assembly, #6 WhIte ........eeieiiiiiiiiee e 1
9 101901401 Wire ASSEMDIY, #6 BIUE ......ccooieiiiiiiiiiiie et 1
10 101901201 Wire Assembly, #6 Orange ........cooociiiiiiiiiiiiee et 1
11 101901501 Wire Assembly, #6 WhIte ........eeeeiiiiiiiiee e 1
12 N/A Wire Assembly, #18 REA/WHhILE .......occueiiiiiiiiiie e 1
13 101901301 Wire Assembly, #6 BIUE ... 1
14 N/A Wire Assembly, #18 Green, #18 Red, #18 Red ........cooviviiiiiiiiiieeee e, 1
15 101827801 Kit, Wire and Terminal, #6 BlackK ...........ccuuiiiiiiiiiei e 1
16 101902901 Wire ASSEMDIY, #6 GIrEEMN ....ccciiceieiiee it ettt e e e e e s s e e e s senae e e s snnraees 1
17 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ........................ 1
18 N/A Wire Assembly, #18 Red .....ooo oo 1
19 101795701 Wire Assembly, #6 BIACK .........oooieiiieeeie e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
21 N/A Wire Assembly, #18 YEllOW ... 1
22 101902801 Wire Assembly, #6 Red ......oooi i 1
23 101903001 Wire AsSembly, #6 YEIIOW .......cooeieieeeee e e e e e e e e e e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveeneee. 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ............ccceeneee. 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............cc........ 1
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ELECTRICAL COMPONENTS, FRONT BODY -
TURF/CARRYALL 1 AND 2 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1016859 | Kit, Reverse Buzzer (includes items 2 and 3) ........ccocoiiiiiiiiiinniiie e 1
2 1016851 BUZZEI, REBVEISE ...ttt e e e e e e e e e e e ena s 1
3 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........cccooeeeiieeeeeeeeeeeeee e 2
4 101830601 Assembly, Screw and WaSher ...........oooiiiiiiiiiie et 2
5 101826201 SWITCN, KBY e 1
6 101851101 Washer, KEY SWILCH ....oooiiiiiiiiiee e 1
7 101830701 NUt, KEY SWITCH .oeiiiiiiec e e 1
8 101834502 | Cap, KeY SWILCN .....eeeiiiii e 1
9 1012505 GV { 0=Vl ) PR 1
10 oSS O I I I =T L = PRSP 2
11 101935501 Light, Battery Warning (amber) ........cooo i 1

See page 12-45 for headlight assembly for Turf 2 vehicles.
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BATTERIES, CHARGER RECEPTACLE - TURF/
CARRYALL 1 POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occiiieiiiiiii e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan-Head, #8 Type AB ......cooi i 3
9 101894901 LT LT T Y o o] o TP 1
10 101801001 Plate, Receptacle Backing ........ooccueeiiiiiiiiieee e 1
11 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ... 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ccooiiiiiiiiiiiie e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ......cccoociiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang .........coooiiiiiiiiiiiiee e 1
14 101795701 Wire Assembly, #6 BIACK .........oooieiiieeeee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieieiiiiiieieeeeeeeeeeeeeee e 12
16 101090801 [ (0] [0 B I Lo TR =4 =Y o SR 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieiiiieee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccoccueiiieiiiiiie et 6
19 O ST T I = T | TSR 6
20 1016877 V=] (=Y P [0 | 1
21 1014540 Screw, Thread-Rolling, #6-32 X 3/8 .......ccciiiee i 3
22 N/A Wire Assembly, #18 YEIIOW .......ccceeeeiieiieieee et e e 1
23 N/A Wire Assembly, #18 Red .....coooiiii e 1
24 1013547 Bracket, HOUN MEIET ......eeeee et e e e e e eees 1
25 1012285 Screw, Hex Washer-Head, 1/4-20 ... 1
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COMPUTER, CONTROLLER, AND SOLENOID - TURF/
CARRYALL 1 POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 101965201 Plate, Component MOUNTING .......c.ciiiiiiiiiie et 1
2 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 .....uueiii i 2
3 101908701 Solenoid, 48-Volt (with diode) (includes items 4 - 8) .......ccccvvviiieeieeee e, 1
4 1016545 NUL, HEX, M5 X .8 ittt et e e et e e e e e e e e e ennees 2
5 N/A {0 = 1] 1= o = 2
6 N/A ATk T a1 g o Yo - G PSPPI 2
7 1012528 NUL, HEX, IMIB ... e e e e e e e e r e e e aaaeas 2
8 7174 AT =TT 1= g o o] N Y A 2
9 1014947 ASSEMDIY, RESISTON ... 1
10 1242 NUL, HEX, 5/168-18 ..ottt e e e e e e e e esrae e e e e ennees 3
11 7174 LAY 1] a1 g o Yo S A I 3
12 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueiiiiiee e 8
13 101840203 | Controller, 48-VOlt (B00-GMP) ....coiiuiiiiiiieiiiieeiieeeriee et e et sbe e aee e ae e s eneeeesaeeas 1
14 1241 A T gL g = Y A I T 6
15 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...t 2
16 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....cooiiiiee e 1
17 101909901 Computer, Onboard (includes item 18) ........oooiiiiiiiiii e 1
18 101942301 (070] g1 gT=To] (o] GG Tt = o T 1
19 101920101 Kit, 3-Pin Plug and Wedge LOCK .........cooouiiiiiiiiiiie e 1
20 101827801 Kit, Wire and Terminal, #6 BIacCK ........ccooiiimiieiiiiiiieeiee e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIENOIA) ........cooeiiiiiiiiiiii e 1
22 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 .......coooiiiiieee e 2
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CONTINUOUSLY VARIABLE POTENTIOMETER —-TURF/
CARRYALL 2 AND CARRYALL 6 POWERDRIVE VEHICLES

ITEM PART NO. DESCRIPTION QTYy
12 3 4
For vehicles with serial numbers lower than 0112-001470.

101739201 Assembly, Potentiometer Housing with Gray Plug (includes items 1 - 13) ............ 1
1 N/A Housing, POtentiometer ... ... 1
2 1017830 YT (o] TR I T 1 R 1
3 101822601 Screw, Hex Washer-Head Thread-Forming, #4-24 ..........ccoccceeiiiiieeeiiiiiieeenens 2
4 101809001 Lever, POENHOMELET ... oo 1
5 1017853 Screw, Hex-Head, #6-32 X 3/4 ....ooueeeeeeeeeeeee ettt e e 1
6 1011229 NUL, K-LOCK, #68-32 ....eeeiiiiiiiiie ettt e e e e e e e e e e et r e e e e e aaae s 1
7 N/A Wire Assembly, #18 BIUE ... 1
8 N/A Wire Assembly, #18 Green/White .........cooeiiiiiiiiiiiiiee e 1
9 N/A o) (=101 (0] 01=Y (=Y PR 1
10 8990 THE, W@ ettt e e ettt e e e e e e et e e e e e ees b e e e eeeaan e eerenranns 3
11 N/A (070 ] oL [V} A = 1Y o1 (g oY= | R 1
12 1017424 Bearing, Pivot SUPPOIT ......ooiiiiiiee e 1
13 101895101 (070) [ 1=To3 (o] GRS E T o TR 1
14 101920101 Kit, 3-Pin Plug and Wedge LOCK ..........coooiiiiiee e 1
15 101804301 Screw, Hi-Lo Hex-Head, #8-18 X 1/2 ... 2
16 1017743 (070} = A X ToT=) 1= = (o R PRPPRPRN 1
17 8233 NUL, NYION LOCK, 1/4-20 ....oeeiiieiieeee ettt e e e e e e e e e s eeeeeaaee s 4
18 332 LA 1] a1 g o = R 4
19 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 .....vveiei ettt 4
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See previous two pages for wiring diagram.
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WIRING - TURF 2 POWERDRIVE VEHICLE
WITH CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
For vehicles with serial numbers lower than 0112-001470.

101911601 Wire Harness (includes itemMS 1 - B) .....ceieieeiiiiiiiiiiieeeee e e 1
1 N/A Wire Assembly, #18 GIrEEN .........eiviiiiiiiii et 1
2 N/A Wire Assembly, #18 Orange .......coocueieiiiiiiiieee e 1
3 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
4 N/A Wire Assembly, #18 REA/WHhILE .......cccviiiiiiiiiie e 1
5 N/A Wire AsSSembly, #18 GIEEN ........uuiiiiiiie i e e e e e e e e e e e 1
6 N/A Wire Assembly, #18 Red, #18 White/Black ...........ccccceviiiiiiiiiiiiieee e 1
7 N/A Wire Assembly, #18 Green/WhIte ..........coviiiciiiiiiiiiiiee e 1
8 N/A | Wire Assembly, #18 Orange/White (part of battery light) ........cccoooiiiiiiinie 1
9 N/A Wire Assembly, #18 Red .....oooiiii e 1
10 N/A | Wire Assembly, #18 Blue (part of potentiometer assembly) .........cccceviiiiiiennnnen. 1
11 101908801 Wire Assembly, #6 BIUE .......ooooiiieeeeee e 1
12 1016729 | Wire Assembly, #6 WHITe ........ccooiiiiiiiiiiiie e 1
13 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............cceeneee. 1
14 1016732 Wire AsSembly, #6 YEIIOW .......cooeieeeeeeee e e e e e e e e e 1
15 N/A Wire Assembly, #18 YEIIOW ...t 1
16 N/A Wire Assembly, #18 Red ..o 1
17 101795701 Wire Assembly, #6 BIACK .........oooiieeiiiiieeeiee e 5
18 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveenneee. 1
19 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ............ccceeneee. 1
20 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............cc.......... 1
21 N/A Wire Assembly, #6 BIACK .........ooooiieiiiieeeee e 1
22 101904501 Wire Assembly, #6 Red ......oooi i 1
23 101904601 Wire Assembly, #6 BIUE .......coooiiieeeeee e 1
24 101904701 Wire ASSEMDIY, #6 OFaNGE ......occuveiieeiiiiiiee ettt e e e s ae e e s snnneeeas 1
25 101908901 Wire Assembly, #6 WhIte .......oooiie e 1
26 101904401 Wire ASSEMDIY, #6 GIrEEN .oeceieie et e e e e e e e e e e e e e e e aanns 1

101828101 Wire Harness, Headlight (includes items 27 - 29).......ccoviiieiiiiiiieeeiieee e 1
27 N/A Wire Assembly, #16 BIUE ... 1
28 N/A Wire Assembly, #16 BIAaCK .........oeuiiiiiiiieiiieieeee e 1
29 N/A Wire Assembly, #16 YEIOW .........cuuiiiiiiiiiiii e 1
30 N/A Wire Assembly, #18 YEIIOW ... 1
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WIRING — CARRYALL 2 POWERDRIVE VEHICLE
WITH CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
For vehicles with serial numbers lower than 0112-001470.

101911601 Wire Harness (includes itemMS 1 - B) .....ceieieeiiiiiiiiiiieeeee e e 1
1 N/A Wire Assembly, #18 GIrEEN .........eiviiiiiiiii et 1
2 N/A Wire Assembly, #18 Orange .......coocueieiiiiiiiieee e 1
3 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
4 N/A Wire Assembly, #18 REA/WHhILE .......cccviiiiiiiiiie e 1
5 N/A Wire AsSSembly, #18 GIEEN ........uuiiiiiiie i e e e e e e e e e e e 1
6 N/A Wire Assembly, #18 Red, #18 White/Black ...........ccccceviiiiiiiiiiiiieee e 1
7 N/A Wire Assembly, #18 Green/WhIte ..........coviiiciiiiiiiiiiiee e 1
8 N/A | Wire Assembly, #18 Orange/White (part of battery light) ........cccoooiiiiiiinie 1
9 N/A Wire Assembly, #18 Red .....oooiiii e 1
10 N/A | Wire Assembly, #18 Blue (part of potentiometer assembly) .........cccceviiiiiiennnnen. 1
11 101908801 Wire Assembly, #6 BIUE .......ooooiiieeeeee e 1
12 1016729 | Wire Assembly, #6 WHITe ........ccooiiiiiiiiiiiie e 1
13 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............cceeneee. 1
14 1016732 Wire AsSembly, #6 YEIIOW .......cooeieeeeeeee e e e e e e e e e 1
15 101908901 Wire Assembly, #6 WHIE ........occuiiiiiiiiiiie e 1
16 101904401 Wire ASSEMDIY, #6 GIrEEMN ....ccciiciiiiee it e eieeee et e e e e e e s e e e s snsae e e e snnnnaees 1
17 101795701 Wire Assembly, #6 BIACK .........oooiieeiiiiieeeiee e 5
18 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveenneee. 1
19 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ............ccceeneee. 1
20 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............cc.......... 1
21 N/A Wire Assembly, #6 BIACK .........ooooiieiiiieeeee e 1
22 101904501 Wire Assembly, #6 Red ......oooi i 1
23 101904601 Wire Assembly, #6 BIUE .......coooiiieeeeee e 1
24 101904701 Wire ASSEMDIY, #6 OFaNGE ......occuveiieeiiiiiiee ettt e e e s ae e e s snnneeeas 1
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ELECTRIC TURF 2 WIRING (MCOR)
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WIRING - TURF 2 POWERDRIVE VEHICLE
WITH MOTOR CONTROLLER OUTPUT REGULATOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
For vehicles with serial numbers 0112-001470 and greater.

102162501 Wire Harness, Power (includes items 1 - 8) .....ccccvviiiiiieiiie e 1
1 101865106 Assembly, 3-Wire Plug (includes item 2) .........occcoiiiiiiiiiinieee e 1
2 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
3 N/A Wire Assembly, #18 Orange ......cooiceieiieiiiiiee e 1
4 N/A Wire Assembly, #18 Red and #18 White/Black .........ccccccveveeiiiieieiiiieee e 1
5 N/A Wire AsSSembly, #18 GIEEN ........uuiiiiiiie i e e e e e e e e e e e 1
6 101930801 ASSEMDIY, 3-PiN PIUQ ..eeeeiiiiiiiiiee e 1
7 101936801 Kit, 2-Pin Plug and Wedge LOCK ..........cueiiiiiiiiiiieiiieee e 1
8 N/A Wire Assembly, #18 Green, #18 Red, #18 Red ........ccoevviiiiiciiiieeee s 1
9 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......cccooviiiiiiiennnne 1
10 101908801 Wire Assembly, #6 BIUE .......ooooiiee e 1
11 1016729 Wire Assembly, #6 WHIte .......cooo i 1
12 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
13 1016732 Wire Assembly, #6 YEIIOW .......cooiieeeeeieee et 1
14 N/A Wire Assembly, #18 YEIIOW ... e e 1
15 N/A Wire Assembly, #18 Red .....ooo oo 1
16 101795701 Wire Assembly, #6 BIACK .........oooieiiieeeie e 5
17 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceeeennee. 1
18 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
19 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............ccceeeueee. 1
20 N/A Wire Assembly, #6 BIACK .........ccoiieieieiieeeie e 1
21 101904501 Wire ASsembly, #6 REd .......oooiiiiiiiiii e 1
22 101904601 Wire Assembly, #6 BIUE .......ooo oo 1
23 101904701 Wire ASSEMDIY, #6 OFaNge .......ccueeiiiiiiiiiee ettt 1
24 101908901 Wire Assembly, #6 WHIE ........occuiiiiiiiiiiie e 1
25 101904401 Wire ASSEMDIY, #6 GIrEEMN ....ccciiceiiiiee it cteee et e e eee e e e e e e s snsee e e e snnnnaees 1

101828101 Wire Harness, Headlight (includes items 26 - 28)..........oocoueeiiiiiiiiiiiiiieee e, 1
26 N/A Wire Assembly, #16 BIUE ... 1
27 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiiiiie e 1
28 N/A Wire Assembly, #16 YEIOW .......oueiiiiiiiieeee e e e 1
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WIRING — CARRYALL 2 POWERDRIVE VEHICLE
WITH MOTOR CONTROLLER OUTPUT REGULATOR

ITEM PART NO. DESCRIPTION QTY
12 3 4
For vehicles with serial numbers 0112-001470 and greater.

102162501 Wire Harness, Power (includes items 1 - 8) .....ccccvviiiiiieiiie e 1
1 101865106 Assembly, 3-Wire Plug (includes item 2) .........occcoiiiiiiiiiinieee e 1
2 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
3 N/A Wire Assembly, #18 Orange ......cooiceieiieiiiiiee e 1
4 N/A Wire Assembly, #18 Red, #18 White/Black ...........ccccceveiiiireieniiiie e 1
5 N/A Wire AsSSembly, #18 GIEEN ........uuiiiiiiie i e e e e e e e e e e e 1
6 101930801 ASSEMDIY, 3-PiN PIUQ ..eeeeiiiiiiiiiee e 1
7 101936801 Kit, 2-Pin Plug and Wedge LOCK ..........cueiiiiiiiiiiieiiieee e 1
8 N/A Wire Assembly, #18 Green, #18 Red, #18 Red ........ccoevviiiiiciiiieeee s 1
9 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......cccooviiiiiiiennnne 1
10 101908801 Wire Assembly, #6 BIUE .......ooooiiee e 1
11 1016729 Wire Assembly, #6 WHIte .......cooo i 1
12 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
13 1016732 Wire Assembly, #6 YEIIOW .......cooiieeeeeieee et 1
14 101795701 Wire Assembly, #6 BIACK .........oooiieeiiiiieeeiee e 5
15 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveenneee. 1
16 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ............ccceeneee. 1
17 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............cc.......... 1
18 N/A Wire Assembly, #6 BIACK .........ooooeieieieeeiie e 1
19 101904501 Wire Assembly, #6 Red ......oooi i 1
20 101904601 Wire Assembly, #6 BIUE .......coooiiieeeeee e 1
21 101904701 Wire ASSEMDIY, #6 OFaNGE ......occuveiieeiiiiiiee ettt e e e s ae e e s snnneeeas 1
22 101908901 Wire Assembly, #6 WhIte .......oooiiee e 1
23 101904401 Wire ASSEmMDIY, #6 GIrEEN ..ceeeieie et e e e e e e e e e e e e e e ee e 1
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COMPUTER, CONTROLLER, AND SOLENOID -
TURF/CARRYALL 2 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 7174 WaASHET, LOCK, 5/16 ...ttt et et e e e e e e e et e e as 4
2 1241 LA T gL g = Y A I T 8
3 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...t 3
4 1242 | NUL HEX, 5/16-T18 ..ttt sbe e s be e s ne e e e snnee e 4
5 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .. ..eeeereeeeeeee e 1
6 101918301 ClamP, WIS ..ttt et 2
7 1012285 | Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 .......cccoiiiiiiiiiiiniiie e 10
8 101840203 | Controller, 48-VOlt (B00-AMP) .....uuiiiiiiiiiiiee et 1
9 101924301 BUSHING, SNAP -.eeeiiiiiiiee e 6
10 101911701 Plate, MOUNTING ..ottt e e e e e e e eeeaaaaeas 1
11 101908701 Solenoid, 48-Volt (with diode) (includes items 12 - 16) .......cccceeiviiieieiiiiiiee e, 1
12 1016545 NUE, HEX, M5 X .8 .ottt 2
13 1012528 NUE, HEX, IMB .ttt e e e e eare e e eneeas 2
14 7174 A= 1] 1= g o o] N Y A R 2
15 N/A {4 1] 1Y g = 1 2
16 N/A LA = T a1 O o Yo -GPSR PPPR 2
17 1014947 ASSEMDIY, RESISTON ... e e e e e e 1
18 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIENOId) .........c..coviiiiiiiiii e 1
19 101909905 | Computer, Onboard (includes item 20) .........occeiiiiiiirieee e 1
20 101942301 (070 ] a1 aT=To] (o] gHC Tt =1 o T 1
21 101827802 Kit, Wire and Terminal, #6 BlackK ..........ccooiiiiiiiiiiii e 1
22 101920101 Kit, 3-Pin Plug and Wedge LOCK .........cooouiiiiiiiiiie e 1
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BATTERIES, CHARGER RECEPTACLE -
TURF/CARRYALL 2 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101797701 Battery, 8-Volt PowerDrive (includes item 2) ........ccooooiiiiiiiiii e 6
1 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 2) .........ooviviiiiiiiiiiiieeeeee e 6
2 101797801 Cap, Battery, 4 Port Gang .....c..oooviiiiiiiiiiiee e 1
3 101795701 Wire Assembly, #6 BIACK .........oooieeiieeeee e 5
4 101668201 Rod, Battery HOld-DOWN ......ccooviiiiiiiiiieeeee e e e e e e 8
5 1011578 Washer, Flat, Type B Wide, 5/16 .....cooiuiiiiiiiiiiie et 8
6 1015072 Nut, Nylon Lock, Stainless Steel, 5/16 - 18 .....c..covviiiiiiiieieiee e 8
7 101090802 Hold-Down, Battery, LONG ......coiiiiiiiiiieee et 2
8 101090801 Hold-Down, Battery, Short ... 2
9 1014304 Nut, Hex, Stainless Steel, 5/16 =18 .....coieiiiiiiiieieeeeeeeeeeeeeee e 12
10 101802101 Kit, Fuse and Receptacle (includes items 11 - 18) ....cccceeviiiiiiiiiiiiieeee e, 1
11 101796501 Bezel, RECEPLACIE ......ccoeeeeeeeeeeeeeeeee e —————— 1
12 N/A Wire Assembly, Sense Lead, Gray .......ccccvecvieieeiiiiiieeeeiieee e esieee e s sireee e e 1
13 N/A Wire Assembly, #10 REd .....eeeeeieeeeeeee e 1
14 N/A Wire Assembly, #10 BIACK ..........uueiiiiiiiiiei e 1
15 101796801 Assembly, Fuse, 48-Volt (includes item 16) ........ccocoeiriiiiiiiin e, 1
16 1013061 NUt, NYION LOCK, #10 ... e e 2
17 1017705 Screw, Phillips Pan-Head, Type AB, #8 ........coociiiiiiiiiee e 3
18 101894901 FUSE, B/8-AIMP .eoiiiiiiiie ettt ettt ettt e e e et ee e e e et e e e e ente e e e e e snnreeeeennnees 1
19 101801001 Plate, Receptacle Backing .......cooouuiiiiiiiiiii e 1
20 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ...t 4
21 1016877 Yoy (=T o o o1 U | G PUPRORRRPPNt 1
22 1014540 Screw, Thread-Rolling, #6-32 X 3/8 .....ccoiiiiiiiiiiiee e 3
23 N/A Wire Assembly, #18 YEIIOW ..o 1
24 N/A Wire Assembly, #18 Red ..o 1
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WIRING — CARRYALL 6 POWERDRIVE VEHICLE
WITH CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101989901 Wire Harness, Lighting (includes #16 black, #18 red, #14 black, #16 brown,

#18 black, #16 white, #16 red/white, #16 yellow, #16 orange, #16 black,

#16 green/white, #14 yellow, #16 orange/white, #16 brown, #16 blue,

#18 orange, #18 red, #18 black, #16 black wire assembly and item 1) ................. 1
1 1016698 Wire Assembly, #10 REd ......eeeeiiieiieeee e 1
2 1016732 Wire ASsembly, #6 YEIIOW .......coooiieiieeieeeee et 1

101911601 Wire Harness, Power (includes items 3 - 11) ..o 1

3 N/A Wire Assembly, #18 Green and #18 Red ......cccvvveeieveiii e 1
4 101865106 Assembly, 3-Wire Plug (includes item 5) .......ccoiiiiiiieiiiiiiiie e, 1
5 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
6 N/A Wire Assembly, #18 Orange .......coocueieiiiiiiiieei e e 1
7 N/A Wire Assembly, #18 Red, White/Black ...........cccoviiiiiiiiii e 1
8 N/A Wire AssSembly, #18 GIrEEN .........eiviiiiiiiiie ettt e e e e e 1
9 N/A Wire Assembly, #6 BIACK ...........uuuiiiiiiiieie e 1
10 101930801 ASSEMDIY, 3-PiN PIUQ ..eeeeiiiiiiiiiie e 1
11 N/A Wire Assembly, #18 Green/White .........couiviiiiiieiiiiie e 1
12 101904502 Wire Assembly, #6 REA ......cooe it 1
13 101908902 | Wire Assembly, #6 WHItE ........cccouuiiiiiiiiiiee e 1
14 101904402 Wire ASSEMDIY, #6 GIrEEN ....ccciiciiiiee ittt et e e e e e e s e e e s sssee e e e snnnaees 1
15 101904602 Wire Assembly, #6 BIUE .......coooiiieeeeeeee e 1
16 101904702 | Wire ASSEMDIY, #6 OFaNGE ......cccuveiiiiiiiiiiee e ieiiiee ettt e e e e e e e s saeee e e e s nnnneeens 1
17 101795701 Wire Assembly, #6 BIACK .........ooo e 5
18 N/A Wire Assembly, #18 REA ....ccooi i e 1
19 N/A | Wire Assembly, #18 Blue (part of potentiometer assembly) ........ccccceevvieneennne. 1
20 N/A | Wire Assembly, #18 Orange/White ..........cccoiiiiiiiiiiii e 1
21 N/A Wire Assembly, #18 REA ....ccooiiieeeeeeee e 1
22 N/A | Wire Assembly, #10 Black (part of voltage limiter assembly) .........ccccceviiieeennnnne. 1
23 101908801 Wire Assembly, #6 BIUE .......coo oo 1
24 1016729 Wire Assembly, #6 WhIte .......coooiiieeeeie e 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
26 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........cccccoeeeenneee. 1
27 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ...........cccceeenneee. 1
28 101829101 DC Cord, #10 Blue, #10 Red, #10 Black (part of charger) .....c.cccoccvceveeviiieeeeeennee 1
29 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) .........cccccceeuvveennn. 1
30 N/A | Wire Assembly, #18 Brown (part of brake relay Kit) ......ccccocoeiiiiiiiiiiie 1
31 N/A | Wire Assembly, #18 Black (part of brake relay Kit).........cccoeeeeereiiiiineeee e 1
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WIRING — CARRYALL 6 POWERDRIVE VEHICLE
WITH MOTOR CONTROLLER OUTPUT REGULATOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101989901 Wire Harness, Lighting (includes #16 black, #18 red, #14 black, #16 brown,

#18 black, #16 white, #16 red/white, #16 yellow, #16 orange, #16 black,

#16 green/white, #14 yellow, #16 orange/white, #16 brown, #16 blue,

#18 orange, #18 red, #18 black, #16 black wire assembly and item 1) ................. 1
1 1016698 Wire Assembly, #10 REd ......eeeeiiieiieeee e 1
2 1016732 Wire ASsembly, #6 YEIIOW .......coooiieiieeieeeee et 1

102162501 Wire Harness, Power (includes items 3 - 10) ...c.ooiiiiiiiiin i 1

3 101865106 Assembly, 3-Wire Plug (includes item 4) ..o 1
4 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
5 N/A Wire Assembly, #18 Orange ........oociiiiiiiiiiiie ettt 1
6 N/A Wire Assembly, #18 Red and #18 White/Black ...........ccoovviiiiiiiiiieiieee s 1
7 N/A Wire ASSembly, #18 GrEEN ........eiiiiiiiiiiiie et 1
8 101930801 AssemMDIY, 3-PiN PIUG ..o 1
9 101936801 Kit, 2-Pin Plug and Wedge LOCK ........c.oociiiiiii e 1
10 N/A Wire Assembly, #18 Green and #18 Red ........cccoviiiiiiiniiine e 1
11 101904502 Wire Assembly, #6 Red ..ot 1
12 101908902 Wire Assembly, #6 WHIte .......coooiiieeeee e 1
13 101904402 Wire ASSEMDIY, #6 GrEEN ....cciiiieiiiiee ettt e s nnaeee s 1
14 101904602 Wire Assembly, #6 BIUE .......coo oo 1
15 101904702 Wire ASSEMDIY, #6 OFaNge ......cccueeiiiiiiiiiie ettt 1
16 101829101 DC Cord, #10 Blue, #10 Red, #10 black (part of charger) ........cccccocveviiieneennnee 1
17 101795701 Wire Assembly, #6 BIACK .........ooo e 5
18 101914401 Assembly, Voltage Suppressor (includes #18 blue and #18 red) .........cccccevveeeeenn. 1
19 N/A | Wire Assembly, #18 Orange/White ........cccveiiiiiiiie i 1
20 N/A Wire Assembly, #18 Red ... 1
21 N/A | Wire Assembly, #10 Black (part of voltage limiter assembly) ...........ccccooiieiennnne 1
22 101908801 Wire ASSEMDIY, #6 BIUE .......cooiiiuiiiiii it 1
23 1016729 Wire Assembly, #6 WHIte .......oooii e 1
24 N/A Wire Assembly, #18 YEIIOW ... e 1
25 N/A Wire Assembly, #18 BrOWN ........eeiiiiiiiiiiie e 1
26 N/A Wire Assembly, #18 BIACK ........ccoueeeeieeeee e 1
27 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ...........cccceeenneee. 1
28 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) .........ccccceeeenneee. 1
29 N/A Wire Assembly, #6 BIACK ........coooiiieiieeeee e 1
30 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ...........cccceeenneee. 1
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ELECTRICAL COMPONENTS, FRONT BODY -

CARRYALL 6 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 8639 I8, W ettt et e e e e ettt e e e e e eaaa e e e e e eetaa e eeeeessanaaeaeees 2
2 1016859 | Kit, Reverse Buzzer (includes items 3 and 4) .......ooccoeiiiiiiiiiiiniieee e 1
3 1016851 BUZZEL, REVEISE ...ttt e e e e e e e e e e e e eaa e e eaan 1
4 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .........ccooveiiieieeeeeeee e 2
5 1016356 ] [o Yo SO 1= 4 o [ g = I 1
6 1013357 Rivet, Aluminum Pop, 5/32 X 3/8 ...ttt 2
7 4029 | Assembly, Horn (includes items 8, 9 and 10) ......oooiiiiiiiiiiiin e 1
8 7820 Washer, Internal Tooth, 5/16 .....coveeeiiiiieeee e 1
9 101955101 NUL, IMB X 1.25 e e e e e e e e e e e e e e s r e e e eeaaaaeas 1
10 1011825 27 = To] [(=Y A (o] ¢ o P ORR 1
11 304 Screw, Hex-Head Cap, 1/4-20 X 1 .oooe i e 2
12 332 WaASKET, Flat, 1/4 ...ttt e e e e s 2
13 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e e et e e e e e e e s 2
14 101988001 Assembly, Headlight, Driver-Side (includes items 16 - 24) *.........ccccoviiiieeiiiiineenn. 1
15 101988002 | Assembly, Headlight, Passenger-Side (includes items 16 - 23 and 25)* .............. 1
16 101988101 BUIb, HalOGEN ...t 1
17 101987901 Harness, Headlight Wire ... 1
18 1013461 Screw, Hi-Lo, #10-16 ......eeiiiiieiieeee e e e e e e e e e 2
19 1017065 Retainer, Headlight ... 1
20 101988201 Lens, Headlight ..........ooi e 1
21 1017062 Assembly, TUIN SIgNal LENS ......ooiiiiiiiiiiiiiiee e 1
22 7893 NUL, HEX, #10-32 ...t e e e e e e e e r e e e e e aaaeas 2
23 1017064 Bracket, MOUNTING ....oooiiiiiiiee e 2
24 1016880 Bezel, Headlight, Driver-Side.........cccooiiiiiiiiiiieee e 1
25 1016879 Bezel, Headlight, Passenger-Side ........ccccovciiireeiciieie e 1
26 101828601 Relay, Brake Light, 48-VOIt ..........oouuiiiiiiiii e 1
27 1017853 Bolt, Hex-Head Maching, 8-32 X 3/4 .....ccccoeeeeiieieeeeeeeeeeeeeeeee e 2
28 7591 LA = T a1 R = | PSRRI 2
29 1011229 NUL, LOCK, HEX, B-32 .....eeeeeieiieiee ettt e et e e e e e e e e e e e rreneeeeaeens 2
30 101914401 Assembly, VOITAgE SUPPIESSOF .....eeiiiiiiiiiieiiiiiiee ettt e e s 1

* Headlight

assembly is also used for electric Turf 2 vehicles.
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CONTROLS AND INDICATORS -
CARRYALL 6 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 101935501 Light, Battery Warning (AMDEr) ........c.ooi i 1
2 101814201 Indicator, Battery Condition ...........ooooeiiiiiiiiieie e 1
3 101814701 (R Ty P= Yo=Y P U E] o TN O o I 2
4 101830601 Assembly, Screw and WaSher ...........oooiiiiiiiiiie et 2
5 101826201 SWITCN, KBY e 1
6 101851101 L AT 2T = U URRRRR 1
7 101830701 NUt, KEY SWITCH .oeiiieiieeee e e e 1
8 101834502 | Cap, KeY SWILCN .....eeeiiiii e 1
9 1012505 GV (=TT o PP 1
10 4034 | Switch, Light (inCludes item T1) ...oeiiiiiiiie e e 1
11 1013857 Knob, Light SWItCN ......ceeiiiie e 1
12 1011439 R (o] o TR I o 1 USSP 2
13 1011557 Screw, Hex-Head Maching, #6-32 X 1 ... 4
14 101932201 NUt, NYION LOCK, #8-32 ..ottt 4
15 101957101 Bracket, Brake Light SWItCh ......cooueiiiiii e 1
16 1011280 NUL, LOCK, 5/168-18 ...eeeeiiieiiiiiie ettt et e e et e e e e e e e e esnee e e e e ennnes 1
17 101969701 U (o] o T = o o 1 1
18 7173 Bolt, Hex-Head, Cap, 5/16-18 X 3/4 ...ttt 1
19 1241 WaShEr, Flat, 5/16-18 ....oooiiiiii e e e e e 1
20 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiieeeee ettt ee e e e e e e e e ee e e e e e e e 1
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ELECTRICAL COMPONENTS, CENTER BODY -
CARRYALL 6 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTYy m

1.2 3 4
1 7174 WaASHET, LOCK, 5/16 ...ttt et et e e e e e e e et e e as 4
2 1241 | WASHEN, FIAt, 5/16 ...o.veeeoeeeeeeeeeeeeeeeee e eeeee e s en s ene e 8 E
3 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...t 3
4 1242 NUL, HEX, 5/16-18 ...eeeeeieieieeeeee e e e e e e e e e e e e aaa s 4
5 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .. ..eeeereeeeeeee e 1
6 101918301 L0 7= 0 ] o AL (- U SERRRRR 2
7 1012285 | Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 .......cccoiiiiiiiiiiiniiie e 8
8 101840203 | Controller, 48-VOlt (B00-AMP) .....uuiiiiiiiiiiiee et 1
9 101924301 BUSHING, SNAP -.eeeiiiiiiiee e 6
10 101911701 Plate, MOUNTING ..ottt e e e e e e e eeeaaaaeas 1
11 102273101 F = TT=T0 ] o] Y/ I o T = SRS 1
12 101908701 Solenoid, 48-Volt (with diode) (includes items 13 - 17) ...ccccvviiieeeieeeeeieceeee, 1
13 1016545 NUL, HEX, M5 X .8 ...ttt e e e e e e e e e e aare e e e e e aaaeas 2
14 1012528 NUL, HEX, M8 ...t e e e e e e e e e e aaeeas 2
15 7174 LAY 1] 1Y g o Yo S Y - T 2
16 N/A WaASHEN, FIAL ..o e e e e e e e eeraaas 2
17 N/A LAY = 1] 1= oA 1o o] G 2
18 1014947 ASSEMDIY, RESISTON ... e 1
19 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIEN0Id) .........cc.coviiiiiiiii i 1
20 1016356 ][0T SO 1= 4 o T g = I 1
21 1013357 Rivet, Aluminum POP, 5/32 ....coooiiiii ettt 2
22 1015741 BIOCK, FUSE ..ceeiiiieeieece ettt et e e e e et e e e e e e e et e e e e e e esaaeeaeeeees 1
23 1016423 TSI 0 LY o o TS 3
24 1012438 Nut, NYION LOCK, #10-24 ... e 2
25 183 Washer, FIat, #10 ..ot e e e e e e et e e e e e e esaae e e eaeees 4
26 1016363 COVES, FUSE BIOCK ...ttt et e e e e e e e et e e e e ee e 1
27 1017 NUL, HEX, #10-24 .. e e e e e e e e s re e e e aaaae s 2
28 1016 Washer, LOCK, H#10 ..ottt e e e e e et e e e e e e et e e e e e esaaeeeeeees 4
29 1016631 N [0 A =T =] o TR 2
30 1016366 Screw, Round Head, #10-24 X 3 ....oooo oot 2
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ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED -

CARRYALL 6 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101909903 | Computer, Onboard (inCludes IteM 2) ......c.ceiiiiiiiiiieiee e 1
2 101942301 (070 ] a1 aT=To] (o] gHC Tt = 1o TR 1
3 101920101 Kit, 3-Pin Plug and Wedge LOCK .........coiiuiiiiiiiiiiie et 1
4 101827802 Kit, Wire and Terminal, #6 Black ..........cc.eueiiiiiiiiiiiie e 1
5 101957501 Adapter, Two-Way (inCludes itemM B) .........ooiiiiiiiiiiiiiee e e 1
6 101894901 FUSE, B/8-AIMP oottt e e et e e et e e e e b e e e e nees 1
7 8990 I8, W ettt et e e e e ettt e e e e e eaaa e e e e e eetaa e eeeeessanaaeaeees 1
8 101931601 Cover, COMPONENT ...coiiiiiiie ettt e e s s e e e s sbb e e e e s saabeeeeeeans 1
9 1012285 Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 ......cooiiieieiiiiiiee e 2
10 101968801 Rivet, POP, 3/16 X 13/16 ..ottt 2
11 101966801 [ o Tod /AN =4 o o110 = P 1
12 101810801 Limiter, Voltage (includes item 13 and 14) .....cceiiiiiiee e 1
13 101962601 GASKET ..t e e e e e e et e e e e aare e e e e earrraaaeans 1
14 101835601 Nut, Flanged LOCK, 1/4-20 ......ccocveiiiieeeiee et 2
15 101802401 GrOMIMEL, 5/8 ...ttt ettt et e e e e e e e e e e ettt e e e e ae s aeeeeeeeeeeeeaaaeeeees 1
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ELECTRICAL COMPONENTS, REAR BODY -
CARRYALL 6 POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101797701 Battery, 8-Volt PowerDrive (includes item 2) ........ccooooiiiiiiiiii e 6
1 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 2) ........cooevviiiiiiiniieeeee e 6
2 101797801 Cap, Battery, 4 Port Gang .....c..oooviiiiiiiiiiiee e 1
3 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieiiiiiiiiiieieeeeeeeeeeeee e 12
4 1011578 Washer, Flat, Type B Wide, 5/16 .......uveiiiiiieeeie e e e e e 8
5 101090801 Hold-down, Battery, ShOrt .........ooeiiiiii e 2
6 101090802 Hold-down, Battery, LONG .....ccooiiiiiiiiie et a e 2
7 101668201 Rod, Battery HOld-AOWN ........cooviiiiiiieeee e e e e e e 8
8 101795701 Wire Assembly, #6 BIACK .........oooiieiiieiee e 5
9 1016717 | Assembly, Taillight (includes items 10 - 14) .....oociiiiiiiiiii e 2
10 N/A Housing, Taillight ..o e 1
11 1011582 T o PR 1
12 N/A GASKET ...ttt e e e e e e e e e e e e e e nnarrreees 1
13 N/A L BNIS ettt e e e e e e e e e e e e e et e e e e e ar—————————————————— 1
14 N/A o1 (= LV =Y o 1= 2
15 1015752 Screw, Hi-Lo, #12-16 X 5/8 ....oueiee ittt e et e e e 4
16 1016859 | Kit, Reverse Buzzer (includes items 17 and 18) ......ccceeviiiiiiii i 1
17 1016851 BUZZEL, REVEISE ...t e et e e e e e e e e e e eaaeeeaan 1
18 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........ccooooeiiiiieeeeeeeeeee e 2
19 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 ....coovveeeeiiiiiieeeeee e 8
2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 12-53






ELECTRIC MOTOR E



2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List

Page 13-2



MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...cccooiiiiiiiiiiiiieeeieee 1
1 1017944 LY 1121 [ R =1 o To IS 1
2 1017958 Assembly, Stator Shell and WINAiNG ......oocvveieiiiiiiiiie e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaAShEr, Flat, 5/168 .....ovviiiiiiiiieieee e e e e e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 1017961 S To] (oA O - T o o TSP 4
9 1017953 Screw, Bearing REtaiNer ..........oooociiiiiiiiiiie et 2
10 1017951 Y 1121 [ R =1 o To IR 1
11 1017949 Yot (=N LV = T (V1< o I (] (o 1= 2
12 1017948 RIgQiNg, BruSh ... e 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes)........ccccocoeiiiniiii e, 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...coovveiiiiiiiiiiee et 1
15 1011290 Bearing, Ball ... e 1
16 1017950 Retainer, BEaring .......coooiiiiiiiiiiiee et 1
17 N/A N 2T (U= U SESRRRR 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .....oueeee ettt 3
19 451 LAY 1] a1 g o Yo e I R 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...t 1
21 7174 WaASHET, LOCK, 5/16 ...t e e e e e e e e e e e e e e e e as 1
22 102235201 T 10T 0 =T 1V o' o T R 1
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TRANSAXLE, TYPE G — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
101896001 Transaxle, Type G (includes items 1 - 32) .....oiiiiiiiiiiiiie e 1
1 101895801 Axle Assembly, Passenger-Side (includes item 3) ..o, 1
2 101895901 Axle Assembly, Driver-Side (includes item 3) .....cccovvviiiiiiiiiiiee e, 1
3 101922201 SHU, LUQ -eeiiieiiiiiiie ettt e e e e s e e e et ae e e e e nnte e e e e enneeeeeennnees 4
4 101976001 Bolt, MT0 X 1.5 X 35 MM oo e e e e 10
5 101897901 AL =TS 1= g o Yo 10
6 101923501 Seal, Oil, INPUL Shaft .......cooiiiiiie e 1
7 101895501 Gear Case, Passenger-Side ........ccccceoiiiiiiiiiiiiieee e 1
8 101897201 Breatner ... ————————— 1
9 7330 Bearing, Differential ....... .o 2
10 101895601 Assembly, Axle Tube, Passenger-Side .........cccooiieiiiiiiieinee e 1
11 1013794 Seal, Oil, AXle Shaft ..........oumiiieieeee e ———— 2
12 7335 Bearing, INPUL GEAT..........ii it 3
13 101923701 Shaft, INPUL ... e e e st e e e e re e e e 1
14 7336 Bearing, Intermediate Gear .........cccooiiiiiei i 1
15 101906901 Assembly, Intermediate GEAr ..........oocceiiiiiiiiiiie e 1
16 101895401 Gear Case, DIrIVEI-SIdE .........oiiiiieeeeee et e e ee e e e e e e e eeeeees 1
17 101972201 L 10T TR 1 PP 1
18 101972101 Plug, MagnEtiC .......ueeeieiiiiieee et 1
19 101923201 GaSKEL, PIUG ... 2
20 101897001 Bolt, M8 X 1.25 X B0 MM ..eeiiiiieii it e e e e e e e e e 11
21 101897601 PiN, DOWEI ..o e e e e e e e e e e a e e e e e e aaaeas 2
22 101923601 Housing, Differential ............cooo i 1
23 101923901 Gear, DIfferential .........coooieeeieiii e e eees 2
24 101903601 Plate, Thrust (IAIEF GEAI) ....c.eeii ittt 2
25 101923001 Gear, Differential [dIEr ............oiiiiieeee et 2
26 101903701 Plate, TRIUSE ..o e e e e e 2
27 101922101 Pin, DIffer@ntial ........coovuuiiiiiiee e 1
28 101906201 (7= =T S 11 1 o 11 ) S 1
29 101897401 Bolt, M10 X 1.5 X 25 MM .oeiiiiiii e e e e 4
30 101972401 PiN, DOWEI ..ot e e e e e e e e e e aara e e e e e aaaeas 1
31 101895701 Assembly, Axle Tube, DrVEr-Side .........coooiiiieiiiiiiiieee e 1
32 101928701 Gasket, Liquid, 8.8 0Z. (250 Q) ...eccveeeeeeiiiiiiee et A/R
Note: Transaxle type is identified by orientation of gear case bolts (item 20).
The Type G Transaxle has gear case bolt heads facing toward the passenger
side of the vehicle.
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POWERDRIVE BATTERY CHARGER, DOMESTIC -
TURF/CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTY
12 3 4
101802201 Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded Plug ......cccoociiiiiiiiiieeee e 1
101802202 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIug .......ccooooveviiiiii i 1
101802203 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug ........coooueeeieiiiiiieee e 1
1 101828301 Assembly, Case (includes fasteners) .........ccccoiiiiiii i 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....ccooiiiiiiiiieeee e 10
3 101819701 ASSEMDIY, TraNSTOIMET ....ooiiiiiiiiie e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101828501 Ammeter (includes mounting hardware) ...........cccccceviiiiieiiiniiieee e 1
6 101831101 Kit, Wire ASSEMDIY ....ooiiiieiiee et 1
7 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocoiirieenne 1
7 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoiiieenns 1
7 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ..........ccccccvvuneennn. 1
8 1012101 Assembly, Fuse (includes mounting hardware) ..........cccccevceeeniiieniieeniiee e, 1
9 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ...........oociiiiiiiiiiiee e 1
10 101914401 Assembly, VOItage SUPPIESSOL ....ccoueeiiiiiiiiiiee et 1
11 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ....oooiiiiiiee et 1
12 101828601 Relay, POWET, 48-V DC .....oooiiiieii ettt e e e e e e e e e 1
13 101828801 Cordset, AC, 80-INCN LONG ...uviiiiiiiiiiiie e 1
13 101828802 Cordset, AC, 116-INCh LONG ....oviiiiiiiiiie e 1
14 1015917 Bushing, Strain Relief, AC COrd ........occueiiiiiiiiiie e 1
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POWERDRIVE CHARGER, EXPORT -
TURF/CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTY
12 3 4
101831503 Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG ....ceiiuiiiiieie et 1

101831504 | Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeeviieiie e e 1
1 N/A ASSEMDIY, CASE ...eeiiiiiiiiiiie et e e e e s 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccooiiieiiiiiee e 10
3 101838201 Assembly, TranSTOrMEr ... e e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101914401 Assembly, VOItage SUPPIESSOL .....c..ueiiiiiieiiiee ettt 1
6 101838501 Kit, WIir€ ASSEMDIY ..ot e e e e e e e e e eeeeas 1
7 101828501 Ammeter (inCludes hardWare) ..........cceeeeeiiiiiiiiiiiieieeeee e 1
8 101838301 Relay, Power, 48-V DC (includes mounting hardware) ...........ccccceieiiiiiennnnnen. 1
9 101838701 Bracket, Power Relay Mounting ........oocveiiiiiiiiie e 1
10 101838601 Switch, 4-PoSition SHAE ........ceeiiiiiiiiiee e 1
11 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccocoiieineenne 1
11 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ...........ccccooirienes 1
11 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ..........ccccccevuneennn. 1
12 1012101 Assembly, Fuse (includes hardware) ...........cccoccceiiieiiniin e 1
13 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiiiiiiiiieee e 1
14 101838401 Breaker, CirCuit, 1T0-AMP .ooiiiiiiee et e e eeaaaa s 2
15 101831701 Cordset, AC, 80-Inch Long with Leads (N0 PIUG) ....ceerveimnieriiiiieieee e 1
15 101831702 Cordset, AC, 116-Inch Long with Leads (N0 plug) ....oocvvieeiiiiiieiiiiiiee e, 1
16 1015917 Bushing, Strain Relief, AC COrd ........cccoeiiiiiiiiiiee et 1
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POWERDRIVE CHARGER, EUROPEAN -
TURF/CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101956201 Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-Inch (261 cm) DC Cord with Male 3-Pin Plug, 12-AWG ...........ccccoviiiiniiennen 1

101956202 | Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-Inch (366 cm) DC Cord with Male 3-Pin Plug, 12-AWG ........ccccocoieiiiiieeenn. 1
1 N/A ASSEMDIY, CASE ...eeiiiiiiiiiiie e e e s 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccooiiiiieiiieee e 10
3 bl AssemMbly, TranNSTIOIrMEr ..o e e e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 i Assembly, AC VOItage SUPPIESSOF .....cccueiiiiieieiiieeeieeeeiee ettt 1
6 bl Kit, WIr€ ASSEMDIY ...t e e e s e e e eee s 1
7 101976601 Ammeter (iNCludes hardWare) ..........ccooeeiiiiiiiiiiiieeeeeec e 1
8 101987501 Relay, Power, 48-V DC (includes mounting hardware) ...........ccccceieiiiiienennnen. 1
9 101838601 Switch, 4-Position SIAe .........eoviiiiiieie e 1
10 101828901 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828902 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828903 Cordset, DC, 250-Inch (635 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 1012101 Assembly, Fuse (includes hardware) ..........ccccoiciiiiiiiiiiieieiiee e, 1
12 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiveeeiiiiiee e 1
13 101838401 Breaker, CirCuit, T0-AMP .ooiiiiiiieeeieeee e e e e e e e e e e e 2
14 101973501 Receptacle, AC COrd .....uueiiiiiie i e e e e e eeaaaa s 1
15 e Assembly, Current LIMILEr .......cc.ueiviiiiiiii e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With Male 2-PiN PIUQG) eeeeeeeeiiiiiee e e 1
17 101958201 Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) ......cc.ccccvveeeenne 1
18 N/A WIFE, JUIMPET ..ttt e e e ettt e e e e e e e e e e e annbaereeeeaaaaeesaaannns 1

b Special order item available upon request
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ONBOARD POWERDRIVE BATTERY CHARGER,

DOMESTIC — CARRYALL 6
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101814301 Assembly, PowerDrive Battery Charger with Reel, Onboard
120-V AC, 48-V DC, 60-Hz (includes items 1 - 20) .....ccoccvreeeeiiciiiiieeiieiiee e, 1
101802301 Assembly, PowerDrive Battery Charger, Onboard

120-V AC, 48-V DC, 60-Hz (includes items 1 -2 and 4 - 20) .......ccccevvveeeeriinnennn. 1
1 Frex Assembly, Case (includes fasteners) ........ccccccvvviieieiiiiiee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccoviiiieiiiee e 12
3 1017187 Assembly, Retractable Cord Rl ........ocooveiiiiiiiiiii e 1
4 1015914 Assembly, Heatsink, with Diodes (includes hardware) ..........cccccceviiiieiiincnennnn, 1
5 101819701 Assembly, TranSTOrMEr ... o 1
6 101841701 Kit, Wire ASSEMDIY .....eeiiiiiiiiieie e e e 1
7 101841901 =70 = [ o IR @0 211 o] NS 1
8 101838701 Bracket, Relay and Reset Board Mounting ...........ccoeveiiiiiiiec e 1
9 1011707 Bracket, MOUNTING .....ooiiiiiiiei e 2
10 8233 NUL, LOCK, 1/4-20 ...ttt e e e 4
11 7847 Screw, Hex-Head Cap, 1/4-20 X B/4 .....ccueeeee ettt sareee e 4
12 1015917 Bushing, Strain Relief, AC COrd .........ccuiiiiiiiiiiei e 1
13 101829001 Cordset, AC, 24 Inches Long, with Grounded Plug ........cccoeciieeiiiiiieiiiiien, 1
14 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ....ooiiiiiieiee et 1
15 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........coccoiiiiiiiiiiee e 1
16 101829101 Cordset, DC, 90 Inches Long, with Leads, 12-AWG ..........cocccceeeriiiiieeeeiieenn, 1
17 1012101 Assembly, Fuse (includes hardware) ...........cccoccceeiiieiinien e 1
18 101828501 Ammeter (INCludes NardWAare) ........c..eeeiiiiiiiieiiiiee e 1
19 101828601 Relay, POWET, 48-V DO ...ttt e 1
20 101914401 Assembly, VOItage SUPPIESSOL .......ueiiiiiiiiiiee ettt 1
21 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...t 4
22 1014306 | WaSher, FIat, 1/4 ...t e 4
23 451 WaASHETY, LOCK, 1/4 ...ttt e e e e e e e as 4
24 1028 NUL, HEX, 1/4-20 ..ottt et e e e e e e e e e e enrre e e e e ennees 4
25 1016673 [ (o TU =1 o TR 0o o IR RSP 1
26 8796 Screw, Phillips Head, #7 - 19 X 3/4 ...ooo oot 4
27 101801001 Plate, Receptacle Backing ........oooueiiiiiiiiiiie e 1

1017189 Shrink, Heat (1-1/2 inches x 4 feet) (not shown)* ..., A/R

*Heat Shrink is available in 3-inch lengths, nonstandard.
b Special order item available upon request.
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ONBOARD POWERDRIVE BATTERY CHARGER,

EXPORT — CARRYALL 6
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101814302 | Assembly, PowerDrive Battery Charger with Reel, Onboard with
4-Position Switch, 100 - 200 - 220 - 240 V AC, 48-V DC, 50/60-Hz
(INCIUAES IEMS T = 271) Lot eaeeas 1
101831601 Assembly, PowerDrive Battery Charger, Onboard with
4-Position Switch, 100 - 200 - 220 - 240 V AC, 48-V DC, 50/60-Hz
(includes items 1 -4 .and 6 - 27) ..euiiiiiiiiii e 1
1 Frex Assembly, Case (includes fasteners) ........ccccccvvviieieiiiiiee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccoviiiieiiiee e 12
3 101838201 Assembly, TranSTOrMEr ... e e e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 1017187 Assembly, Retractable Cord REel .........covvviiiiiiiiiiie e 1
6 101838301 Relay, Power (includes mounting hardware) ...........cccccviiieeiiiiiine i 1
7 101841901 =70 = [ o IR @0 211 o] NS 1
8 101838701 Bracket, Mounting, Relay and Reset Board ..., 1
9 101838601 Switch, 4-Position SIAe .........eeeiiiiiieiee e 1
10 1011707 Bracket, MOUNTING .......uuiiiiiiiiiii e 2
11 8233 NUL, LOCK, 1/4-20 ...ttt ettt e e e e e e e e e e e nnnees 4
12 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...t 4
13 1015917 Bushing, Strain Relief, AC COrd ........cccceiiiiiiiieiee et 1
14 101829001 Cordset, AC, 3 x 1.5 mm x 24 Inches Long, with Grounded Plug ..................... 1
15 101838401 Breaker, Circuit, T0-AMP ..o e 2
16 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiieiiiiiieee e 1
17 101829101 Cordset, DC, 90.5 Inches Long, with Leads, 12-AWG ..........ccccceevviiviereeicneennnn. 1
18 1012101 Assembly, Fuse (includes hardware) ... 1
19 101828501 Ammeter (iNCludes hardWare) ..........cceeeeiiiiiiiiiiiiieiieeec e 1
20 101841801 Kit, Wire ASSEMDIY ...t 1
21 101914401 Assembly, Voltage SUPPIrESSOL .....couueiiiiiiiiiiee et 1
22 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ... 4
23 1014306 {1 =Y L = T I 4
24 451 LAY 1] a1 g o Yo e I R 4
25 1028 NUL, HEX, 1/4-20 ..ot e e et e e e s ennee e e e e nnes 4
26 1016673 [ Lo U= 1 o TR 0o o [ RPN 1
27 8796 Screw, Phillips Head, #7-19 X 3/4 ...oco oot 4
28 101801001 Plate, Receptacle BacKing ........ccoooiiiiiiiiiie e 1
1017189 | Shrink, Heat (1-1/2 inches x 4 feet) (not Shown)* .........cccoiiiiiiiiiiie e A/R
*Heat shrink is available in 3-inch lengths, nonstandard.
e Special order item available upon request.
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 101871001 Accelerator Pedal Adjustment TOOI ..........cceeiiiiiiiiiiiiii e 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram TUDE ..........cocciiiiiiiiiiee e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ...........ccocoiiiiiiiicee e 1
4 1014305 Battery Terminal Protector SPray .........cccccceoiceeieiiniiee e 1 1
5 1011767 Battery Thermometer ..o 1
6 1016417 | Bearing and QOil Seal Remover Assembly ...........cccocoiiiiiiiiiiniee e 1 1
7 1016416 Bearing DIrivEr ST ... 1 1
8 1012811 Bearing PUIEr ... 1 1
9 1012812 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........cccccceviiiiiiiieiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 i Brake Pedal Adjustment TOOI ..........coooiiiiiiiiiiii e 1
12 e Brake Pedal TenSion TOOI ........cooiiiiiiiiiiiieeee et 1
13 101887101 Calibration TESt MOAUIE ......cccoiiiiiiiiiiiiie e 1
14 101808401 Cam Installation TOOI .......coeeiiieeee e 1
1014510 | Clutch Tool Kit (includes items 15 - 21) ....cccciiiiiiiiiieeeeeeeeeecreeeee e 1
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ......cccccevvvcieeeeivcieee e 1
16 1014496 Drive CIUtCh PUIIET .....eeeeieeeeee e 1
17 1014497 Drive Clutch HUD PUIIET ......oeiiiiiiiiee e 1
18 1014508 Driven Clutch Cam PUIIET .........ocviiiee et e e 1
19 1014507 Driven Clutch Puller PIUG ......cooooii e 1
20 1015524 Drive Clutch Holder Tool ASSembly .........ccoooiiiiiiiiiiiiieie e 1
21 101809101 Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiiii e 1
23 101641002 | Compression Gauge and Adapter ... 1
Please refer to the maintenance and service manual
for proper tool application.
b Special order item available upon request
2001 /2002 / 2003 Turf/Carryall Vehicle lllustrated Parts List Page 16-3




/=0

Liquid
Gasket

2001 /2002 / 2003 Turt/Carryall Vehicle lllustrated Parts List

Page 16-4



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
24 1011273 | CoNtiNUILY TESTEN ..eoieieiieiie et 1 1
25 1012151 Dry MOl LUDFICANT .....eeiiiiiiiiee ettt 1 1
26 1016627 | Flywheel Puller Kit .......coooiiiiii e 1
27 L0 N T B € 1= =T (o] PSR 1 1
28 101933101 Governor Shaft Installation TOOI ... 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
with hydraulic Brakes) ......c...eeviiiiiii e 1
30 1011478 HYArOMETEE ... 1 1
31 1013593 | Internal Retaining RiNg PlIers ... 1 1
32 102248801 IQ Display Module (IQDM) Kit (for IQ System vehicles only) ...................... 1
(includes items 33 and 34)
33 102241501 Cable, IQDM ... saee e 1
34 102251501 Adapter, CabIE .....ooeiiiieeee e 1
35 101928701 Liquid Gasket (transaxle Case) .........ccccccuiiriiiiieee e 1 1
36 102243402 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) .......ccccoeveieiiniiiiiiiieieeee 1
37 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 1016415 Piston RiNG PHErs ...t 1
39 1012549 Retaining Ring Pliers, 45° EXternal .........cccooiiieiiiiiiiiee e 1 1
40 1012560 | Retaining Ring Pliers, 90° Internal ............ocooooiiiiiiie e 1 1
41 101823101 Safety First Card (50 per Pack) ......c.ceeeeiiiiiieeiiiiieee e 1 1
42 1012809 | S€aI PUIIET ... 1 1
43 102330901 Spanner Wrench (for coil over shock front suspension vehicles only) ........ 1
44 1014264 | Steering Column Bearing Press TOOI .......cccoviiiiiiiiiiiene e 1 1
45 1014259 | Steering Column Retaining RiNg TOOI ........ccciiiiiiiiiiiiiee e 1 1

Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
46 102061201 Steering Wheel PUller TOOI ........oociiiiiiii e 1 1
47 1016112 | TACNOMELEL ...eeeiiiieiieiiee et e e e e e e e e s re e e e e e e e s 1
48 101997201 Paint, TOUCh-UpP — BEIGE .....eeiiiiiiiiiieie et 1 1
48 101997202 Paint, Touch-Up —WHhIte ........ccooiiiiiii i 1 1
48 101997203 Paint, TouCh-Up — Red .......oiiiiiiei e 1 1
48 101997204 Paint, TOUCh-UP — Gray ......cceeeeiiiiiiiee et 1 1
48 101997205 | Paint, TOUCh-UP — Dark Gray ........ccccocceeeiiieieiiie e 1 1
48 101997206 | Paint, Touch-Up — Royal Blue (Pacific BlU€) .........ccccveeiiiiiiiiiiiiiieeeeee, 1 1
48 101997207 | Paint, TOUCh-UP — BIACK ......ccceiiiiiiiiiiee e 1 1
48 101997209 Paint, Touch-Up — Dark Green .........ccccooieiiiiiiieiiee et 1 1
48 101997211 Paint, Touch-Up — Classic Blue (Navy) .......cccoccoiiiiiiiiinieeeee e, 1 1
48 101997212 Paint, Touch-Up — BUurgundy ..........coooiiiiiiiiiiiiiieie e 1 1
49 1014115 | Transmission TOOI Kit ... 1
50 1014161 Transaxle Pinion Seal TOOI ..o 1
51 1014162 | Transaxle AXle Seal TOOI .......cocceiiiiiiiiiiie e 1
52 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve GUIAE REAMET ...oceeeeieieeeeeee et e e ee e e e e e e e 1
54 101641202 | AFDOT oot e et esne e nnne e 1
55 1016551 Valve Seat Cutter T'WIencCh ........ooooiiiiiiiie e 1
56 1016552 | Valve Seat Cutter GUIAE ........cooiiiiiiiiiiiiic e 1
57 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1
58 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........cccevieiiiiiiinice e 1
59 101641101 Valve SPring COMPIESSOL ....cicuuiiiieiiiiiiee ettt e e saeeeee s 1
60 AM10021 Vehicle Care Kit ........ooiiiiiiie s 1 1
61 1011480 | VOIt ONM MELEI oo e 1 1
62 101611003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOtSNOWN) ...ccooiiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
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Part Number and Page
AM10021 16-7
AM10080 11-5
AM10081 11-5
AM10419 10-5
AM10724 7-17
CCX8506 15-3, 15-9
183 6-15, 6-29, 6-31, 8-13, 8-15, 8-17,
10-3, 12-49
304 1-27, 1-29, 6-31, 12-45
320 5-11, 5-15, 6-3
332 1-9,1-11, 1-15, 1-19, 1-23, 1-27, 1-29,
6-3, 6-31, 8-13, 8-15, 8-17, 9-3, 9-5,
12-19, 12-45
1-15, 4-13, 4-15, 5-3, 5-5
1-27, 5-9, 5-13, 5-17, 5-23
1-13, 1-17, 1-21
4-5, 4-11, 9-3, 9-5, 12-3, 13-3, 15-9,
15-11
705 1-13, 1-17, 1-23, 1-27, 6-39
706 1-27, 5-9, 5-13, 5-17
808 5-23, 6-3
1016 6-15, 6-29, 6-31, 12-49
1017 6-29, 12-5, 12-49
1028 4-7, 4-9, 12-3, 12-5, 15-9, 15-11
1032 1-19, 4-7, 4-9
1035 1-15, 4-3, 4-5, 4-9, 4-11, 5-5, 5-7,
5-11, 5-15
1218 5-13, 12-17, 12-33, 12-49
1231 1-19
1241 1-3, 1-7, 1-19, 1-27, 4-7, 4-9, 4-13,
4-15, 5-13, 6-11, 6-29, 6-33, 6-39, 6-41,
12-17, 12-33, 12-47, 12-49
1242 1-19, 1-27, 4-7, 4-9, 5-23, 6-11, 6-29,
6-39, 12-17, 12-33, 12-49
1308 5-7, 5-11, 5-15
1606 8-13, 8-15
1620 1-5, 1-7
1624 4-13, 4-15, 5-5, 5-7, 5-9
1631 8-15, 8-17
2402 5-7, 5-11, 5-15
4029 6-31, 12-45
4034 6-15, 6-33, 12-47
7048 5-9, 5-13, 5-17
7049 1-19
7173 5-23, 6-33, 6-39, 6-41, 12-17, 12-33,
12-47, 12-49
7174 1-19, 1-27, 4-11, 5-3, 5-23, 6-39,
8-11, 9-3, 9-5, 12-17, 12-33, 12-49, 13-3
7251 1-3, 1-7
7310 2-3
7311 5-23
7330 11-7, 14-3
7335 11-5, 14-3
7336 14-3
7473 1-3,1-7,1-13, 1-17, 1-19, 1-21, 1-23,
1-25, 1-29, 4-7, 4-9, 4-13, 4-15, 5-13,
6-11, 6-29, 6-33, 6-39, 6-41, 12-5, 12-47

334
357
403
451

7479
7532
7539
7540
7555
7569
7577
7591
7602
7716
7818
7820
7840
7847
7893
7910
7973
8049
8056
8057
8058
8067
8106
8168
8233

INDEX

15-9, 15-11
1-13, 1-17

5-7, 5-11, 5-15

5-5, 5-7, 5-11, 5-15

5-5, 5-7, 5-11, 5-15

5-19, 5-21

15-3, 15-5, 15-7, 15-9, 15-11
6-31, 6-35, 12-45

5-5, 5-7, 5-11, 5-15

4-7, 4-9, 4-13, 4-15

6-11, 6-29

6-31, 12-45

5-9, 5-13, 5-17

1-15, 9-3, 9-5, 15-9, 15-11

6-3, 6-11, 6-15, 6-29, 6-31, 12-45

5-9, 5-13, 5-17
1-5, 1-7, 6-3, 8-17
12-3

12-5

6-3, 6-11, 6-29, 12-3, 12-5

6-3, 6-11, 6-29, 12-3, 12-5

5-9, 5-13, 5-17

6-7, 6-17

8-17

1-15, 1-19, 1-21, 1-23, 1-27, 1-29,

4-13, 4-15, 5-23, 6-3, 6-31, 12-3, 12-19,
12-45, 15-9, 15-11

8248
8251
8449
8450
8455
8626
8639
8717
8745
8754

1-9, 6-3, 8-3

1-11, 6-3

12-5

6-29, 10-3, 12-3

6-3

4-7, 4-9

6-31, 12-45

6-3, 6-11, 6-29

5-9, 5-13, 5-17

1-13, 1-17, 1-23, 4-13, 4-15, 5-3, 5-5,

5-7, 5-9, 5-11, 5-13, 5-15, 5-17, 5-19,
5-21, 6-3, 6-39

8755

1-13, 1-17, 1-23, 5-9, 5-13, 5-17,

5-19, 5-21

8796
8861
8935
8990

1010005
1010124
1010138
1010145
1010150
1010177
1010200
1010219
1010347
1010348
1010434
1010435
1010543
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1-11, 15-9, 15-11
5-11, 5-15, 5-23

1-7

5.5, 6-15, 12-5, 12-13, 12-19, 12-51
5-9, 5-13, 5-17

57, 5-11, 5-15

57, 5-11, 5-15

5-19, 5-21

5-9, 5-13, 5-17

5-13, 5-17

57

57, 5-11, 5-15

5-9
5-9
1-3,
1-3,
1-9,

1-7, 1-9, 1-11, 1-19
1-7, 1-13, 1-17, 1-21, 1-23
1-11

1010545
1010546
1010805
1010829
1010850
1010877
1010878
101090801
101090802
1010909
1010921
1010927
1010932
1010933
1010934
1010954
1010984
1011014
1011017
1011019
1011084
1011114
1011137
1011229
1011273
1011280
1011290
1011291
1011303
1011304
1011382
1011393
1011394
1011402
1011411
1011415
1011418
1011439
101146302
1011464
1011465
1011466
1011467
1011478
1011480
1011553
1011557
1011558
1011578
1011582
1011622
1011694
1011697
1011700
1011707
1011734
1011767

1-5, 1-7

1-3

4-7,4-9

4-3, 4-5, 4-9, 4-11

4-3, 4-5, 4-11

4-7, 4-9

1-15, 1-23, 4-7, 4-9
12-15, 12-35, 12-53
12-35, 12-53

6-15, 6-31

4-7,4-9

4-7, 4-9

4-7, 4-9

4-7, 4-9

1-7, 1-19, 1-25, 1-27, 6-41, 13-3

6-3, 6-11, 6-29, 11-3
2-3, 5.9, 5-13, 5-17
1-3, 1-7
1-3, 1-7
1-5, 1-7
4-13
4-5, 4-11
4-11
6-13, 6-31, 12-19, 12-45
16-5
6-33, 12-47
13-3
11-7
4-5, 4-11
5-9, 5-13, 5-17
1-5, 1-7
5-9, 5-13, 5-17
1-3, 1-7
4-7,4-9
13-3
5-19, 5-21
4-7,4-9
6-33, 12-47
4-5, 4-11
4-5, 4-11
4-5, 4-11
4-3, 4-5, 4-11
4-5, 4-11
16-5
16-7
1-27, 3-5
6-33, 12-47
6-35
1-7, 12-15, 12-35, 12-53
6-35, 12-53
6-35
4-13, 4-15
1-29, 5-3, 7-27, 8-9, 8-11
4-13
15-9, 15-11
4-13
16-3
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INDEX

1011779 4-3, 4-5, 4-7, 4-9, 4-11 101301102  6-37 1013871 4-13, 4-15
1011825 6-31, 12-45 1013035 5-5 1013872 1-23
101187702  4-7, 4-9, 4-13, 4-15 1013042 5-5 1013876 4-7, 4-9
1011887 5-9, 5-13, 5-17 1013044 5-5 1013886 12-5
1011892 5-9, 5-13, 5-17 1013051 5-5 1013887 12-5
1011930 5-5, 5-7, 5-11, 5-15 1013052 5-5 1013924  4-3, 4-5, 4-11, 7-27
1011988 8-3 1013061 12-5, 12-15, 12-35 1013983 1-3
1011990 1-19, 1-27 1013135 5.9, 5-13, 5-17 1013985 1-3
1012030 5-9, 5-17 1013164 5-19 1013998 12-5
1012047 1-3 1013198 6-3, 12-3 1014000 12-5
1012098 15-3, 15-5, 15-7, 15-9, 15-11 1013207  4-3, 4-5, 5-19, 5-21 1014003 12-5
1012101 15-3, 15-5, 15-7, 15-9, 15-11 1013280 1-21 1014007 4-13, 4-15
1012151  16-5 1013309  1-9, 1-11 1014010 12-5
1012164 7-27 1013311 1-9, 1-11 1014017 12-5
1012285 1-21, 1-27, 1-29, 6-3, 8-3, 8-11, 1013312  1-9, 1-11 1014019 12-5

12-15, 12-17, 12-33, 12-49, 12-51 1013317 1-19 1014049 10-3
1012295 6-11, 6-29 1013335 1-9 1014050 10-3
1012303 1-13, 1-17, 1-23, 5-9, 5-13,5-17, 1013343 1-5, 1-7 1014051  10-3

5-19, 5-21 1013344 1-5, 1-7 1014052 10-3
1012304 5-19, 5-21 1013357  1-23, 6-31, 12-45, 12-49 1014055 10-3
1012328 6-41 1013413  1-23 1014056 10-3
1012333 6-3 1013422 1-5, 1-7 1014057 10-3
1012353  12-5 1013461 6-15, 6-31, 12-5, 12-45 1014058 10-3
1012382 6-5, 6-7, 6-9, 6-17, 6-19, 6-23, 1013483 1-27 1014059 10-3

6-27 1013494  1-5, 1-7 1014062 10-3
1012431 6-3, 6-11, 6-29 1013531 4.7, 4-9 1014065 6-3, 6-11, 6-29
1012438  8-15, 8-17, 12-49 1013547  12-15 1014070  10-5
1012467 55 1013582  16-3 1014072 105
1012505 6-13, 6-33, 12-13, 12-47 1013587 6.3 1014078  10-5
1012528 9-3, 9-5, 12-17, 12-33, 12-49 1013589 63, 6-11 1014080 10-5
1012549 16-5 1013590 6-3 1014089 6-3
1012560 16-5 1013591 6-3 1014109 12-5
1812:22 Zz 1013593 165 1014115 16-7
(oot v 1013609 6-11, 6-29 1014116 8-3

1013677 3-5, 3-11 1014119 6-5, 6-7, 6-9, 6-17, 6-19, 6-23,

1012594 6-3 1013683 12-15 6-27
1012604 5-3 1013687 83 1014125 5-3
1012605 5-3 1013692 -3 1014126 5-3
1012649 8-3 1013700 8-11 1014145 6-3, 6-11, 6-29
1012711 11-3 1013734 9-3, 9-5 1014153  4-3, 4-5, 4-11
1012714 11-5 1013746 8-3, 89 1014161 16-7
1012740 11-5 1013759 11-3 1014162 16-7
1012741 11-5 1013768 11-7 1014189 12-5
1012747 11-5 1013769 11-7 1014193  11-7
1012748 11-5 1013770 11-7 1014201 13-3
1012752  11-3 1013771 117 1014207 11-7
1012809 16-5 1013772 11-7 1014213 5-3
1012811  16-3 1013773 11-7 1014214 5-3
1012812 163 1013774 117 1014216 5-3
1012830 6-39, 9-3, 9-5 1013787 11-7 1014217 5-3
1012903 12-5 1013790 11-7 1014235 5.7, 5-11
1012981 7-5, 7-17 1013791 11-7 1014236  5-19
1012986 6-13, 6-33 1013794  11-7, 14-3 1014253 12-5
1012987 6-3, 12-3 1013857  6-15, 6-33, 12-47 1014259 16-5
1013001 6-37 1013860 125 1014264 16-5
1013003 6-37 1013869 4-7, 4-9 1014276 5-9, 5-13, 5-17
1013005  6-37 1013870 4-7, 4-9 1014287  10-3

Page i-2 2001 /2002 /2003 Turf/Carryall Vehicle lllustrated Parts List



INDEX

1014288 5-3, 6-41, 12-17 1015277 1-15 101565202 1-9
1014289 6-37 1015313 1-19 101565205 1-9
1014304 12-15, 12-35, 12-53 1015330 9-3 101565206 1-9
1014305 16-3 1015332 6-5, 6-7, 6-9, 6-17, 6-19, 6-23, 1015661 4-15
1014306 1-27, 1-29, 15-9, 15-11 6-27, 7-3, 7-15 101567202 2-3

1015345 6-11, 6-29
1015356 1-13, 1-17, 1-23 1015727 1-23

1015363 1-19 1015737 6-5, 6-7, 6-9, 6-11, 6-17, 6-19,
1015365 1-19 6-23, 6-27, 6-29

1014413 8-11 1015366 1-19 1015741  6-11, 6-29, 12-49

1014414 12-5 1015367 1-19 1015752 6-11, 6-29, 6-35, 8-13, 8-15,
1014415 1-19 1015368 1-19 8-17, 12-7, 12-53

1014453 10-3 1015371  6-11 1015760 5-23

1014454 10-5 1015372 6-11, 6-29 1015769 6-5, 6-7, 6-9, 6-17, 6-19, 6-23,
1014471 1-13, 1-17, 1-21, 1-23 1015373 6-11, 6-29 6-27

1014496 16-3 1015390 71-19 1015777 6-11

1014497 16-3 1015391  1-13, 1-17 1015814 9-3, 9-5

1014498 16-3 1015399  1-13, 1-17, 1-19, 1-25 1015845  8-11

1014507 16-3 1015400 1-13, 1-17, 1-19 101584502 8-11

1014508 16-3 1015405 1-3, 6-11, 6-29 1015878  6-11, 6-29
1014510 16.3 1015408 8-11 1015914  15-3, 15-5, 15-7, 15-9, 15-11

1014513 1.19 1015409 6-3 1015917  15:3, 15-5, 159, 15-11

1014514 119 1015412 1-19 1015920 65, 6-39
1015932 6-39

1014321  1-9, 1-11, 1-19
1014374 6-41
1014375 6-41
1014387 1-9, 1-11, 1-19

1015720 6-13, 6-31, 6-35

1014523 8-3 1015413  1-19
1014524 8-3 1015414  1-19 1015969 7-3, 7-15
1014537 1-19 1015424 1-19 1016004 8-3
1014540 12-15, 12-35 1015426 8-13, 8-15, 8-17 1016060 1-15
101454602 5-19 1015427 1-13 1016074 6-39
101454902 5-19 101542901 1-17 1016077 1-25

1015445 1-27 1016078  1-15
101609401 3-3, 3-7, 3-9

101610901 3-5, 12-5
101611003 16-7
1016112  16-7
1016154 5-3

1014555 5-19, 5-21
1014573 5-19 1015453 5-23

1014645 1-5, 1-7 1015457 5-23
1014675 5-19 101547601 3-5, 3-11
1014727 6-3 1015507 1-13, 1-17, 1-23

1014771 2-3 1015524  16-3

1014807 6-3, 6-11, 6-29, 12-5 1015530 1-27, 1-29 101615502  5-3

1014808 6-11, 12-3 101553901  1-19, 3-3, 3-7, 3-11 1016156 5-3

1014856 12-9 1015545 5-3 1016175  12-5

1014871 12-3 1015583 1-13, 1-17, 1-23, 5-9, 5-13, 5-17, ~ 1016181 5-3

1014901 5-19 5-19, 5-21 1016183 5-3

1014902 5-19, 5-21 1015597 5-5, 5-7, 5-9, 5-11, 5-13, 5-15, 1016201 1-15, 6-3

1014928 8-3 5-17 1016202 8-11

1014947  12-17, 12-33, 12-49 1015606 7-19 1016203  10-3, 10-5

1014948 6-29, 12-17, 12-33, 12-49 1015607 7-19 1016214 5-3

1014999 125 1015608 1-7 101621601 3-3, 3-7, 3-9

1015032 1-5 1015613 5-23 1016219 5-3

1015072 12-15, 12-35, 12-53 1015614 5-23 1016263 5-3
101562602 1-9 1016269 5-3

1015075 6-39, 9-3, 9-5
1015137 8-3, 8-9
1015139 8-3, 8-17

101562604 1-9
101562605 1-9
101562702 1-9, 1-11

1016289 10-3
1016337 11-5
1016338 11-5

1015143 8-3 101562704  1-9, 1-11 1016341 11-3
1015188 6-3 J01562710 1-9, 1-11 016342 63
1015239 1-9 o1 -

101564502 1-9, 1-11
101564503 1-9, 1-11
101564505 1-9, 1-11
1015649 7-3, 7-15

1016346 5-7, 5-11, 5-15
1016349 5-7, 5-11, 5-15
1016350 5-7, 5-11, 5-15
1016353 5-7, 5-11, 5-15

101524001 6-39
101524002 6-39
1015245 1-19
1015252 1-13, 1-17
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1016356
1016363
1016366
1016379
1016380
1016384
1016385
1016386
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016423
101642572
101642575
101642578
101642580
101642582
101642585
1016429
1016430
1016431
1016432
1016435
1016436
1016437
1016438
1016439

6-31, 12-45, 12-49
12-49

12-49

1-29

6-7, 6-9, 6-17, 6-19, 6-23, 6-27

5-9, 5-13, 5-17
5-7, 5-11, 5-15
5-9, 5-13, 5-17
5-9, 5-13, 5-17
5-9, 5-13, 5-17
16-3
16-7
16-7
16-7
16-7
16-5
16-5
16-3
16-3
16-5
6-11, 6-29, 12-49
8-5
8-5, 8-7
8-5, 8-7
8-5, 8-7
8-5, 8-7
8-7
7-7, 7-19
7-9
7-9
7-7,7-19, 11-3
7-7
7-9, 7-21
8-5, 8-7
8-9
8-9

INDEX

101645903 7-13
1016460 7-13

101646101 7-13
101646102 7-13
101646103 7-13

1016467 7-7, 7-19

1016469 7-13

1016470 7-13, 7-25

1016471  7-9

1016472 7-11, 7-23
1016473 7-7, 7-19

1016474 7-9, 7-21
101647501 7-13
101647502 7-13
1016479 7-9, 7-21
1016480 8-9
101648102 8-9

101648203 7-7, 7-19

1016483 7-9, 7-21
1016484 7-7
1016486 8-5, 8-7
1016489 7-9, 7-21
101649002 8-9

1016493 7-5
1016494 7-11, 7-23
1016496 7-11, 7-23
1016497 7-5, 7-17
1016499 8-5, 8-7
1016501 8-5, 8-7
1016502 7-7, 7-19
1016505 7-5
1016506 7-11, 7-23
1016507 7-3, 7-15
1016509 7-13
1016510 7-11, 7-23
1016512 7-3

1016440 8-9
1016441 8-9
1016442 7-9, 7-21
1016443 7-3

101651402 2-3
101651406 2-3
101651407 2-3
101651409 2-3

1016444
1016445
1016446
1016447
1016448
1016449
1016450
1016451
1016452
1016453
1016454
1016455
1016456
1016457
1016458
101645901
101645902
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8-9

7-5, 7-17
7-11

7-9

7-9

7-9, 7-21
7-9, 7-21
7-9

7-9, 7-21
7-11
7-11, 7-23
7-5, 7-17

7-3, 7-5, 7-11, 7-15, 7-17

7-7, 7-19

7-9, 7-11, 7-21
7-13
7-13

1016516
1016517
1016518
1016519
1016520
1016521
1016523
1016524
1016525
1016526
1016531
1016532
1016533
1016535
1016536
1016537
1016538

7-13

7-9, 7-21
7-21

7-9, 7-21
7-11

7-11, 7-23
7-9

7-3

7-3

7-3

7-3, 7-15
7-13

7-13
7-11, 7-23
7-3

7-7, 7-19
7-11, 7-23

1016539
1016541
1016542
1016544
1016545
1016546
1016547
1016548
1016549
101655001
101655002
101655003
101655004
101655005
101655006
101655007
101655008
101655009
1016551
1016552
1016553
1016554
1016557
1016558
1016559
1016560
1016561
1016562
1016563
1016564
1016565
1016566
1016567
1016568
1016569
1016570
1016571
1016572
1016573
1016576
1016578
1016579
1016580
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
101660404
1016622
1016627
1016630
1016631
1016663

7-3, 7-15

7-13, 7-25

7-9

7-5, 7-9, 7-11, 7-17, 7-21, 7-23

7-9, 12-17, 12-33, 12-49

8-11

7-3, 7-13, 7-15, 7-25, 8-9

7-5

7-9, 7-21
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13

16-7

16-7

16-7

16-7

4-5, 4-11

7-13

7-13

7-9, 7-21

7-5, 7-17

7-5, 7-13, 7-17, 7-25

7-9, 7-21

7-11, 7-23

7-11

7-9, 7-21

7-11

7-13

7-9, 7-21

7-7, 7-19

7-13, 7-25

8-9

4-5, 4-11

7-7, 7-19

7-5, 7-17

7-5, 7-17

7-13

7-7, 7-19

8-9

7-9, 7-21

7-11, 7-23

8-5, 87

7-5, 7-17

7-5, 7-17

7-5, 7-17
1-5, 1-7

5-3

16-5

6-13, 6-33

12-49

5-3



1016672 11-7

1016673  1-11, 15-9, 15-11

1016679  1-27, 1-29

101668201 12-35, 12-53

1016698  12-39, 12-43

101670201 1-3, 1-7

1016711  1-3

1016717  6-35, 12-53

1016718  1-21

1016723  1-11

101672701 6-3

1016729 12-23, 12-25, 12-29, 12-31,
12-39, 12-43

1016732 12-23, 12-25, 12-29, 12-31,
12-39, 12-43

101674702 4-13

1016751  1-11

101675502 1-11

101675504  1-11

101675506  1-11

101677701  1-11

101677702  1-11

101677705 1-11

1016801 10-3

1016813 5-23

1016814 5-23

1016845 12-3

1016849 6-13, 6-31, 6-35, 12-13, 12-45,
12-53

1016851 6-13, 6-31, 6-35, 12-13, 12-45,
12-53

1016858 6-7, 6-17

1016859 6-13, 6-31, 6-35, 12-13, 12-45,
12-53

1016868 1-3, 1-7

1016875 1-29

1016876  1-29

1016877 12-15, 12-18, 12-35

1016879  6-15, 6-31, 12-45

1016880 6-15, 6-31, 12-45

1016881  1-21

1016883 6-39

101689101  1-21

1016901 10-3

1016904 9-5

1016909  1-21

101691401  1-21

1016918  1-21

1016920 1-21

101692501 1-3

101692502 1-3

101692506 1-3

101692509 1-3

101692510 1-3

101692511 1-3

101692512 1-3

101692513  1-3

101692514 1-3

INDEX

101693201 3-3, 3-9
101693909 1-3, 1-7
101693913 1-3, 1-7
1016942 1-23
1016943 1-25
1016944 1-25
1016947 6-3
1016948 1-25
1016952 1-5, 1-7
1016954 1-21
1016955 1-21
1016967 1-3
1016997 6-29
1017029 4-7, 4-9
1017062 6-15, 6-31, 12-45
1017064 6-15, 6-31, 12-45
1017065 6-15, 6-31, 12-45
1017077 1-21
101707801 3-11
1017079 1-29
1017080 1-3, 1-7
1017187 15-9, 15-11
1017188 10-3, 10-5
1017189 15-9, 15-11
1017211 4-9
1017221 7-3
1017226 5-3
1017231 11-3
1017232 4-11
1017235 5-19
1017238 6-29
1017239 6-29
1017243 6-29
1017266 5-7, 5-11, 5-15
1017273 5-3
1017327 10-5
1017328 1-15, 10-3
101734802 1-3
101737002 2-3
1017378 4-13, 4-15
1017380 4-13, 4-15
101738301 10-3
101739201 12-19
1017400 4-15
1017424 4-13, 4-15, 12-19
1017434 7-21
1017435 7-21
1017442 7-19
1017443 7-23
1017444 7-21
1017445 7-21
1017446 7-21
1017447 7-23
1017448 7-5, 7-17
101744901 7-25
101744902 7-25
1017450 7-25

101745101 7-25
101745102 7-25
1017453 7-25
1017454 7-21
1017455 7-5, 7-17
1017456 7-7, 7-19
101745701 7-25
101745702 7-25
1017458 7-19
1017460 7-19
1017461 8-5, 8-7
1017463 7-17
1017466 8-9
1017471 7-25
1017472 7-23
1017473 7-21
1017474 7-15
1017475 7-15
1017476  7-15
1017486 7-15
1017487 7-23
1017490 7-17
1017500 7-15
1017501 7-25
1017502 7-25
1017503 7-25
1017504 7-23
1017507 7-7, 7-19
1017508 7-23
1017510 7-25
1017511 7-23
1017512 7-25
1017513 7-23
1017514 7-23
101751801 7-23
101751802 7-23
101751803 7-23
101753005 12-3
1017653 6-37
1017686 10-5
1017689 9-3, 9-5
101769302 2-3
1017696 4-13, 4-15
1017705 12-15, 12-35
1017721  6-15, 6-31
101773301 7-25
101773302 7-25
101773303 7-25
101773304 7-25
101773305 7-25
101773306 7-25
101773307 7-25
101773308 7-25
101773309 7-25
101773310 7-25
101773311  7-25
1017743 4-15, 12-19
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1017799 12-3
1017830 12-19
1017853 6-31, 12-19, 12-45
101791101  4-3, 4-5
1017944 13-3
1017946 13-3
1017947 13-3
1017948 13-3
1017949 13-3
1017950 13-3
1017951 13-3
1017953 13-3

101795701 12-9, 12-11, 12-15, 12-23,
12-25, 12-29, 12-31, 12-35, 12-39,
12-43, 12-53

1017958 13-3

1017961 13-3

101796201 4-13, 4-15

101796501 12-15, 12-35

101796801 12-15, 12-35

1017976 1-13, 1-17

101797701  12-15, 12-35, 12-53

101797702  12-15, 12-35, 12-53

101797801 12-15, 12-35, 12-53

101801001 1-11, 12-15, 12-35, 15-9,
15-11

101802101  12-15, 12-35

101802201 15-3
101802202 15-3

101802203 15-3

101802301 15-9

101802401 12-51
101804201 4-15

101804301 4-15, 8-13, 8-15, 8-17, 12-19
101805701 8-13

101808401 16-3

101809001 12-19
101809101 16-3

101810801 12-51
101811301 8-17

101811401 8-13

101811501 8-13

101811901 8-13, 8-15, 8-17
101812301 8-13, 8-15, 8-17
101813001 8-13, 8-15, 8-17
101813202 16-3

101814201 12-47
101814301 15-9
101814302 15-11
101814701 12-47
101815501 4-3

101815502 4-3

101816301 4-3

101816501 4-3

101816502 4-3

101817401 4-13, 4-15
101818801 4-13
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101819701
101820201
101821501
101822001
101822601
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101824401
101825101
101825102
101825701
101826201
101826301
101826401
101827101
101827801
101827802
101828101
101828301
101828501
101828601
101828801
101828802
101828901
101828902
101828903
101829001
101829101
101830601
101830701
101831101
101831503
101831504
101831601
101831701
101831702
101831801
101831901
101832001
101832101
101832201
101832202
101832301
101832302
101832401
101832402
101832501
101832601
101832701
101832901
101833001

INDEX

15-3, 15-9

8-9

8-13, 8-15, 8-17
4-13

12-19

16-5

4-3

4-3

4-3

4-3

4-3

4-3

4-3

8-3

3-3, 3-7, 3-9

3-3, 3-9

8-17

12-13, 12-47
6-13, 6-33

6-13, 6-33

7-27

12-9, 12-11, 12-17
12-33, 12-51
12-23, 12-29
15-3

15-3, 15-5, 15-9, 15-11
12-45, 15-3, 15-9
15-3

15-3

15-3, 15-5, 15-7
15-3, 15-5, 15-7
15-3, 15-5

15-9, 15-11
12-39, 12-43, 15-9, 15-11
6-13, 6-33, 12-47
6-13, 6-33, 12-13, 12-47
15-3

15-5

15-5

15-11

15-5

15-5

16-3

16-3

12-15, 12-35
7-27

8-11

8-11

8-11

8-11

8-11

8-11

8-11

7-27

7-27

7-27

7-27
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101833101
101833201
101833301
101833401
101833601
101833701
101833902
101833904
101834001
101834003
101834502
101834601
101834801
101835601
101836201
101836202
101837001
101837101
101837301

7-27
7-27

7-27

10-5

11-3

6-37, 6-39

10-3

10-3

10-5

10-5

6-13, 6-33, 12-13, 12-47
7-27

11-3

1-9, 1-11, 1-13, 1-17, 12-51
10-5

10-5

1-23

8-13, 8-15, 8-17

6-5, 6-7, 6-9, 6-17, 6-19, 6-23,

6-27, 6-39

101838201
101838301
101838401
101838501
101838601
101838701
101840203
101841701
101841801
101841901
101850301
101851101
101855801
101855901
101856102
101856201
101859301
101859401
101861901
101862001
101865106
12-43
101865301
101869001
101869302
101870401
101870501
101870601
101871001
101871901
101872701
101874601
101874901
101875001
101875101
101875201
101875301

15-5, 15-11

15-5, 15-11

15-5, 15-7, 15-11
15-5

15-5, 15-7, 15-11
15-5, 15-9, 15-11
12-17, 12-33, 12-49
15-9

15-11

15-9, 15-11

8-13

6-13, 6-33, 12-47
6-3

7-27

6-11, 6-29

8-13

9-3

9-5

4-13, 4-15, 12-19
4-13, 4-15

12-11, 12-29, 12-31, 12-39,

4-9
4-11

6-37

1-3

5-11, 5-15
5-15

16-3

4-13

4-11

4-9, 4-11
6-37

6-37

6-37

6-37

6-37



INDEX

101875401 6-37 101893201 11-5 101909905  12-33
101875501 6-37 101894303  1-9, 1-11 101910401 1217
101875601 6-37 101894702 1-19 101910501 11-7
101875701 6-37 101894901  12-15, 12-35, 12-51 101911003  12-9
101875802 6-37 101895101 1219 101911101 12-9, 12-11
101876001 6-37 101895401 14-3 101911601  12-23, 12-25, 12-39
101876202 6-37 101895501 14-3 101911701 12-33, 12-49
101876301 6-37 101895601 14-3 101912401 4-13
101876402 6-37 101895701 14-3 101914401  6-23, 6-27, 6-31, 12-39, 12-43,
101876501 6-37 101895801 14-3 12-45, 15-3, 155, 15-9, 15-11
101876901 5-13, 5-17 101895901 14-3 101915201  3-5, 3-11
101877001 5-13, 517 101896001  14-3 101915401 7-11
101877601 6-37 101896501 6-37 101915501  7-13
101877701 6-37 101896901 8-3 101915601  7-3
101878101 6-37 101897001 14-3 101915701 7-5
101878201 4-7, 4-9 101897201 14-3 101915801  7-5
101878302 55 101897401 14-3 101915901  7-23
101879001 6-37 101897601 14-3 101916001  7-25
101879401 55 101897901 14-3 101916101 7-15
101879501 5-5 101898001 6-41 101916201  7-17
101879601 55 101900801  4-3, 5-19 101916301 7-17
101879701 55 101900901 6-13 101916501  10-3
101879801 5-5 101901201  12-9, 12-11 101916701 6-39, 10-3
101879901 5-5 101901301  12-9, 12-11 101917601  8-13, 8-15, 8-17
101880001 5-5 101901401  12-9, 12-11 101917701 8-13
101880101 5-5 101901501  12-11 101918301 12-33, 12-49
101880201 55 101902801  12-9, 12-11 101920101 125, 127, 1217, 12-19,
101880301 5-5 101902901  12-9, 12-11 12-33, 12-51
101881101  7-5, 7-17 101903001  12-9, 12-11 101921501 8-13, 8-15, 8-17
101881701  8-13, 8-15, 8-17 101903101  5-9, 5-13, 517 101921601 7-15
101883002 12-9, 12-11, 12-23, 12-25, 101903501 8-11 101921901 3-5, 3-11

12-29, 12-31, 12-39, 12-43 101903601 14-3 101922101 14-3
101884801 7-27 101903701 14-3 101922201 14-3
101887101 16-3 101904401 1223, 12-25, 12-29, 12-31 101922301 7-13
101887601  7-3, 7-15, 8-9 101904402  12-39, 12-43 101922302 7-25
101888501  1-9, 1-11 101904501  12-23, 12-25, 12-29, 12-31 101922601  6-3, 11-3
101888502  1-9, 1-11 101904502  12-39, 12-43 101922801 1-15
101889401 71-5 101904601 1223, 12-25, 12-29, 12-31 101923001 74-3
101889901 11-5 101904602 12-39, 12-43 101923201 14-3
101890001  17-5 101904701  12-23, 12-25, 12-29, 12-31 101923501 74-3
101890101 11-3 101904702 12-39, 12-43 101923601 14-3
101890201 77-3 101905601  8-5, 8-9 101923701 74-3
101890601 77-3 101905901  8-7, 8-9 101923901 74-3
101890901 11-7 101906201 14-3 101924301  12-33, 12-49
101891001 11-7 101906901 14-3 101925701 8-13, 8-15, 8-17
101891301 17-3 101908701  12-17, 12-33, 12-49 101926501 5-19, 5-21
101891401 117 101908801 12-23, 12-25, 12-29, 12-31, ~ 101926801 815
101891501 11-7 12-39, 12-43 101926802 8-17
101891601 11-5 101908901  12-23, 12-25, 12-29, 12-31 101927101 11-3
101891901 115 101908902  12-39, 12-43 101927201 11-3
101892001 11-5 101909201  7-5, 7-17 101927501  11-5
101892201 11-5 101909301  7-5, 7-17 101927601 11-5
101892301 11-5 101909401  7-5, 7-17 101927901 11-5
101892401 11-5 101909501  7-5, 7-17 101928001 11-5
101892501 11-5 101909701 7-3 101928101 11-5
101892601 11-5 101909901 12-17 101928301  11-7
101892701 11-7 101909903  12-51 101928701  11-3, 14-3, 165
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101929401 5-19, 5-21 101969701 6-33, 12-47 102004601 1-27
101929501 8-3 101971001 8-13, 8-17 102004602 1-27
101929801 10-3 101971101  12-5 102004801 6-3
101930801 12-11, 12-29, 12-31, 12-43 101971301 8-13, 8-15, 8-17 102004901 5-23
101931501 3-11 101972003 16-7 102006601  5-21
101931601 12-51 101972005 16-7 102006701 3-7
101932001 12-5 101972006 16-7 102009201 2-3
101932201 6-33, 12-47 101972007 16-7 102009301 2-3
101932801 12-5 101972101 14-3 102009401 2-3
101932901 11-7 101972201 14-3 102009501 2-3
101933101  16-5 101972401 14-3 102009901 2-3
101933701 8-15 101972801 8-13, 8-15, 8-17 102010001 2-3
101935301 5-11, 5-15 101973101 8-5, 8-7 102022101  4-3, 4-5, 4-7
101935501 12-13, 12-47 101973201 8-5 102025401 5-11
101936801 12-7 101973301 8-7 102025901 6-33
101939901 6-37 101973401 8-9 102026001 4-13, 4-15
101942301 12-5, 12-17, 12-33, 12-51 101973501 15-7 102061201  16-7
101946201 1-9, 1-11 101975101  5-21 102065901 1-13, 1-17, 1-23
101946901 12-5 101975201 5-21 102066001 1-13, 1-17, 1-23
101947601 7-23 101976001 14-3 102075801 3-7
101949201 12-5 101976601 15-7 102101001 12-7
101951501 6-3 101979101 6-3, 12-3 102101101 12-7
101953001 4-7, 4-9 101980801 171-5 102156201 3-3
101953101  4-7, 4-9 101980901 171-5 102156401 3-3
101953102 4-7, 4-9 101981001 17-5 102156501 3-3
101953103 4-9 101984801 5-3 102156601 3-11
101953801 7-15 101987402 6-5 102156901 3-3
101953802 7-15 101987501 15-7 102157101 3-3
101953901 7-3 101987701 8-3 102157201 3-7
101954301 1-9, 1-11 101987901 6-15, 6-31, 12-45 102157301 3-11
101955001 5-11, 5-15 101988001 6-15, 6-31, 12-45 102157501 3-3
101955101 6-31, 12-45 101988002 6-15, 6-31, 12-45 102157701 3-3
101955301 8-3 101988101 6-15, 6-31, 12-45 102157801 3-3
101956201 15-7 101988201 6-15, 6-31, 12-45 102157901 3-11
101956202 15-7 101989802 6-23 102158201 3-3
101957101  6-33, 12-47 101989901 12-39, 12-43 102158401 3-3
101957501 12-51 101990102 6-7, 6-9, 6-17 102158501 3-7
101958101 8-13 101990202 6-23 102158601 3-11
101958102 8-15 101990302 6-19 102160101  1-7
101958201 15-7 101990402 6-27 102162101 12-11
101958301 15-7 101990701 6-13, 6-33 102162501 12-29, 12-31, 12-43
101958601 1-9, 1-11, 1-15 101990801 4-7, 4-9 102166901 4-5, 4-9
101960001 3-9 101991101  6-13, 6-33 102169401 16-5
101960101  3-3 101992602 6-11 102184501 3-7
101960201 3-3 101992701 6-29 102184502 3-7
101960501 3-5, 3-11 101997201 16-7 102199001 6-31
101960601 3-3, 3-7, 3-9 101997202 16-7 102199201 6-27
101962601 12-51 101997204 16-7 102199301 6-27
101963301 1-9, 1-11 101997209 16-7 102199401 6-27
101963401 1-9, 1-11, 1-19 101997211  16-7 102224001 1-27
101963901 1-9, 1-11 101997212  16-7 102235201 13-3
101964001 1-9, 1-11 102003201 8-3 102237701 13-3
101964601 3-11 102004001 5-13, 5-17 102241501  16-5
101965201 12-17 102004101 5-3 102242101  10-5
101966801 12-51 102004201 5-21 102243402 16-5
101966901 4-13 102004301 1-7 102248801 16-5
101968801 12-51 102004401 1-7 102249901 16-3
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102250201 12-3
102251501 16-5
102259401 1-23
102271601 7-23
102273101  12-49
102278001 5-3
102301401 1-15
102304701 7-9
102304801 7-21
102323101 4-7, 4-9
102323201 4-7, 4-9
102330901 16-5
102336001 8-11
102336101 8-11
102355301 6-41
102430901 7-25
102431001 7-23

A

ac cord receptacle 15-7
accelerator pedal 4-13, 4-15

accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup  4-13
accelerator pivotrod 4-13, 4-15
acceleratorrod 4-13

access door 1-23
a-connector (starter/generator)
actuator, brake 4-5, 4-11
adapter, cable (IQDM) 16-5
adapter, two-way 12-51
adhesive, guide ring 16-3
adjuster, hydraulic brake
adjusting stud  12-5
airbox 8-13, 8-15, 8-17
airbox top 8-13, 8-15, 8-17
airduct 8-13, 8-15, 8-17
air duct repair  8-13

ammeter (charger)
15-11
anchor body 4-5, 4-11
a-plate strap  5-7, 5-11, 5-15
arbor 16-7
arm
brake lever
governor lever
pivot 11-3
rocker 7-9, 7-21
speed switch 12-5
armature 6-37, 13-3

6-37

16-5

15-3, 15-5, 15-7, 15-9,

4-5, 4-11
11-3

armrest 1-9, 1-11
assembly
3-pinplug 12-11, 12-29, 12-31, 12-43
3-wire and receptacle 12-5
48-volt motor  13-3
ac voltage suppressor 15-7

armature 6-37
axle 11-7, 14-3

INDEX

axle tube 11-7, 14-3

battery charger case 15-9, 15-11

bearing (steering column) 5-3

bell crank and shaft 6-11, 6-29

bolt (float chamber) 8-5, 8-7

carburetor 8-5, 8-7, 8-9

charger case 15-3, 15-5, 15-7

connectingrod 7-13, 7-25

cylinder head 7-9, 7-21

delta a-plate  5-7, 5-11, 5-15

delta shock and gear support  5-11, 5-15

diode 6-29, 12-17, 12-33, 12-49

float (carburetor) 8-5, 8-7

float chamber 8-5, 8-7

forward/reverse shifter 6-3

forward/reverse switch 12-3

fuse (charger) 15-3, 15-5, 15-7, 15-9,
15-11

headlight 6-15, 6-31

heatsink  15-3, 15-5, 15-7, 15-9, 15-11

horn 6-31

hub  5-9, 5-13, 5-17

idle screw 8-5, 8-7

lever (brake) 4-3

limiter 15-7

pilot air screw 8-5, 8-7

resistor 12-17, 12-33, 12-49

rod 7-13, 7-25

scorecard plate  5-3

screw (float chamber) 8-5

spindle 5-9, 5-13, 5-17

stator shell 13-3

steering column  5-3

switch brush  12-5

taillight 6-35

transformer
15-11

turn signal lens

voltage regulator 6-11

voltage suppressor 6-27, 6-31, 12-39,
12-43, 12-45, 15-3, 15-5, 15-9,
15-11

voltage supressor

wheel and tire  2-3

wiper switch  12-5

wire 6-5, 6-7, 6-9, 6-11, 6-17, 6-19,
6-23, 6-27, 6-29, 6-31, 6-35,
6-39, 12-5, 12-9, 12-15, 12-19,
12-23, 12-25, 12-29, 12-31,
12-35, 12-39, 12-43, 12-53

15-3, 15-5, 15-7, 15-9,

6-15, 6-31

6-23

wire, sense lead 12-15
axle 11-7, 14-3
axle tube 11-7, 14-3
B
backing plate (brake) 4-3, 4-5, 4-11

ball bearing, output shaft 6-37
ball joint 5-11, 5-15, 6-3

ball joint (tie rod)

ball joint, inner

5-7
5-5

ball joint, left-hand thread 5-5, 5-7, 5-11,

5-15

ball stud 6-3, 6-11
ball stud (accelerator pedal)

ball stud (shifter

lever)

ball, steel, pressure relief
rmount 7-5, 7-17

band, rpm limite
bar
bus
drive

12-3
12-7

stabilizer 5-23

barb, vent 8-3
barrel, plastic

base, forward/reverse shifter

battery
8-volt
8-volt, dry

battery cap

battery
15-9, 15-11

battery charger, PowerDrive

15-7
battery clamp

4-13

11-3
ball, steel (shift fork retainer)

11-5
7-7, 7-19

1-3, 1-9, 1-11, 1-19

6-41

battery condition indicator

battery discharg

battery hold-down
battery terminal protector spray
battery thermometer

battery warning
battery, 12-volt
bearing
ball  7-11
ball (motor)

ball, input shaft

e machine
12-15

16-3
light
6-41

13-3
11-5

ball, output shaft 6-37

bronze
counterbalan
crankshaft
differential

12-5

ce 7-25
7-23
14-3

hub 5-13, 5-17

idler 10-3

inner axle tube

input gear

intermediate
lower pinion
needle

pivot support
plain 7-13
thrust 5-9,
upper pinion

bearing and oil seal remover
bearing driver set

bearing puller

11-7
14-3

gear
5-5

14-3

11-5
outer axle tube

11-7
4-13, 4-1

5-13, 5-17
5-5

16-3
16-3
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onboard,

6-3

12-15, 12-35, 12-53
12-35, 12-53
12-15
charger,

PowerDrive

15-3, 15-5,

12-47
16-3

16-3

12-13, 12-47

5, 12-19

16-3
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bearing puller wedge 16-3
bearing retainer 13-3
bearing retainer (starter/generator) 6-37
bearing retainer screw  13-3
bell crank 12-5
bell crank and shaft 6-11, 6-29
bell crank, forward/reverse  6-3
belt, drive 10-3, 10-5
belt, starter/generator  6-39, 10-3
bezel, choke cable 8-15
bezel, headlight 6-15, 6-31, 12-45
bezel, receptacle 12-15, 12-35
block
brake pedal mounting 4-7
fuse 6-11, 6-29, 12-49
terminal  6-31, 12-45, 12-49, 12-51
board, control 15-9, 15-11
body, front 1-3, 1-7
bolt, brake cluster mounting 4-3
bolt,j- 12-15
boot
dust 5-5, 5-7
rubber 8-3
steering column  5-3
bottom, air box 8-13, 8-15, 8-17
box, electrical component 6-11, 6-29
brace, trailer hitch  1-27
bracket
accelerator support  8-11
adjusting (starter/generator) 6-39
brake cable guide 5-11, 5-15
brake light switch  6-33, 12-47
fuel gauge/hour meter  6-13, 6-33
fuel pump mounting 8-3
governor cable engine  8-11
horn 6-31, 12-45

hour meter 12-15

mounting 6-15, 6-31, 6-39, 12-45, 15-9,
15-11

muffler mounting  9-3, 9-5

oil filter 7-7, 7-19

oil level switch 7-11, 7-23

relay 15-9

relay mounting 6-29, 15-5, 15-11

retaining 8-17

rpm limiter  7-5, 7-17

shroud 7-3

snubber 7-27

stabilizer bar mounting  5-23

stake side 1-25

support  8-11

tailgate 1-19

throttle  8-9

transmission cable support 6-3, 11-3
brake actuator 4-5, 4-11
brake adjusting mechanism 4-3
brake adjustment tool 16-3
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brake arm lever 4-5, 4-11

brake cable 4-3, 4-5, 4-7, 4-9, 4-11
brake cable equalizer 4-7

brake cable hanger 4-3, 4-5

brake cluster 4-3, 4-5, 4-11

brake drum 4-3, 4-5, 4-11

brake pedal 4-7, 4-9

brake pedal adjustment tool 16-3
brake pedal mounting block 4-7, 4-9
brake pedal pad 4-7

brake pedal stop bumper 4-7
brake pedal tension tool  16-3
brake shoe 4-3, 4-5, 4-11

brake spring 4-3, 4-5, 4-11

breaker
circuit 15-11
circuit, 10-amp  15-5, 15-7
circuit, 15-amp  15-3, 15-9

breather 14-3
breather, transaxle case 11-3
bronze bushing 6-3, 6-11
brush 6-37, 13-3
brush connector 6-37
brush guard 1-7
brush holder 6-37
brush holder screw 13-3
brush inspection port cover 6-37
brush spring 6-37, 12-5, 13-3
bulb 6-35, 12-53
bulb, halogen 6-15, 6-31, 12-45
bumper
brake pedal stop 4-7
front 71-3, 1-7
heavy duty 1-3
jounce 5-19
motor 13-3
rear 1-29
return spring  4-13, 4-15
rubber 1-15, 1-23, 4-9
seat 1-9, 1-11
wiper switch  12-5
bumper guard side trim  1-3
bus bar 12-3
bushing
bronze 5-9, 5-13, 5-17, 6-3, 6-11, 6-29
bronze spindle 5-13, 5-17
drive clutch  10-3
insulator (motor)  13-3
nylon 1-19
snap 12-33, 12-49
stabilizer bar  5-23
steel 1-13, 1-17, 1-23, 5-9, 5-13, 5-17,
5-19, 5-21
strain relief 15-3, 15-5, 15-7, 15-9,
15-11
tailgate latch  1-19
urethane 1-13, 1-17, 1-283, 5-7, 5-9,
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5-11, 5-13, 5-15, 5-17, 5-19, 5-21
button
choke 8-13
driven clutch  10-5
horn 6-33, 12-47
buzzer, reverse 12-13

Cc

cable
accelerator 8-11
accelerator, snap-in  8-11
brake 4-3, 4-5, 4-7, 4-9, 4-11
choke 8-15, 8-17
governor 8-11
governor, snap-in  8-11
IQDM  16-5
transmission 6-3
cable retainer 6-3
calibration test module  16-3
cam (driven clutch) 10-5
cam installation tool  16-3
cam, electrical box 6-11, 6-29
cam, neutral lockout 6-3
camshaft 7-23
camshaft, complete 7-11
cap
battery 12-35, 12-53
battery (4-port) 12-15
corner 1-9, 1-11, 1-19
fuel tank  8-3
key switch  6-13, 6-33, 12-13, 12-47
seat back 1-9, 1-11
spark plug 7-5, 7-17
carburetor 8-5, 8-7, 8-9
card, safety first 16-5
care kit, vehicle 16-7
cargo box 1-19
carrier, wiper switch arm  12-5
case
charger 15-3, 15-5, 15-7
gear carrier  11-7
rocker 7-9, 7-21
wiper switch  12-5
charger case 15-3, 15-5, 15-7
charger, onboard battery,
15-9, 15-11
charger, PowerDrive battery 15-3, 15-5,
15-7
choke button 8-13
circlip, type-e  7-9, 7-21
circuit breaker  15-11
circuit breaker, 10-amp
circuit breaker, 15-amp
clamp
battery 6-41
brake cable 5-11, 5-15
cable retaining 8-11

PowerDrive

15-5, 15-7
15-3, 15-9



forward/reverse shifter 6-3
hose 8-3, 8-9, 8-13, 8-15, 8-17
muffler 9-3, 9-5
plastic 8-3
wire 7-5, 7-11, 7-17, 7-23, 12-33, 12-49
clamp screw 13-3
clevis, upper delta  5-9, 5-13, 5-17
clip 5-3
clip, angle 1-21
cluster, brake 4-3, 4-5, 4-11
clutch alignment tool  16-3
clutch tool kit  16-3

coll, field 6-37
coil, ignition  7-5, 7-17
collar (axle shaft) 11-7
collet 7-9, 7-21

column, steering 5-3
communication display module  16-3
compartment door  1-21
component mounting plate
compression gauge 16-3
compressor, piston ring  16-5
compressor, valve spring  16-7
computer, onboard 12-17, 12-33
conduit, electrical 12-19
connectingrod  7-13, 7-25
connector, 3-pin 12-17,
12-51
connector, cord (oil level sensor) 7-23
connector, oil level sensor  7-11
continuity tester  16-5
control board 15-9, 15-11

controller, 48-volt (300-amp)
12-49
cord receptacle, ac  15-7
cord, dc  12-39, 12-43
cordset, ac (charger) 15-3, 15-5, 15-7,
15-9, 15-11
cordset, dc (charger) 15-3, 15-5, 15-7,
15-9, 15-11
cover
accelerator 4-15, 12-19
brush inspection port  6-37
component 12-51
crankcase 7-11, 7-23
dust 4-3, 4-5, 4-11, 5-9, 5-13, 5-17
electrical component box 6-11, 6-29
fuse block 12-49
gearcase 11-7
pump 7-7, 7-19
screw head 1-5
steering column  5-3
vinyl seat back 1-9, 1-11
vinyl seat bottom  1-9, 1-11
wiper switch  12-5
crank, bell 12-5
crankcase 7-13, 7-25

12-17

12-19, 12-33,

12-17, 12-33,

INDEX

crankshaft, fe290 7-13

crankshaft, fe350 7-25

cup, accelerator pedal return spring 4-13
cup, spring 4-15

current limiter  15-7

cutter, valve seat 16-7

cylinder head 7-9

cylinder head, fe350 7-21

D
damper, rpm limiter  7-5, 7-17
panel, center dash 1-5, 1-7
dash component 1-5, 1-7
dccord 12-39, 12-43
decal
battery danger 3-5, 3-11
bed bolt 3-11

bed latch warning 3-3, 3-7
bed load warning  1-19, 3-3, 3-7, 3-11
Carryall1  3-3
Carryall2 3-3
Carryall 2 Plus  3-3
Carryall 2 XRT 3-7
Carryall6 3-11
Club Car tailgate 1-19
component cover 3-11
crush area 3-3, 3-7, 3-9
driver/passenger warning 3-8, 3-7, 3-9
frame ground and governor warning
3-5, 3-11
gasoline warning  3-5, 3-11
Ingersoll-Rand  3-5, 3-11
key switch  3-3, 3-7, 3-9
no ground 3-11
operating instructions
potentiometer 3-5
rotating parts  1-27
rotating parts and hot manifold  3-5, 3-11
trailer hitch 1-27, 3-5
Turf1  3-3
Turf2 3-8
Turf2 XRT 3-7
Turf6 3-11
vehicle loading 3-3, 3-7, 3-9
wiper switch warning  12-5
young driver warning  3-7
delta a-plate  5-7
delta shock and gear support  5-7
delta sleeve 5-7
differential bearing  14-3
differential gear 11-7, 14-3
differential gear case 11-7
differential housing  74-3
differential idler gear  11-7, 14-3
differential pin  17-7, 14-3
diode 12-17, 12-33, 12-49
dipstick 7-3, 7-15

3-3, 3-7, 3-9

2001 /2002 / 2003 Turf/Carryall Vehicle Illlustrated Parts List

discharge machine, battery  16-3
double lip seal 5-9

drag link, rack and pinion 5-5
drive bar 12-7

drive belt  10-3

drive clutch  10-3

drive clutch button  10-3
drive clutch holder tool  76-3
drive clutch hub puller 16-3
drive clutch puller 16-3

drive clutch weight 10-3
drive hub  10-3

driven clutch  10-5

driven clutch button  70-5
driven clutch cam puller 16-3
driven clutch puller plug  16-3
driver, drive cluich 10-3
drum, brake 4-3, 4-5, 4-11
dry moly lubricant  16-5

dust boot 5-5, 5-7
dust cover 4-3, 4-5, 4-11, 5-9, 5-13, 5-17
E

8-volt battery  12-15, 12-35, 12-53
eccentric adjustment  5-9, 5-13, 5-17
electrical box cam  6-11

electrical component box 6-29
end bell, commutator 6-37

end bell, output shaft 6-37

end shield 13-3

engine, gasoline 7-3, 7-15
equalizer and pivot limiter  4-9
equalizerrod 4-7, 4-9

equalizer spacer 4-9

equalizer, brake cable 4-7
exhaust 9-5

exhaust gasket 9-3

exhaust system 9-3

extension, shifter bracket 6-3
extrusion, front fender 1-7

F

48-volt motor, 3.10-hp  13-3
48-volt solenoid 12-17, 12-33, 12-49
fan, flywheel 7-5, 7-17

fe290 ohv gasoline engine  7-3
fe350 ohv gasoline engine  7-15
extrusion, fender 1-3

fender extrusion, front  1-7
fender, rear 1-27, 1-29

field coil (starter/generator) 6-37
fill plug 14-3

filter 7-19

filter, air 8-13, 8-15, 8-17

filter, fuel 8-3

fitting, grease  5-9
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fitting, thread-forming grease  5-5, 5-7
fixed face 10-3, 10-5
flatbed 71-23
float (carburetor) 8-5, 8-7
float chamber 8-5, 8-7
floormat 1-7, 1-21
flywheel 7-5, 7-17
flywheel puller  16-5
fork, shift 11-5
forward/reverse bell crank  6-3
forward/reverse handle 6-3
forward/reverse shifter 6-3
forward/reverse shifter base 6-3
forward/reverse shifter clamp 6-3
forward/reverse switch 12-3
forward/reverse switch handle 12-3
frame, bed 1-23
frame, tiltbed 71-13, 1-17
front panel, cargo box 1-19
front spring retainer plate  5-9
f-terminal insulator  6-37
fuel gauge 6-13, 6-33
fuel tank  8-3
fuel tank strap  8-3
fuel tank vent  8-3
fuse
10-amp 6-11, 6-29
20-amp 6-7, 6-11, 6-17, 6-29, 12-49
3/8-amp 12-15, 12-35
48-volt 12-35
charger 15-3, 15-5, 15-7, 15-9, 15-11
fuse and receptacle 12-35
fuse block 6-11, 6-29, 12-49

G

gasket
carburetor mounting 8-9
crankcase cover 7-11, 7-23
drain plug 7-7, 7-19, 11-3
exhaust 9-3, 9-5
float chamber 8-5, 8-7
head 7-9, 7-21
heat transfer 12-51
insulator  8-9
light socket 6-35, 12-53
liquid 14-3, 16-5
liquid (transaxle case) 11-3
oil pump 7-7, 7-19
plug 14-3
rocker case 7-9, 7-21
gasket kit  7-9, 7-21
gauge, compression  16-3
gauge, fuel 6-13, 6-33

gear
clusteridler 11-5
differential 171-7, 14-3

differential idler 171-7, 14-3
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helical 7-13, 7-25
input  171-5
intermediate  74-3
output 171-7, 14-3
spur 7-13, 7-25
spur (transaxle) 171-5
gearcase 11-3, 14-3
gear yoke 16-5
governor 11-5
governor leverarm  11-3
governor shaft installation tool  16-5
grease fitting  5-5, 5-7, 5-9
grip, hand  1-19

grip, pencil  5-3
grommet 7-5, 7-17, 8-17
5/8 12-51
insulation 8-3
split  12-5
guard
brush 1-7

governor 8-9
unitized transaxle 11-7
guide

choke lever 8-13

oil (tfransaxle) 11-5
steering rack 5-5
valve 7-9, 7-21
valve seat cutter 16-7
guide ring adhesive  16-3

H

hand grip, tilt latch  1-13, 1-17
handle, forward/reverse 6-3
handle, forward/reverse switch 12-3
hanger, brake cable 4-3, 4-5, 5-19, 5-21
hardware, terminal (starter/generator) 6-37
harness, headlight wire 6-15, 6-31, 12-45
harness, wire 6-23, 6-27, 12-9, 12-11,
12-23, 12-25, 12-29, 12-31, 12-39, 12-43
headlight 12-45
heatsink  15-3, 15-5, 15-7, 15-9, 15-11
hinge, access door 1-21
hinge, compartment door  71-21
hold-down, battery 12-15, 12-35, 12-53
holder, radio/beverage 1-5, 1-7
horn  6-33, 12-45, 12-47
hose, intake 8-13, 8-15, 8-17
hour meter 6-13, 6-33, 12-15, 12-35
housing
cord 1-11, 15-9, 15-11
differential  14-3
fan 7-3, 7-15
field coil (starter/generator) 6-37
potentiometer 12-19
taillight 6-35, 12-53
hub 5-9
hub, synchronizer clutch 11-5
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hydraulic brake adjuster 16-5
hydrometer 16-5

idle screw 8-5, 8-7
indicator, battery condition 12-47
input gear bearing  14-3
input shaft 14-3
insert, synchronizer 171-5
insert, wood 71-9, 71-11
insulation 1-13, 1-17, 1-21, 1-23
insulator
battery 1-23
bushing (motor) 13-3
carburetor 8-9
f-terminal  6-37
intake hose 8-13, 8-15, 8-17
intermediate gear 14-3
internal retaining ring pliers  16-5
1Q display module (IQDM) 16-5

J

j-bolt 12-15
jet, main  8-5, 8-7
jet, pilot  8-5, 8-7
joint
ball 4-7, 6-3
ball (tie rod) 5-7
compound steering  5-3
inner ball 5-5
left-hand thread ball  5-5, 5-7, 5-11, 5-15
spring-loaded ball 4-13

K
key
square 10-5
woodruff  6-37, 7-5, 7-13, 7-17, 7-25,

11-3
key (transmission shaft) 171-5
key (vehicle) 6-13, 12-13, 12-47
key switch  6-13, 6-33, 12-13, 12-47
key switch nut  12-13
kingpin  5-9, 5-13, 5-17
kingpin wave washer 5-9
kit
2-pin plug and wedge lock 12-7
3-pin plug and wedge lock 12-5, 12-7,
12-17, 12-19, 12-33, 12-51
3-pin receptacle 12-5
3-wire plug 12-39, 12-43
accelerator pivotrod 4-13, 4-15
brake actuator 4-5, 4-11
brake cable 4-3, 4-7
brake pedal 4-7
brake pedal adjustment tool 16-3
differential gear case 11-7
fuse and receptacle 12-15



gasket (engine) 7-9, 7-21
1Q display module (IQDM) 16-5
park brake pedal 4-7
pulley nut and screw  6-37
radio/beverage holder 1-5, 1-7
rebuild, fuel impulse pump  8-3
resistor assembly  12-5
steering column rebuild  5-3
tune-up 16-7
vehicle care 16-7
wire and terminal  12-9
wire assembly  15-7

knob, light switch  6-15, 6-33, 12-47

L

latch
compression door  1-21
park brake 4-7, 4-9, 4-13, 4-15
tailgate 1-19
weld 1-13, 1-17
wire (air box) 8-13, 8-15, 8-17
lens 6-35, 12-53
lens, headlight 6-15, 6-31, 12-45
lever
actuator 4-15
choke 8-13, 8-15, 8-17
potentiometer 12-19
shifter 11-3
transmission shifter 171-3
lever (brake) 4-3
lifter, hydraulic 7-23
light, battery warning 12-13, 12-47
light, low oil warning 6-13, 6-33
limit switch  6-3, 6-11, 12-3, 12-5
limit switch, sealed 12-3

limiter
current 15-7
rom 7-5, 7-17

voltage 6-15, 6-31, 12-51
line, fuel 8-3
line, vent 8-3, 8-9
link, rack and pinion drag  5-5
link, stabilizer bar 5-23
liquid gasket 14-3, 16-5
lower pinion bearing 5-5
lubricant, dry moly  16-5
lubricant, moly-teflon  16-5
lug stud 5-9, 11-7, 14-3

M

magnetic plug  74-3
main jet 8-5, 8-7

mat, floor 1-5, 1-7, 1-21

MCOR (motor controller output regulator)

12-7
mechanism, brake adjusting 4-3
meter, hour 6-13, 6-33, 12-15, 12-35

INDEX

meter, volt ohm  16-7

module, calibration test 76-3
module, communication display 16-3
moly-teflon lubricant  16-5
motor bumper 13-3

motor, 48-volt  13-3

mount, bumper 5-19

mount, compression 5-23
mounting block, brake pedal 4-7
movable face 10-3, 10-5
muffler clamp  9-3

N

nameplate 1-3, 1-7
neutral lockout cam 6-3
nozzle, main 8-5, 8-7

nut, key switch  6-13, 6-33, 12-13, 12-47

nut, lug 2-3, 5-13, 5-17

o

oil filter 7-7, 7-19

oil level sensor 7-11, 7-23

oil pump and rotor  7-7

oil seal
axle shaft 17-7, 14-3
crankcase 7-13, 7-25
governor pivot  171-3
input shaft 17-5, 14-3
shifter shaft 171-3

oil warning light, low 6-13, 6-33

onboard battery charger, PowerDrive

15-11

onboard computer 12-17
o-ring, oil filter mount  7-7
output gear 14-3

P
package, brush 6-37, 13-3
package, hub bearing 5-9
pad
accelerator 4-13
accelerator pedal 4-15
brake pedal 4-7, 4-9
park brake 4-7, 4-9
spring 5-19, 5-21
paint, touch-up 16-7
panel, seat support  1-9, 1-11
park brake latch  4-7, 4-9, 4-13, 4-15
park brake pedal 4-7, 4-9
park brake ratchet 4-13
park brake rod sleeve 4-7
park brake torsion spring 4-7
pawl 4-7
pedal
accelerator 4-13, 4-15
brake 4-7, 4-9
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park brake 4-7, 4-9
pencil grip  5-3
pilot air screw 8-5, 8-7
pilot jet 8-5, 8-7
pin

crankcase cover locating 7-11, 7-23

differential 171-7, 14-3
equalizer pivot 4-9
governor cable clevis 8-11
head locating 7-9, 7-21
piston 7-13, 7-25
roll (shifter lever) 11-3
pinion, steering 5-5
pipe, intake 8-9
piston 7-13, 7-25
piston ring compressor  16-5
piston ring pliers  16-5
pivotarm 11-3
pivot support bearing 4-13
plate
access door  1-21
backing (brake) 4-3, 4-5, 4-11
component mounting 12-17
floor 1-13, 1-17
flywheel fan 7-5, 7-17
forward floor 71-23

front spring retainer  5-9, 5-13, 5-17
mounting 1-29, 7-27, 12-33, 12-49

oil filter screen 7-11, 7-23

oilpump 7-7, 7-19

rear floor 1-23

receptacle backing 1-11, 12-15,
15-9, 15-11

scorecard 5-3

spring mounting  5-7, 5-11, 5-15

thrust 11-5, 11-7

thrust (idler gear) 14-3

tilt bed latch  71-15

valve 7-9, 7-21

pliers

internal retaining ring  16-5

pistonring 16-5

retaining ring  16-5

plug

2-pin 12-7

3-pin 12-5, 12-7, 12-11, 12-17,
12-29, 12-31, 12-33,
12-51

3-wire 12-39, 12-43

crankcase 7-23

drain 7-7, 7-19

drain (transaxle) 171-3

drive clutch  10-3

driven clutch puller 16-3

fill 14-3

magnetic  14-3

oil filter bracket 7-7, 7-19

12-35,

12-19,
12-43,
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spark 7-5, 7-17
plug gasket 14-3
pole set (starter/generator) 6-37
positioner, choke 8-13
potentiometer 12-19
power relay 15-3, 15-5, 15-7, 15-9, 15-11
PowerDrive battery charger 15-3, 15-5,
15-7
PowerDrive onboard battery charger 15-9,
15-11
press weldment  16-3
pressure relief steel ball
proprod 1-15, 1-23
protector spray, battery terminal  16-3
protector, wiper switch resistor  12-5
puller
bearing 16-3
drive clutch  16-3
drive clutch hub  16-3
driven clutch cam 16-3
flywheel 16-5
seal 16-5
pulley (starter/generator) 6-37
pulley nut and screw (starter/generator)
6-37
pump, fuel impulse  8-3
pump, oil, and rotor 7-7, 7-19

7-7,7-19

R

rack, steering  5-5
radio/beverage holder 1-5, 1-7
ratchet, park brake 4-13, 4-15
reamer, valve guide 16-7
receptacle

3-pin 12-5

3-wire 12-5

accord 15-7
receptacle (fuse) 12-15
receptacle backing plate
receptacle bezel 12-15
regulator, motor controller output (MCOR)

12-7

regulator, voltage 6-29
relay 6-29

brake light
relay, 48-vdc power
relay, power 15-11
remover, bearing and oil seal 16-3

12-15

6-31, 12-45
15-3, 15-5, 15-7, 15-9

resistor 12-17, 12-33, 12-49
retainer
bearing 13-3

bearing (starter/generator) 6-37
cable 6-3
harness 6-13

headlight 6-15, 6-31, 12-45
pushon 12-47
shoe 4-5
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spiral ring  10-3
spring 4-13, 4-15, 5-19, 10-3
valve spring  7-9, 7-21
retaining ring pliers  16-5
retractable cord reel 15-9, 15-11
return spring bumper 4-13
reverse buzzer 6-13, 6-31, 6-35, 12-13,
12-45, 12-53
rigging, brush  13-3
ring
c-type stop 5-5
retaining (steering column) 5-3
retaining (steering gear box) 5-5
shap 5-5, 11-3
spiral back-up 10-3
synchronizer 11-5
ring set, piston  7-13, 7-25
rivet, blind push type 71-3
rod
accelerator pivot
battery hold-down 12-35, 12-53
counterbalance 7-13, 7-25
equalizer 4-7, 4-9
prop 1-15, 1-23
push 7-9, 7-21
shift  171-5
tie 5-7, 5-11, 5-15
rod and pawl 4-7, 4-9
rotor, oil pump and  7-7
rpm limiter  7-5, 7-17
rpm limiter mount band  7-5, 7-17
rubber boot 8-3

S

safety firstcard 16-5
scorecard 5-3
scorecard clip 5-3
scorecard plate  5-3
screen, oil filter 7-11, 7-23
screw
bearing retainer 13-3
brush holder 13-3
clamp 13-3
eccentric adjustment
idle 8-5, 8-7
pilot air 8-5, 8-7
pole piece (starter/generator) 6-37
stud 7-9
taillight lens  12-53
valve clearance adjuster 16-7
seal
bed 1-13, 1-17
crankshaft 7-11, 7-23
double lip 5-9, 5-13, 5-17
dust (steering gear box) 5-5
dust, steering pinion 5-5
intake 8-13, 8-15, 8-17

4-13, 4-15

5-9, 5-13, 5-17
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oil, axle shaft 171-7, 14-3
oil, crankcase 7-13, 7-25
oil, governor pivot 11-3
oil, input shaft 171-5, 14-3
oil, shifter shaft 17-3
valve 7-9, 7-21
seal puller 16-5
seat
bearing 5-3
spring 7-9, 7-21
valve 7-7, 7-19
seat back 1-9, 1-11
seat bottom 1-9, 1-11
sensor, oil level 7-11, 7-23
set, pole 6-37
shackle, rear spring  5-19, 5-21
shaft
guide counterbalance
input 171-5, 14-3
rocker 7-9, 7-21
shifter 11-3
steering column  5-3
shield, end 13-3
shift fork 11-5
shiftrod 11-5
shifter lever 11-3
shifter shaft 171-3
shifter, forward/reverse 6-3
shim
camshaft 7-23
crankshaft 7-13, 7-25
latch plate  1-15
tilt bed pivot  1-13, 1-17, 1-23
wiper switch  12-5
shock absorber 5-7
shock absorber cushion
shock absorber, front 5-11, 5-15
shock absorber, rear 5-19, 5-21
shoe retainer 4-3, 4-5, 4-11
shoe, brake 4-3, 4-5
shrink, heat 15-9, 15-11
shroud
cylinder head, fe290 7-3
cylinder head, fe350 7-15
fan 7-3, 7-15
lower cylinder 7-15
upper cylinder 7-15
side panel, cargo box 1-19
side trim, bumper guard  1-3
sleeve
delta 5-7
delta inner 5-11, 5-15
delta outer 5-11, 5-15
park brake rod 4-7, 4-9
synchronizer 11-5
sleeve (transaxle) 171-5
slide switch, 4-position

7-13, 7-25

5-19, 5-21

15-5, 15-7



snapring 5-5
snap washer 1-5
snubber 7-27
solenoid 6-29
12-volt 6-11
48-volt 12-17, 12-33, 12-49
spacer
battery terminal bolt  6-41
compression mount 5-23
crankshaft 7-13, 7-25
engine/transaxle 7-27
equalizer 4-9
fixed face shaft 10-3
heavy duty bumper 1-3
overload bumper 5-19
park brake 4-7, 4-9
spacer (accelerator pivot rod) 4-13
spanner wrench  16-5
speed switch arm  12-5
spindle 5-9
spray, battery terminal protector 16-3
spring
accelerator pedal retainer 4-13
brake 4-5, 4-11
brake return 4-9
brake shoe 4-3
brush 6-37, 13-3
compression 1-19, 5-3, 8-13
compression relief  7-23
drive button  10-3
drive clutch  10-3
driven clutch  10-5
engine valve 7-9, 7-21
forward/reverse cam 6-3
latch extension 1-13, 1-17
oil pressure relief  7-7, 7-19
park brake torsion 4-7, 4-9
rear leaf 5-19, 5-21
retainer 4-15, 10-3
return 4-13, 4-15, 8-13, 8-15, 8-17
shift fork retainer 171-5
synchronizer 11-5
tapered compression  5-3
tapered leaf 5-9, 5-13, 5-17
throttle return  8-9
wiper switch brush  12-5
yoke 5-5
spring mounting plate  5-7
stabilizer bar  5-23
starter/generator  6-37, 6-39
stator shell 13-3
steel bushing 1-13, 1-17, 1-23, 5-9, 5-13,
5-17, 5-19, 5-21
steering column  5-3
steering column bearing press tool 16-5
steering column retaining ring tool  16-5
steering column shaft 5-3

INDEX

steering gear box  5-5
steering wheel 5-3
steering wheel puller tool  16-7
stem, valve 2-3
stiffener, flywheel side 7-27
stiffener, pto side 7-27
stiffener, seat 1-9, 1-11
strain relief bushing  15-7
strap, a-plate  5-7, 5-11, 5-15
strap, seat bottom 1-9, 1-11
stud
ball 4-13, 6-3, 6-11, 6-29, 11-3
flush head 71-19
lug 5-9, 5-13, 5-17, 11-7, 14-3
shortball 12-5
threaded 7-27
wiper switch adjusting 12-5
support
accelerator pivot rod 4-13, 4-15
delta shock and gear 5-7
latch plate  71-15
stabilizer bar bushing 5-23
suppressor, voltage 6-27, 6-31, 12-45
switch
4-position slide  15-5, 15-7, 15-11
forward/reverse  12-3
key 6-13, 6-33, 12-13, 12-47
light 6-15, 6-33, 12-47
limit 6-3, 6-11, 6-29, 6-33, 12-3, 12-5,
12-19, 12-47
limit sealed 12-3
switch brush  12-5
synchronizer clutch hub  17-5
synchronizerring 11-5
system, exhaust 9-3

T

12-volt battery  6-41

2-pin plug and wedge lock  12-7

3-pinconnector  12-17, 12-19, 12-33, 12-51

3-pinplug 12-11, 12-29, 12-31, 12-43

3-pin plug and wedge lock 12-5, 12-7,
12-17, 12-19, 12-33, 12-51

3-pin receptacle 12-5

3-wire and receptacle 12-5

3-wire plug  12-39, 12-43

3/8-amp fuse 12-15

10-amp fuse 6-11

12-volt solenoid 6-11

20-amp fuse 6-7, 6-11, 6-17, 6-29, 12-49

tachometer 16-7

tailgate 1-19

tailgate angle 1-19

taillight 12-53

tailskirt  1-27, 1-29

tapered compression spring  5-3

tapered leaf spring  5-9
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tappet 7-11

terminal block  6-31, 12-45, 12-49, 12-51

terminal hardware (starter/generator) 6-37

tester, continuity  16-5

thermometer, battery 16-3

thrust bearing  5-9

tierod 5-7, 5-11, 5-15

tie, wire 5-5, 6-15, 6-31, 12-5, 12-13,
12-45, 12-51

tiltbed 1-13, 1-17

tilt bed hinge 1-13, 1-17, 1-23
tire 2-3

tire and wheel assembly 2-3
tool

accelerator pedal adjustment  16-3
brake adjustment 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 16-3
clutch alignment  16-3
drive clutch holder 16-3
governor shaft installation  16-5
steering column bearing press  16-5
steering column retaining ring  16-5
steering wheel puller  16-7
transaxle axle seal 16-7
transaxle pinion seal 16-7
transmission 16-7
tool kit, clutch  16-3
top, airbox 8-13, 8-15, 8-17
touch-up paint 16-7
track, proprod 1-15
trailer hitch  1-27
transaxle 14-3
transaxle axle seal tool 16-7
transaxle pinion seal tool 16-7
transaxle, unitized 17-3
transformer 15-3, 15-5, 15-7, 15-9, 15-11
transmission cable 6-3
transmission tool  16-7
trim
bumper guard side 71-3
frontbody 1-3, 1-7
longbed 1-25
seat bottom 1-9, 1-11
tube
crankcase vent 8-9
oil filler, fe290 7-3
oil filler, €350 7-15

tube (spark plug wire cover) 7-5, 7-17
tune-up kit  16-7
turn signal lens  12-45
U
u-bolt 5-19, 5-21
unitized transaxle 171-3
upper pinion bearing  5-5
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urethane bushing 1-13, 1-17, 1-23, 5-7,
5-9, 5-11, 5-13, 5-15, 5-17, 5-19, 5-21

Vv
valve 7-9, 7-21
choke 8-13, 8-15, 8-17
exhaust 7-9, 7-21
fuel pickup tube 8-3
intake 7-9, 7-21
valve clearance adjuster screw  16-7
valve guide reamer 16-7
valve seat cutter 16-7
valve seat cutter guide 16-7
valve seat t-wrench  16-7
valve spring compressor  16-7
vehicle care kit 16-7
volt ohm meter 16-7
voltage limiter  6-31, 12-51
voltage regulator 6-11, 6-29
voltage suppressor 6-27, 6-31, 12-39,
12-43, 12-45, 15-3, 15-5, 15-9, 15-11
voltage suppressor, ac  15-7
voltage supressor 6-23

w
warning light, low oil  6-33
washer
key switch 12-13
kingpin wave 5-9, 5-13, 5-17
mounting  10-3, 10-5
snap 1-5
spring 171-5
thrust (transaxle) 17-5
wave 6-3
wedge (steering column) 5-3
wedge, bearing puller 16-3
weight, counterbalance 7-13, 7-25
weldment, press  16-3
wheel 2-3
wheel and tire assembly 2-3
wheel rim  2-3
wheel, steering  5-3
wiper switch  12-5
wiper switch arm carrier  12-5
wiper switch bumper  12-5
wiper switch case 12-5
wiper switch resistor protector 12-5
wiper switch shim  12-5
wire and terminal 12-11, 12-17, 12-33,
12-51
wire assembly 6-5, 6-7, 6-9, 6-11, 6-17,
6-19, 6-23, 6-27, 6-29, 6-31, 6-35, 6-39,
12-5, 12-9, 12-15, 12-19, 12-23, 12-25,

12-29, 12-31, 12-35, 12-39, 12-43,
12-53, 15-3, 15-5
wire assembly, sense lead 12-15

wire harness 6-5, 6-7, 6-9, 6-17, 6-19,
6-23, 6-27, 12-9, 12-11, 12-23, 12-25
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wire harness, lighting

wire harness, power
12-43

wiretie 5-5, 6-15, 6-31, 12-5, 12-13, 12-45,
12-51

wire, lead 7-5, 7-17

woodruff key 6-37, 7-5, 7-13, 7-17, 7-25,
11-3

wrench, spanner 16-5

12-39, 12-43
12-29, 12-31, 12-39,

Y
yoke spring 5-5
yoke, gear 16-5
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